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CERTIFICATE OF COMPLIANCE

According to

FCC Rules and Regulations

Part 15 Subpart C

Applicant . SerComm Corporation
Address 8F, No. 3-1, YuanQu St., NanKang, Taipei 115,
Taiwan, R.O.C.

Equipment : 802.11N Wireless Broadband Router

Model No. : [IP1006RRv2
Series No. : ALL0236, WBR-6011, WBR-6012, WL-341
FCCID : P27IP1006RRV2

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the procedures
given in ANSI C63.4 The equipment was passed the test performed according to FCC
Rules and Regulations Part 15 Subpart C (2005).

The test was carried out on Nov. 25, 2008 at Exclusive Certification Corp.
Signature

’jm Lon CA AW

Anson Chou
EMC/RF B.U. Vice General Manager

O
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1. Report of Measurements and Examinations

1.1 List of Measurements and Examinations

FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 : o

15.247(d) | Radiated Emission Pass

15.247(a)(2) |. 6dB Bandwidth Pass

15.247(b) |. Maximum Peak Output Power Pass

15.247(d) |. 100kHz Bandwidth of Frequency Band Edges Pass

15.247(e) |. Power Spectral Density Pass
1.1307
1.1310 :

51001 . RF Exposure Compliance Pass
2.1093

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100
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2. Test Configuration of Equipment under Test

2.1 Feature of Equipment under Test

Multi-Function Wireless Router
Dimensions 125mm(W) * 122mm(D) * 30mm(H)
Operating Temperature | 0° Cto 40° C

Storage Temperature 200 Cto70° C
Network Protocol TCP/IP

4 * 10/100BaseT (RJ45) LAN connection
1 * RJ-45 for ADSL/Broadband Modem

Network Interface

LEDs 6

Power Adapter 12 V DC External

Wireless Interface

Standards IEEEB02.11b, IEEE802.11g WLAN, 802.11n Draft

Frequency 2.4 t0 2.485GHz

Channels Maximum 13 Channels, depending on regulatory authorities

Modulation CCK, DQPSK, DBPSK, BPSK, QPSK, 16-QAM, 64-QAM,
OFDM

Data Rate Up to 300 Mbps (802.11n Draft)

Output Power 17-25dBm

Security WEP 64/128Bi§, W_PA-PSK, WPA2-PSK, WPA-802.1x,
MAC address filtering, WPS button support

Antenna power 5dBi, 1.8dBi

Antenna type External Antenna, Internal Antenna

2.2 Carrier Frequency of Channels
802.11b, 802.11g, 802.11n, HT20

Channel Frequency(MHz) Channel Frequency(MHz)
01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 11 2462
06 2437 12
802.11n, HT40
Channel Frequency(MHz) Channel Frequency(MHz)
07 2442
08 2447
03 2422 09 2452
04 2427
05 2432
06 2437

O
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2.3 Test Mode and Test Software

a.

e.

During testing, the interface cables and equipment positions were varied according to ANSI

C63.4.

The complete test system included remote workstation, PC, Monitor, Keyboard, Mouse,
Modem, Printer and EUT for EMI test. The remote workstation means Notebook.

An executive program, ping.exe under WIN XP, which transmits and receives data to the
remote workstation through LAN(100M) and Wireless (270Mbps).

The following test mode included two kinds of power adapter, and four kinds of modulation

types:

Antenna: External Antenna (5dBi)

Test Mode Modulation Type Antenna Number | Adapter Model
Test Mode 1 802.11b+g ANTR
Test Mode 2 802.11b+g ANT L
Leader \ MT-12-Y120100-A1
Test Mode 3 802.11n HT20 ANTR + L
Test Mode 4 802.11n HT40 ANTR + L
Test Mode 5 802.11b+g ANTR
Test Mode 6 802.11b+g ANT L
Sunny \ SYS1381-1212-W2
Test Mode 7 802.11n HT20 ANTR + L
Test Mode 8 802.11n HT40 ANTR + L

Antenna: Intern

al Antenna (1.8dBi)

Test Mode Modulation Type Antenna Number | Adapter Model
Test Mode 9 802.11b+g ANT R
Test Mode 10 | 802.11b+g ANT L
Leader \ MT-12-Y120100-A1
Test Mode 11 | 802.11n HT20 ANTR +L
Test Mode 12 | 802.11n HT40 ANTR + L
Test Mode 13 | 802.11b+g ANT R
Test Mode 14 | 802.11b+g ANT L
Sunny \ SYS1381-1212-W2
Test Mode 15 | 802.11n HT20 ANTR+ L
Test Mode 16 | 802.11n HT40 ANTR+ L

¢ 802.11b/g/n HT20: CHO1: 2412MHz, CHO06: 2437MHz, CH11: 2462MHz

¢ 802.11n HT40: CHO03: 2422MHz, CH06: 2437MHz, CH09: 2452MHz
In conducted and radiated emission test, for each modulation type, the following test modes
was worst case and be chosen to be final test:

* Test Mode 1, 3, 4,5, 7,8, 9, 11, 12, 13, 15, 16

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100
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2.4 Description of Test System

2.5 Connection Diagram of Test System

Monitor
PC
3
2
Keyboard
Mouse

O Nk wWwDN R

EUT

Device Manufacturer | Model No. Description
PC IBM IGV Power Cable, Unshielding 1.8 m
. . Power Cable, Adapter Unshielding 1.8 m
Monitor SIimAGE 510A Data Cable, VGA Shielding 1.35 m
Keyboard IBM KB-0225 Data Cable, PS2 Shielding 1.85 m
Mouse IBM MO28VO Data Cable, USB Shielding 1.85 m
Power Cable, Adapter Unshielding 1.8 m
Modem ACEXX DM-1414 Data Cable, RS232 Shielding 1.35 m
. Power Cable, Adapter Unshielding 1.8 m
Printer HP Desk Jet 400 Data Cable, Print Shielding 1.6 m
Notebook = | 1ogHiBA | PSA5OT-05M00C | Power Cable, Adapter Unshielding 1.8 m
(Remote Workstation)
Use Cable:
Cable | Quantity | Description
RJ45 1 Unshielding, 1.0m
RJ45 3 Unshielding, 3.0m
RJ45 1 Unshielding, 5.0m

Printer

Remote
workstation

The VGA cable is connected from PC to the Monitor.

The PS2 cable is connected from PC to the PS2 Keyboard.
The USB cable is connected from PC to the USB Mouse.
The RS232 cable is connected from PC to the Modem.
The Print cable is connected from PC to the Printer.

The RJ45 cable is connected from PC to the EUT.

These RJ45 cables (*3) are floating.
The RJ45 cable is connected from EUT to the Remote workstation.

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Dec. 08, 2008 8 of 252
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2.6 General Information of Test

Test Site :

Exclusive Certification Corp.

4F-2, No. 28, Lane 78, Xing-Ai Rd. Nei-hu, Taipei
City 114 Taiwan R.O.C.

Test Site Location (OATS1-SD):

No0.68-1, Shihbachongsi, shihding Township,
Taipei City 223, Taiwan, R.O.C.
Registration Number: 632249.

FCC Registration Number :

632249

IC Registration Number :

4934B-1

VCCI Registration Number :

T-338 for Telecommunication Test
C-2188 for Conducted emission test

R-1902 for Radiated emission test

Test Voltage:

AC 120V

Test in Compliance with:

ANSI C63.4-2003
FCC Part 15 Subpart C

Frequency Range Investigated:

Conducted: from 150kHz to 30MHz
Radiation: from 30MHz to 24620MHz

Test Distance:

The test distance of radiated emission from antenna to
EUT is 3 M.

2.7 Measurement Uncertainty

Measurement ltem Measurement Frequency Polarization Uncertainty
Conducted Emission 9 kHz ~ 30 MHz LINE/NEUTRAL | 2.71dB
Vertical 411 dB
Radiated Emission 30 MHz ~ 25GHz -
Horizontal 4.10 dB
6 dB Bandwidth 7500 Hz
Maximum Peak 1.4dB
Output Power
100kHz Bandwidth of 2.2dB
Frequency Band Edges
Power Spectral Density 2.2dB

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100
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2.8 History of this test report

B ORIGINAL.

[ Additional attachment as following record:

Attachment No.

Issue Date

Description
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3. Antenna Requirements

3.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be

used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain

Antenna type: Integral SMA Dipole Antenna (Internal Antenna)
Antenna Gain: 1.8 dBi

Antenna type: Reverse SMA Dipole Antenna (External Antenna)
Antenna Gain: 5 dBi

Note:
The antenna cannot be easily reached, because the connector is not regular.
Thus the equipment can be damaged if the user tries to open it.

o
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4. Test of Conducted Emission

4.1

4.2

Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on
the 120 VAC power and return leads of the EUT according to the methods defined in ANSI

C63.4-2003 Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8

meters above the ground plane as shown in section 2.2. The interface cables and equipment

positioning were varied within limits of reasonable applications to determine the position

produced maximum conducted emissions.

Frequency Quasi Peak Average
(MHz) dB uVv) (dB uVv)
0.15-0.5 66-56* 56-46*
0.5-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept

at least 80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network

(LISN).

All the support units are connecting to the other LISN.

c
d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

f. Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100
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4.3 Typical Test Setup

1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
]

1 1
1

1 1
1 1
1 1
1 1
1 1
] 1
1 1
1 ? !
1 1
! | A | 80cm !
1 1
1 SEEEE— 1
' 80c [
1 1
] 1
1 1
1 — o 1
! 80cm '
1

] 1
] 1
] / ~—O :
1 O-

1 1
i| LISN \ A LISN

1 1
1 1
1 1
] 1
1 1
1 1
1 1
L e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e P e e e = Jd

4.4 Measurement Equipment

Instrument/Ancillary | Model No. Manufacturer | Serial No. | Calibration Date | Valid Date.
EMI Receiver R&S ESCI 100443 2008/09/27 2009/09/26
LISN MESS TEC NNB-2/16Z | 02/10191 2008/05/14 2009/05/13
LISN ROLF HEINE| NNB-2/16Z | 03/10058 2008/04/19 2009/04/18
O
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45 Test Result and Data

Power AC 120V Pol/Phase LINE
Test Mode 1 802.11g CH1 Temperature 26 °C
Memo External Antenna (5dBi) Humidity 52 04
Leader \ MT-12-Y120100-A1
20 Lewvel (dBuV) Date; 2008-09-09
FCC CLASS-B
FCC CLASS-B (AVG)
15 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[ten Freg Value Factar Result Limit Marzin Renark
"""" WHz  dBu¥  dB  dBuY  dBu¥  dBu¥
l .20 30,75 0,11 30,86 23.45 -22 .59 AVERAGE
A 0,20 49,19 0.11 49,30 B3.45 14,15 OF
3 0,25 45,72 0,11 45,84 B1.69 -15.85 QF
4 0,23 29.10 0.11 29,21 21.69 -22.47 AYERAGE
] 0.36 28,94 0.11 29,05 48,74 -19 .68 AVERAGE
£ 0.36 43 .52 0.11 43 .64 28.74 -15.10 OF
7 0.42 33.04 0.11 33.683 47 .01 -13.85 AVERAGE
3 0.42 43 .60 0.11 43.71 27.51 -13.79 OF
a9 0.58 42 .83 0,13 42 .96 af .00 -13.04 QF
10 0.58 31.17 0.13 31.30 46,00 -14.70 AYERAGE
12 &.27 36,86 0,23 37.11 46,00 -8 L.80 AYERAGE
‘Rematks: 1. Level = Read Level + Facter

. Factor = LISN{ISN

Factor + Cahble Loss
I6Hz at 802.11b/g mode are all the same,so the

202,11z mode chosen as representative 1n final test.
. becording to technical experiences,all spurions emission of 802,11z
mode at channel 1,6,11 are almost the same below 1GH=z,so0 that the

channel | was chosen as representative in final test.

1
2
3. All emission belaw
4

5. The data 15 worse case.

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100
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<
Power AC 120V Pol/Phase NEUTRAL
Test Mode 1 802.11g CH1 Temperature 26 °C
Memo External Antenna (5dBi) Humidity 52 04
Leader \ MT-12-Y120100-A1
80 Lewvel (dBuVv) Date: 2008-09-09
FCC CLASS-B
i I]m I
| T .ML m FCC CLASS-B (AVG)
J.lJI._I o ey U MY mﬂ L]
12
33 l :
1 1P
_15I].15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[tem Freq Valne Factor Eesult Limit Marzin Eemark
"""" Wiz  dBa¥  dB  dBu¥  dBuV  dBu¥
1 0.13 33.97 0.14 34.11 23 .87 -21.76 LYERAGE
2 0,15 23.00 .14 23.14 03,87 -10.75 OF
3 0,19 24 .43 .14 24 57 B4.11 -0.54 OF
4 0,19 26 .48 .14 26 .62 24,011 S247 A9 AVERAGE
5] 0.22 52,23 0.14 52,37 B2.79 10,42 QF
& 0,22 30,06 0.14 30,20 22.79 -Z22.509 AVERAGE
7 0,33 260 .36 .14 260,50 49 .40 -22.90 AVERAGE
g 0,33 48 .74 .14 48 .87 29,40 -10.53 QF
a9 0,40 46 .90 .14 47 .04 57 .95 -10.91 QF
10 0.40 24 .01 0.14 2415 47 095 -23.79 LYERAGE
12 2.29 34 .39 0.24 34 .64 46,00 -11.36 AVERAGE
Remarks: 1. Level = Read Level + Facter

. Factor = LISN{ISH)

|
2
3. All emission helow
4

Factor + Cable Loss

IGHz at 802.11h/fg mode are all the same,so the
202 .11z node chosen as representative in final test.

. becording to technical experiences,all spurious emission of 202.11g
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel | was chosen as representative 1n final test.

2. The data 15 worse case.
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Power 1| AC 120V Pol/Phase . | LINE
Test Mode 3 | 802.11n HT20 CH1 Temperature 11 26°C
Memo External Antenna (5dBi) Humidity | 5204
Leader \ MT-12-Y120100-Al
80 Level (dBuV) Date: 2008-09-11

FCC CLASS-B (AVG)

X FCC CLASS-B
et

33

_150.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[ten Freq Value Factor Result Limit Margin Remark
"""" WHz  dBu¥  dB  dBu¥  dBu¥  dBuV
1 0.15 42 63 .11 42 .74 65,87 -17.12 0F
A 0.13 34 .68 0.11 34,79 22.87 -21.08 LYERAGE
3 0.18 48 .68 0.11 48,79 bd .68 -15.89 QF
4 0.1% 29,97 0.11 30.08 54 .68 -24 .60 LVERAGE
] 0.21 20 .80 0.11 26,97 23.27 -26 .30 LYERAGE
£ 0.21 46 .43 0.11 46,54 03,27 -16.73 QF
7 0.47 30.66 0.12 30,78 46,59 -13.81 LYERAGE
3 0.47 42 .37 0.12 42,49 26,59 -14.10 QF
g 0.55 3717 n.13 37.29 56 .00 -18.71 0F
10 0.33 24,13 0.13 24 .26 46,00 -21.74 LYERAGE
12 2.32 34 .64 0.25 34 .89 46,00 -11.11 LVERAGE
Remarks

1. Level = Read Level + Factor

2. Factor = LISN{ISN) Factor + Cable Loss

3. bcecording to technical expertiences,all spuriovs emission of B0Z2.11HIMD
mode at chanonel 1,6,11 are almost the same bhelow 1GHz,so that the
channel 1| was chosen as representative in final test.

4, The data i1z worse case.

O
Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Dec. 08, 2008 16 of 252




FCC Test Report: F108101404-A

Power : | AC 120V Pol/Phase : | NEUTRAL
Test Mode 3 | 802.11n HT20 CH1 Temperature 11 26°C
External Antenna (5dBi)

Memo Humidity © | 52%
Leader \ MT-12-Y120100-A1
a0 Lewvel (dBuv) Date: 2008-09-11
\ FCC CLASS-B
1908
2 FCC CLASS-B (AVG)
33| 1
13 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[tem Freq Valne Factor Reszult Limit Margin Remark
________ Wiz  dBu¥  dB  dBu¥  dBu¥  dBu¥
1 017 5540 0.14 5554 65.08 -0.53 QF
2 o.17 31.37 .14 31.51 55.08 -23.56 AVERAGE
3 .18 26 .00 0.14 2b.14 24 28 -28 .15 AVERAGE
4 .18 23,15 0.14 2329 B4 28 -11.00 QF
] 0.20 3l.31 0.14 al.44 23.08 -22.14 AVERAGE
B 0.20 24 77 0.14 24 .91 B3.08 -8.67 QF
7 0.26 2921 0.14 T 21.29 -21.95 AVERAGE
] 0.26 a0 .44 0.14 a0 .58 Bl.29 -10.71 QF
Q 0.50 43,52 0.13 43 .67 26.00 -12.33 QF
10 0.50 26037 0.13 26,52 46 .00 -19.48 AVERAGE
12 2.33 33.75 0.25 33.99 46 .00 -12.01 AVERAGE
Remarks:

l. Level = Read Level + Factor

2. Factor = LISN(ISN) Factor + Cable Laoss

3. According to technical experiences,all spurions emission of B0Z2.1IMIMO
mode at channel 1,6,11 are almost the same helow 1GHz,so0 that the
channel 1 was chosen as representative in final test.

4, The data 15 worse case.

O
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FCC Test Report: F108101404-A

@
Power AC 120V Pol/Phase LINE
Test Mode 4 802.11n HT40 CH3 Temperature 26 °C
Memo External Antenna (5dBi) Humidity 52 04
Leader \ MT-12-Y120100-A1
a0 Level (dBuV) Date: 2008-09-11
X FCC CLASS-B
|
i I ] , FCC CLASS-B (AVG)
” n "dr'"kr"'l ATURME 1'-'.' - N
4 Rt
; 310
33
-15 0.15 05 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[ten Freq Valuoe Factor Eesult Limit Marzin Femark
"""" Wiz  dBuV  dB  dBu¥  dBuY  dBu¥
1 n.18 53,23 0.11 53.34 B4 .63 -11.34 QF
2 n.18 37.28 0.11 37.39 54 .63 -17 .29 LVERAGE
3 .24 52,32 0.11 52.43 BZ2.08 -0 .66 QF
4 .24 32.508 0.11 32.69 o208 -13.39 AVERAGE
3 0,36 42 .23 0.11 42 .34 28 .83 -10 .48 OF
G 0,36 35.61 0.11 35,72 43 .83 -13.11 AVERAGE
7 .67 47,14 0,14 47 .28 o2f .00 -5.T2 QF
2 .67 33.45 0.14 33.59 46 .00 -12.41 LVERAGE
10 .79 33.65 0,15 33.80 46 .00 1220 AVERAGE
11 1.15 42 .02 o.17 42,19 b .00 -7.81 QF
12 1.13 33.12 o.17 33.29 46,00 -12.71 LAVERAGE
13 2,03 31.41 0,26 3l.68 46,00 -14 .32 AVERAGE
14 2.53 42.78 0.26 49,04 56 .00 -6 .96 QF
Remarks:
1. Level = Read Lewel + Factor

2. Factor = LISN(ISN) Factor + Cable Loss

3. According to technical experiences,all spurions emission of E0Z.11IMIMD
mode at channel 3,06,9 are almost the same below 1GHz,so that the
channel 3 was chosen as representative in final test.

4, The data 15 worse case.
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FCC Test Report: F108101404-A

Power 1| AC 120V Pol/Phase : | NEUTRAL
Test Mode 4 : | 802.11n HT40 CHS3 Temperature 11 26°C
External Antenna (5dBi)

Memo Humidity © | 52%
Leader \ MT-12-Y120100-A1
20 Level (dBuV) Date: 2008-09-11
K FCC CLASS-B
7 4 " FCC CLASS-B (AVG)
f I ETEn | " Lukad 1 4 M
i
33| | L B9 i
15 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[ten Freq Value Factor Eesult Limit Margin Eemark
"""" Wiz  dBa¥  dB dBuV  dBuV  dBuV
1 .18 24.71 0.14 24 .85 b4 .68 -083 QF
2 0,12 33.02 0.14 33.15 54 .68 -21.53 AVERAGE
3 0.23 24 .68 0.14 24 .82 22,52 -27.71 LYERAGE
4 0.23 47 .06 0.14 47 .20 B2 .02 -15.32 QF
] 0.41 260 .27 0.14 26.41 47,59 -21.19 LYERAGE
£ 0.41 45,32 0.14 45,46 27,09 -12.13 QF
7 0.66 43 .39 0.16 43 .55 56 .00 -7.45 QF
3 0.66 29,37 0,16 20,73 46,00 -16.27 LYERAGE
10 0.90 48 .36 .18 48 .53 26,00 -7.A7 QF
11 3.00 28.73 0.27 29.00 46,00 -17.00 LYERAGE
12 3.00 46,19 0.27 46,46 26,00 -0.54 QF
Remarks:

l. Level = Read Level + Factor

2. Factor = LISN(ISN) Factor + Cahle Laoss

3. becording to technical experiences,all spuriovs emission of Z0Z.11MIND
mode at channel 3,6,9 are almost the same below 1GH=z,so0 that the
channel 3 was chosen as representative in final test.

4, The data 1s worse case.

O
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FCC Test Report: F108101404-A

Power 1| AC 120V Pol/Phase . | LINE

Test Mode 5 | 802.11g CH1 Temperature 11 26°C

Memo External Antenna (5dBi) Humidity | 5904
Sunny \ SYS1381-1212-W2

Date: 2008-09-09

Level (dBu
80 (dBuv)

FCC CLASS-B
LI il o [
[ .NETTT | FCC CLASSB (AVG)
|| ||.I | |
331 9
4
1m0 4k
_150.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Eead

[ten Freq Valne Factor Result Limit Margin Remark
"""" WHz  dBu¥  dB  dBuV  dBuV  dBa¥

1 0.16 55.53 0.11 505.64 B5.25 -0.61 QF

A 0,16 31.38 0.11 31.49 20,25 -23.76 LYERLAGE

3 0,20 24 .06 0.11 24,17 B3.45 -0U2T QF

4 0,20 24,04 0.11 24 .15 23.45 -29 .30 LYERLAGE

5 0.32 20,52 0.11 20.64 49,20 -20L16 LAVERAGE

£ 0.32 20,65 0.11 20,76 29,80 -0.03 QF

7 0.39 3.7 0.11 32.608 4z 12 -15.44 LYERLAGE

9 0,39 47 .10 0.13 47 23 a6 .00 -BLTT QF

10 0,39 19.98 0.13 20,11 46,00 -25 .89 LYERLAGE

11 0.79 43.93 0,13 44 .07 a6 .00 -11.93 QF

12 0.79 12.73 0,13 1£.90 46,00 2710 LYERLAGE

‘Remarks: 1. Level = Read Level + Factor

. Factor = LISN(ISN) Factor + Cable Loss

202 .11z mode chosen as representative in final test.

. bocoording to technical experiences,all spurions emission of 20Z2.11g
mode at channel 1,686,011 are almost the same below 1GHz,so that the
channel 1| was chosen as representative in final test.

3. The data 15 worse case.

1
2
3. 41l emission below 16Hz at 802.11b/g mode are all the same,so the
4
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FCC Test Report: F108101404-A

Power 1| AC 120V Pol/Phase : | NEUTRAL
Test Mode 5 | 802.11g CH1 Temperature 11 26°C
External Antenna (5dBi)

Memo Humidity : | 52 %
Sunny \ SYS1381-1212-W2
80 Level (dBuV) Date: 2008-09-09
i, Y FCC CLASSB
5 ™ I nekty [
I N LT FCC CLASS-B (AVG)
-‘—_H_hh_h"'“"-h-.,_. “.liu|hlL.nLll il Y |
1
33 :
0 g
_150.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Eead
[tenm Freg Value Factor Fegult Limit Marzin Remarlk
"""" Wiz  dBu¥  dB  dBuV  dBu¥  dBuV
1 0.16 31.62 .14 31.76 55.47 -23.71 LVERAGE
2 0. 16 27 .28 0.14 27 .42 B .47 -8.03 QF
3 0.20 27 .62 0.14 2715 23.76 -26.00 LYERAGE
4 0.20 o6 .86 0.14 27.00 B3.76 -6.76 QF
5 0.25 53.70 0.14 53.83 Bl.282 -7.4949 QF
f 0.2 26,99 0.14 27013 ol .82 -24 .69 LYERAGE
7 0.38 32.03 0.14 3217 42 30 -16.13 LYERAGE
Q 0.46 21.24 0.13 21.39 b 76 -3.37 QF
10 0.46 22,92 0.13 23.06 46 76 -23.70 LYERAGE
11 0.61 43 .87 .16 42,03 56 .00 -6.97 QF
12 0.61 20,70 0,16 20,86 46 .00 -25.14 LYERAGE
‘Remarks: 1. Level = Read Level + Facter

1

2. Factor = LISH{ISN) Factor + Cable Loss

3. 411 emission below 1GHz at 802.11h/g node arte all the same,so the
202.11g mode chosen as representative in fTinal test.

4, bccording to technical experiences,all spurious emission of 802.11g
mode at channel 1,6,11 are almost the same helow 1GHz,so that the
channel 1 was chosen as representative in final test.

2. The data 15 worse case.

O
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase LINE
Test Mode 7 802.11n HT20 CH1 Temperature 26 °C
Memo External Antenna (5dBi) Humidity 52 04
Sunny \ SYS1381-1212-W2
80 Level (dBu\V) Date: 2008-09-10
FCC CLASS-B
b, [
T F— | 2 “ FCC CLASS-B (AV(G)
T “hllh.lll 4 fl, |
3 I ||
3 0 1
13
_150.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Fead
[ten Freq Value Factor Besnlt Limit Marzin Femark
"""" WHz  dBuY 4B dBuY  dBuY  dBuV
1 0,18 29,63 0,11 20,76 24 .46 -24.70 LYERAGE
A 0,18 28 .08 0,11 28.69 B4 46 =377 QF
3 0,19 27.74 0,11 27 .83 b3 .84 -3.99 QF
4 0,19 29,52 0,11 20,63 23.84 -24 .22 LYERAGE
] 0,24 20,27 0,11 20,38 2222 -22.83 LYERAGE
] 0.24 26 .82 0.11 26,93 B2 .22 -3.28 QF
7 0,30 23.80 0,12 23.92 B0 L 24 -6.32 QF
2 0,30 20,42 0,12 20.54 o0 .24 -20.70 LVERAGE
9 0.35 53.59 0.11 53.70 52.91 -5.22 QF
10 0.35 27.21 0.11 27.32 42,91 -21.59 LVERAGE
11 0,43 27 .25 0,12 27.37 46,36 -12.949 LVERAGE
13 3.44 21.33 0.30 21.63 46 .00 -24 37 LVERAGE
14 3.44 37.35 0.30 37.65 56 .00 -12.35 )3
Remarks:
l. Level = Read Level + Factor
2. Factor = LISN(ISN) Factor + Cahle Loss
3. becording to technical experiences,all spurions emission of 302.11WIND
mode at channel 1,0,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative in final test,
4, The data is worse case.
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FCC Test Report: F108101404-A

Power ;| AC 120V Pol/Phase : | NEUTRAL
Test Mode 7 | 802.11n HT20 CH1 Temperature 11 26°C
Memo External Antenna (5dBi) Humidity | 52 04
Sunny \ SYS1381-1212-W2
20 Lewvel (dBuV) Date; 2008-09-10
FCC CLASS-B
[
FCC CLASS-B (AVG)
[
i
33 Paap
-15 0.15 0.5 1 2 5 10 20 30
Trace:; (Discrete) Frequency (MHz)
Read
[ten Freq Valne Factor Resnlt Limit Margin Remark
"""" WHz  dBu¥  dB  dBuV  dBu¥  dBuV
1 0,16 Bl1.27 0.14 B1.41 B3.63 -4 .23 QF
2 0.16 36.23 0.14 36.37 55.65 -19.28 LVERAGE
3 0.22 31.34 0.14 31.47 22.79 -21.31 LYERLGE
4 0.22 28,90 0.14 29.03 ba.79 -3.76 QF
] 0,26 27 .60 0.14 27.74 Bl1.29 -3.36 QF
£ 0,26 33.16 0.14 323.30 21.29 -15.99 LYERLGE
7 0.39 24,51 0.14 24 .64 28,12 -3.48 QF
3 0.39 32,63 0.14 32.79 4z .12 -15.34 LYERLGE
g 0.46 52.749 0.15 52.94 56 .63 -3.69 QF
10 0.46 29 .46 0.5 29.61 46 .63 -17.02 LYERLGE
11 0.68 24,01 0. 16 2467 26,00 -3.33 QF
Remarks:
1. Level = Read Level + Factor
2. Factor = LISN(ISNY Factor + Cable Loss
3. According to technical experiences,all spurions emission of E20Z.11MIMOD
mode at channel 1,6,11 are almost the same bhelow 1GHz,so that the
channel | was chosen as representative in final test.
4, The data 13 worse case.
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FCC Test Report: F108101404-A

Power 1| AC 120V Pol/Phase . | LINE
Test Mode 8 : | 802.11n HT20 CH3 Temperature 11 26°C
Memo External Antenna (5dBi) Humidity | 5904
Sunny \ SYS1381-1212-W2
80 Level (dBuV) Date: 2008-09-11
[ F“ FCC CLASS-B
T’P“' Ty |
g 9 FCC CLASS-B (AVG)
H%‘“““Haﬁ_z HHMJhL..” [
33
[ 1 1h
15 0.15 0.5 1 2 5 10 20 30

Trace: (Discrete) Frequency (MHz)

[ten Freq Valne Factor Resnlt Linit Margin Remark

MHz dBu¥ dB dBn¥ dBu¥ dBu¥
1 0.1z 24,78 0.11 o4 .89 B4 .68 -9.79 nF
2 0.1z 26,80 0.11 26.91 54 .68 27T LAVERAGE
3 0,22 26 .58 0.11 26 .69 5296 -26 2T LAVERAGE
4 0,22 2207 0.11 a2.18 B2 .96 -10.78 nF
3 0,24 22,19 0.11 5230 B1.95 -9.65 nF
£ 0,24 25.97 0.11 26 .08 51.95 -25 .87 LVERAGE
7 0.31 34.97 0.12 35.09 40 .93 -14 .84 LAVERAGE
2 0.31 49 .33 0.12 40 .45 59,93 -10 .48 nF
9 0,38 40 96 0.11 o007 28.21 -2.14 nF
10 0.38 25.74 0.11 25 .85 42 .21 S22 .36 LVERAGE
11 0,53 24 .17 0.12 24 .30 4600 -21.70 LAVERAGE
Femarks

1. Level = Read Lewvel + Factor

2. Factor = LISH{ISN) Factor + Cahle Loss

3. hccording to technical experiences,all spuriouns emission of E0Z.11MIMOD
mode at channel 3,6,9 are almost the same below 1GHz,so that the
channel 3 was chosen as representative i1n final test.

4, The data 15 worse case.

O
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | NEUTRAL
Test Mode 8 : | 802.11n HT40 CHS3 Temperature 11 26°C
Memo External Antenna (5dBi) Humidity | 5904
Sunny \ SYS1381-1212-W2
20 Level (dBuv) Date; 2008-09-11
bbb FCC CLASS-B
J‘ TET ET|£HJHij“I1}T [
- i FCC CLASS-B (AVG)
_\-\_\-‘-_\_‘-‘-‘—\. | l..‘.nl m I
y l 1k
33 i H 1h
113
15 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[ten Freq Value Factor Besult Limtt Margin Remark
"""" WHz  dBaY 4B dBuV  dBuV  dBu¥
1 0,16 59,00 0.14 09,14 B5 .65 -6.51 QF
2 0,16 35.42 0.14 35.56 B ] -20.08 AVERAGE
3 0.22 a7 .58 0.14 2771 B2.79 -5.08 QF
4 0.22 31.54 0.14 31.67 22.79 -21.11 LVERAGE
] 0,253 23,31 0.14 23.64 Bl.82 -BbllE QF
f 0,253 29,53 0.14 29.67 al.82 22015 AVERAGE
7 0,30 33.43 0.14 33.37 a0 15 -16.38 AVERAGE
3 0,30 22.09 0,14 23,23 0.1 -4 92 QF
aQ 0,38 29,27 0,14 29,41 43,39 -18.98 AVERAGE
10 0,38 54,16 0,14 54,30 58,39 -4.08 QF
11 0.47 26.93 0,15 27.13 46,49 -19.37 AVERAGE
13 2.04 17.82 0.23 18.05 46 .00 -27 .95 AVERAGE
14 2.04 34.94 0.23 35.17 56 .00 -20 .83 QF
Remarks:

l. Level = Read Lewvwel + Factor

2. Factor = LISN(ISH) Factor + Cable Laoss

3. According to technical experiences,all spurions emission of E0Z.11IMIND
mode at channel 3,6,%9 are almost the same below 1GHz,so that the
channel 3 was chosen as representative in final test.

4, The data 1s worse case.
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FCC Test Report: F108101404-A

o
Power AC 120V Pol/Phase LINE
Test Mode 9 802.11g CH1 Temperature 26 °C
Memo Internal Antenna (1.8dBi) Humidity 52 04
Leader \ MT-12-Y120100-Al
20 Lewvel (dBuv) Date; 2008-10-03
X FCC CLASS B
FCC CLASS-B (AVG)
-15 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Eead
[ten Freg Value Factor Besult Limit Marzgin Remarlk
"""" Wiz  dBu¥  dB  dBuY  dBu¥  dBu¥
1 0.39 26.90 0.11 27.01 48 .03 -21.03 LYERAGE
A 0.39 42,12 0.11 42,23 28.03 -15.81 QF
3 0,22 43,13 0,12 45,27 2B 00 -10.73 QF
4 0.52 34.08 0.12 34 .20 46,00 -11.80 LYERAGE
] 0.63 48 .65 0,13 48 .78 26 .00 -T.22 QF
7 0,853 38.22 0.15 38.37 46,00 -T.63 AVERAGE
3 0.85 47 .74 0.13 47 .89 26,00 -2.11 QF
9 2 .66 37.10 027 37 .37 46,00 -5.63 AVERAGE
10 Z.66 48,30 0.27 48 .56 26,00 =744 QF
11 4.71 43 .98 0.33 44 30 af 00 -11.70 QF
12 4.71 30.34 0.33 30.67 46,00 -15.33 LYERAGE
‘Remarks: 1. Level = Read Level + Facter

. Factor = LISN{ISN)

Factor + Cable Laoss
16z at 802.11hfz mode are all the same,so the

202,11z mode chosen as representative 1o final test.
. becording to technical experiences,all spurions emission of 802,11z
mode at channel 1,6,11 are almost the same below 1GHz,so0 that the

channel | was chosen as representative in final test.

1
2
3. All emission bhelaw
4

5. The data 13 worse case.
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FCC Test Report:

F108101404-A

o
Power AC 120V Pol/Phase NEUTRAL
Test Mode 9 802.11g CH1 Temperature 26 °C
Memo Internal Antenna (1.8dBi) Humidity 52 04
Leader \ MT-12-Y120100-A1
20 Lewvel (dBuV) Date; 2008-10-03
X FCC CLASS.B
I
| | FCC CLASS-B (AVG)
T'I ||-T I _!I..]I. 10 |l.|| ' I""Hl'r”r Lt il .w'_" Kl
1
33 A M
-15 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
REead
[ten Freq Valne Factor Resnlt Limit Margin Remarlk
"""" Wiz  dBu¥  dB  dBuY  dBuV  dBu¥
1 0.38 42.41 0.14 42,03 28,39 -15.84 QF
A 0.38 34 .08 0.14 34 .22 48,39 1417 LYERAGE
3 0.49 28 .66 0,13 28.81 46,14 -17.33 LYERAGE
4 0.49 42 .63 0,13 42 .78 26,14 -13.37 QF
] 0.67 43.74 0,16 43.90 26,00 -12.10 QF
7 0,80 453,13 0,17 45,30 26,00 -10.70 QF
3 0,80 33.33 0,17 323,30 46,00 -10.30 LYERAGE
9 2.71 46 .06 0,26 46 .32 26,00 -0.BE QF
10 2.71 324.51 0,26 3277 46,00 -13.23 LYERAGE
11 4 .83 28 .45 0.32 2877 46,00 1723 LYERAGE
12 4 .83 41.02 0.32 41,33 26,00 14635 QF
‘Remarks: 1. Level = Read Level + Factor

. Factor = LISH{ISH)

Factor + Cable Loss
160z at 802.11b/g mode are all the same,so the

802.11g mode chosen as representative in final test.
. bocording to technical experiences,all spurions emission of 202,11z
mode at channel 1,6,11 are almost the same below 1GHz,so that the

channel 1 was chosen as representative in final test.

1
2
3. All emission helow
4

3. The data 15 worse case.
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FCC Test Report: F108101404-A

Power 1| AC 120V Pol/Phase . | LINE
Test Mode 11 | 802.11n HT20 CH1 Temperature 1 126°C
Memo Internal Antenna (1.8dBi) Humidity | 59 04
Leader \ MT-12-Y120100-Al
0 Level (dBuV) Date: 2008-10-03

X FCC CLASS-B
I

. FCC CLASS-B (AVG)

}
12
33 1 q b
_150.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[ten Freq Valne Factor Resnlt Limit Margin Bemark
"""" Wiz  dBu¥  dB  dBuV  dBa¥  dBuV
1 0,30 29,12 0.12 29,23 20,37 21013 LVERAGE
A 0,30 43 .06 0.12 43 .17 B0, 37 -17.19 QF
3 0.3 27 .32 0,11 27 .43 48,91 -21.48 LVERAGE
4 0.3 43 .80 0,11 43,91 28.91 -15.01 QF
] 0.46 27 .67 0.12 27.78 46,71 -18.93 LVERAGE
£ 0.46 42.93 0.12 43 .05 26,71 -13.66 QF
7 0,60 41.01 0.13 41.14 26,00 -14 .86 QF
3 0,60 27.09 0.13 27 .22 46,00 -18.78 LVERAGE
9 0.73 23,33 0.14 223.69 46,00 -20.31 LVERAGE
10 0.73 38 .32 0.14 38.47 26,00 -17.53 QF
12 3.89 30.63 0.32 30,95 46,00 -15.03 LVERAGE
Remarks:

1. Level = Read Level + Factor

2. Factor = LISN({ISN) Factor + Cable Loss

3. becording to technical experiences,all spurions emission of S0Z.11HMIMOD
mode at channel 1,6,11 are almost the same below IGHz,so0 that the
channel 1 was chosen as representative in final test.

4, The data 13 worse case.
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FCC Test Report: F108101404-A

Power ;| AC 120V Pol/Phase : | NEUTRAL
Test Mode 11 | 802.11n HT20 CH1 Temperature 11 26°C
Memo Internal Antenna (1.8dBi) Humidity | 5206
Leader \ MT-12-Y120100-A1
80 Level (dBuv) Date: 2008-10-03
X FCC CLASS-B
| FCC CLASS-B (AV(G)
; ';'F' I "'I".;""q- R i RN Tl "
14
33 i
|
E B
15 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[tem Freq Valune Factor Besult Limit Marzin Bemark
"""" Wiz  dBu¥  dB  dBu¥  dBuV  dBu¥
1 0.24 27.71 0.14 27 .85 52.08 -24 .24 LVERAGE
2 0.24 41,33 .14 41.67 B2.08 -20.41 QF
3 0.35 41.86 0.14 42.00 58.91 -16 .92 QF
4 0.35 23.48 0.14 23.62 42 .91 -25.30 LVERAGE
) 0.52 41.48 0,15 41.63 56 .00 -14 .37 QF
& 0,22 15.41 0,15 15.56 46,00 -30.44 AVERAGE
7 0.63 40,21 0,16 40,37 56.00 -15.63 QF
2 0.63 12,23 .16 12.39 46 .00 -27 .61 AVERAGE
9 3.76 44 85 0,29 45.14 o600 -10.86 QF
10 3.76 26 .69 0,29 26.99 46 .00 -19.01 LVERAGE
12 16.23 40 .84 0.3l 41.35 G0 .00 -18.65 QF

Bemarks:
l. Level = Read Level + Factor
&. Factor = LISH{ISN ) Factor + Cable Loss
3. bccording to technical experiences,all spuriouns emission of E0Z.11WIMOD
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel | was chosen as representative i1n final test.
4, The data 15 worse case.
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FCC Test Report: F108101404-A

Power 1| AC 120V Pol/Phase . | LINE

Test Mode 12 : | 802.11n HT40 CHS3 Temperature 1 126°C

Memo Internal Antenna (1.8dBi) Humidity | 59 04
Leader \ MT-12-Y120100-Al

20 Level (dBuV) Date: 2008-10-03

X FCC CLASS-B
I

. FCC CLASS-B (AVG)
T "

}
12
33 1 q &
_150.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[ten Freq Value Factor Result Limit Margin Remark
"""" WHz  dBu¥  dB  dBu¥  dBuV BV
1 0,30 2917 012 29,29 20,37 -21.08 AYERAGE
A 0.30 43.09 0.12 43.21 G0, 37 -17 .16 QF
3 .35 2722 a.11 27 .33 42,91 -21.58 AVERAGE
4 .35 43 .75 .11 43.87 28,91 -12.05 QOF
] 0.46 27 .67 0.12 2770 46,71 -12.93 AVERAGE
f 0.46 42 .95 0.12 43.06 26,71 -13.65 QF
7 0.60 41 .06 0.13 41.19 26,00 -14 .81 QF
3 0.60 27 .06 0.13 27,19 46,00 -18.81 AVERAGE
9 0.75 20,400 0.14 Z2.604 46,00 -20 .36 AVERAGE
10 .75 38 .34 .14 38.49 26 .00 -17.51 QP
12 3.89 a0.61 0.32 30.93 46,00 -15.07 AVERAGE
Remarks:

l. Level = Read Level + Factor

Z. Factor = LISN{ISN) Factor + Cahle Laoss

3. becording to technical experiences,all spurions emission of E0Z.11WIMO
mode at channel 3,0,9 are almost the same below 1GHz,so that the
channel 3 was chosen as representative in final test.

4, The data 15 worse case.

O
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | NEUTRAL
Test Mode 12 . 1 802.11n HT40 CH3 Temperature 1 126°C
Memo Internal Antenna (1.8dBi) Humidity | 52 04
Leader \ MT-12-Y120100-A1
80 Lewvel (dBuV) Date; 2008-10-03
X FCC CLASS-B
' FCC CLASS-B (AVG)
i "‘F. | |._|..Ii..l.l|I | hi m Py :
1l
33 1h
3
E B
-15 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[tem Freq Valve Factor Besult Limit Margin Bemark
"""" Wiz  dBuY  dB  dBuY  dBu¥  dBuV
| 0.24 27.72 0,14 27.85 52.08 -24 23 AVERAGE
2 0.24 41.54 0,14 41.67 B2.08 -20.41 QF
3 0,35 41.61 0.14 41.75 28.91 -17.16 QF
4 0.33 23.49 0.14 23.62 48,91 -20.29 LYERAGE
] 0.32 41.47 0.13 41.62 26.00 -14 .38 QF
3] 0.52 15.43 0,15 15.58 46,00 -30 .42 AVERAGE
7 0.63 40,21 .16 40,37 a6 .00 -15.63 QF
3 0,63 12 .30 0,16 15 .46 46,00 -27 .04 AVERAGE
9 3.76 44 .47 0.29 44 77 26.00 -11.23 QF
10 3.76 26 .62 0.29 26 .92 46,00 -19.08 LYERAGE
12 16.23 40,44 0.3l 40,95 a0 .00 -19.05 QF

l. Level = Read Level + Factor

2. Factor = LISH{ISN}) Factor + Cable Laoss

3. beccording to technical experiences,all spurious emission of E0Z.1IMIMO
mode at channel 3,0,9 are almost the same below 1GHz,so that the
channel 3 was chosen as representative in final test.

4, The data 15 worse case.

O
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase LINE
Test Mode 13 802.11g CH1 Temperature 26 °C
Memo Internal Antenna (1.8dBi) Humidity 52 0
Sunny \ SYS1381-1212-W2
20 Lewvel (dBuV) Date; 2008-09-11
1 FCC CLASS-B
ML !
L y FCC CLASS-B (AVG)
[
33 : 1%
T g
12
-15 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[ten Freq Valne Factor Resnlt Limit Margin Remarlk
"""" Wiz  dBu¥  dB  dBu¥  dBuV  dBuV
1 0,17 27,15 0,11 27 .26 02,08 -T.El QF
A 0,17 32,16 0,11 38,27 22.08 -22 .80 LYERAGE
3 0.22 223.84 0,11 223,95 22,70 -2B .75 LYERAGE
4 0.22 23.47 0,11 23 .08 B2 .70 -0012 QF
] 0.27 27 .92 0,11 28.03 21.16 -23.13 LYERAGE
f 027 23.31 011 23 .42 Bl.16 -7.74 QF
7 0.33 29,35 0,11 29 .46 49 .40 -19.94 LYERAGE
9 0.48 23,033 0.12 23.67 46 .41 -22.74 LYERAGE
10 0.48 48 .62 0.12 42 .74 26 .41 -TLeT QF
11 0.77 45.63 0,13 45.78 26,00 1022 QF
12 0.77 12.79 0,13 12.93 46,00 2707 LYERAGE
‘Remarks: 1. Level = Read Level + Factor

. Factor = LISH{ISH)

Factor + Cable Loss
160z at 802.11b/g mnode are all the sane,so the

802.11g mode chosen as representative in final test.
. bocording to technical experiences,all spurions emission of 202.11g
mode at channel 1,6,11 are almost the same below 1GHz,so that the

channel 1 was chosen as representative in final test.

1
2
3. All emission helow
4

3. The data 15 worse case.
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FCC Test Report: F108101404-A

@
Power AC 120V Pol/Phase NEUTRAL
Test Mode 13 802.11g CH1 Temperature 26 °C
Memo Internal Antenna (1.8dBi) Humidity 52 0
Sunny \ SYS1381-1212-W2
0 Lewvel (dBuV) Date: 2008-09-11
mww FCC CLASS B
T T 1 FCC CLASS-B (AVG)
33 ] 3
_150.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Bead
[tem Freg Valune Factor Besult Limit Marzin Bemark
"""" Wiz  dBu¥ 4B dBuY  dBu¥  dBu¥
1 0.16 29.07 0.14 29,21 B3.47 -6 26 (F
A 0.16 34.51 0.14 34.63 2547 -20 .82 LYERAGE
3 0,19 27,53 0.14 27 .67 Bbd.11 -6 .44 QF
4 0.19 22.98 0.14 29,12 54,11 -24 .99 AVERAGE
) .30 24 .80 .14 24,94 B0, 37 -5.43 QF
f 0.30 27.67 0n.14 27,81 a0, 37 -22 .06 AVERAGE
7 0,39 22,62 .14 22,76 48,12 -22.36 AVERAGE
9 0.52 21.76 0,13 21.91 26.00 -4.09 QF
10 0.52 22.99 0.15 23.14 46 .00 S22 .86 AVERAGE
11 0.61 42 .75 016 42,90 a6 .00 ST QF
12 0.61 20 .28 0,16 20.43 46 .00 -23.37 AVERAGE
‘Remarks: 1. Level = Read Level + Factor

. Factor = LISN{ISN

1
2
3. All emission heloaw
4

Factor + Cable Laoss

160z at 802.11h/g mode are all the same,so the
202,11z mode chosen as representative 1n final test.

. bdecording to technical experiences,all spurtous emission of 802,11z
mode at channel 1,6,11 are almost the same bhelow 1GHz,so that the
channel 1 was chosen as representative 1n final test.

2. The data 15 worse case.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | LINE
Test Mode 15 : 1802.11n HT20 CH1 Temperature 1 126°C
Memo Internal Antenna (1.8dBi) Humidity | 52 04
Sunny \ SYS1381-1212-W2
20 Level (dBuV) Date; 2008-10-03
FCC CLASS-B
| I
g FCC CLASS-B (AVG)
33
g3 1
} 1p
15 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[ten Freg Valne Factar Besult Limit Marzin Remarlk
"""" WMz  dBuY 4B dBuV  dBuV  dBu¥
1 0.32 48 .09 0,11 4z.21 29.71 -11.30 QF
A 0.32 27 .65 0,11 2776 49,71 -21.93 LYERAGE
3 0.47 49 .47 012 49 59 b 49 -6.91 QF
4 0.47 21.01 0.12 21,12 46,49 -25.37 LYERAGE
3] 0,58 23.92 a.13 24.05 46,00 -21.95 AVERAGE
7 0.70 20,45 0.14 20,39 26,00 -o.41 QF
3 0.70 24,19 0.14 24,33 46,00 -21.87 LYERAGE
a9 0.79 47 80 0.15 47 .95 af .00 -2.05 QF
10 0.79 19,97 0,13 20012 46,00 -250 BB LYERAGE
11 0.93 46,60 0,16 46 .76 26,00 -0L24 QF
12 0.93 24 .40 .16 24 .05 46,00 -21.45 AVERAGE
Remarks:

1. Level = Read Level + Factor

2. Factor = LISH(ISN) Factor + Cahle Loss

3. According to technical experiences,all spurions emission of S0Z.1IMINMO
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel | was chosen as representative itn final test.

4, The data 15 worse case.

O
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FCC Test Report: F108101404-A

Power ;| AC 120V Pol/Phase : | NEUTRAL
Test Mode 15 | 802.11n HT20 CH1 Temperature 11 26°C
Memo Internal Antenna (1.8dBi) Humidity | 52 04
Sunny \ SYS1381-1212-W2
0 Lewvel (dBuV) Date; 2008-10-03
FCC CLASS-B
M |
VR il Mk | FCC CLASS-B (AVG)
™™ iir
|
33 d ]
E M
15 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[ten Freg Valne Factar Besult Limit Marzin Remarlk
"""" Wiz  dBu¥  dB  dBu¥  dBuV  dBuV
1 0.30 45 .68 0.14 45 .82 BO.15 -14 .33 QF
2 0.30 22.38 0.14 22.52 a0, 15 -27 .63 AVERAGE
3 0.38 47 46 0.14 47 B0 5821 -10.61 QF
4 0.38 36.69 0.14 36.83 43 .21 -11.39 AVERAGE
3] 0.46 43,19 0.15 43 .34 a6 .71 -2.38 QF
7 0.52 49,00 0.15 49,15 56 .00 -6 .85 QF
) 0.52 25.58 0.15 25.73 46,00 -20 .27 AVERAGE
9 0.63 26.19 0.16 26 .36 46,00 -19.64 AVERAGE
10 0.63 43,99 0.16 49 16 56 .00 -6.84 QF
11 n.7a 21.42 0.17 21.59 46,00 -24 .41 AVERAGE
12 n.7a 47 37 0.17 47 .54 56 .00 -2.46 QF
Remarks:
l. Level = Read Level + Factor
2. Factor = LISH{ISN) Factor + Cable Loss
3. According to technical experiences,all spurions emission of S0Z.11IMINO
mode at chaonel 1,6,11 are almost the same bhelow 1GHz,so0 that the
channel | was chosen as representative 1n Tinal test.
4, The data 15 worse case.

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Dec. 08, 2008 35 of 252



FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | LINE

Test Mode 16 : | 802.11n HT20 CH3 Temperature 11 26°C

Memo Internal Antenna (1.8dBi) Humidity | 52 04

Sunny \ SYS1381-1212-W2
80 Lewvel (dBuV) Date; 2008-10-04
FCC CLASS-B
| [
'IHT [ 1 -
rr-nhhll ALY | FCC CLASS-B (AVG)
- |
33
g Tap 1
-15 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read

[ten Freq Valne Factor Resnlt Limtt Marzin Remark
"""" Wiz  dBu¥ 4B dBu¥  dBu¥  dBu¥

1 .50 47 22 0.1z 47 .34 af .05 -2.71 QF

A 0,30 24,98 0.12 23.10 46 .05 -22.95 LYERAGE

3 0,33 23 .20 0.13 23.33 46,00 -22.687 LYERAGE

4 0,33 47 .90 0.13 48 .03 26 .00 -7 QF

£ 0,39 22,10 0.13 2,23 46,00 -23.77 LYERAGE

7 0.67 24 .02 0.14 24 .66 46,00 -21.34 LYERAGE

3 0.67 47 28 0.14 47 42 26 .00 -B .08 QF

9 0.73 47 26 0.14 47 .41 26 .00 -8.509 QF

10 0.73 21,15 0.14 21.30 46,00 -24.70 LYERAGE

11 0.92 22 .64 0,16 22,80 46,00 -23.20 LYERAGE

12 0.92 43,33 0,16 43,30 26 .00 -12.50 QF

Bemarks:

l. Level = Read Level + Factor

2. Factor = LISH{ISE) Factor + Cable Loss

3. bccording to technical experiences,all spuriouns emission of 02 1IMIMO
mode at channel 3,0,%9 are almost the same below 1GHz,so that the
channel 3 was chosen as representative in final test.

4, The data 15 worse case.

O
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase NEUTRAL
Test Mode 16 802.11n HT40 CH3 Temperature 26 °C
Memo Internal Antenna (1.8dBi) Humidity 52 0
Sunny \ SYS1381-1212-W2
20 Lewvel (dBuv) Date: 2008-10-04
K FCC CLASS B
[
'ln'-.lll Ll 4 | FCC CLASS-B (AVG)
i -
33
6 {1k
15 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[ten Freq Value Factor Result Limit Margin Renarck
"""" Wiz  dBu¥  dB  dBu¥  dBu¥  dBuY
1 0.44 45,75 0.14 45,89 2713 -11.26 QF
2 0.44 16.73 0.14 16.89 47,13 -30 .26 LYERAGE
3 0.54 12.56 0,15 12.71 46 .00 -27 .29 LVERAGE
4 0.4 47 .26 0.13 47 .41 ab 00 -8.59 QF
3] 0.63 19.40 .16 19.56 46 .00 -26 .44 LVERAGE
7 0.70 20.63 0,16 20,80 46 .00 -23.20 LYERAGE
g 0.70 46,11 0,16 46 27 ab 00 -0.73 QF
aQ 0.78 45.84 017 46 .01 a6 .00 -0.99 QF
10 0.7g 19.60 017 19.76 46 .00 -26.24 LVERAGE
11 0.86 12.44 017 18.61 46 .00 -27.39 LYERAGE
12 0.86 43.95 017 44 13 ab 00 -11.87 QF
Remarks:

1. Level = Read Level +

Factor

Z. Factor = LISN{ISN) Factor + Cable Loss

3. bccording to technical experiences,all spuriovs emission of S0Z2.11HIMO
mode at channel 3,6,9 are almost the same bhelow 1GHz,so that the
channel 3 was chosen as representative 1n final test.

4, The data 15 worse case.

Test engineer: [/]Z:-) €A
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4.6 Test Photographs

Test Mode 1~8

Front View

e e,

8101404A)

Rear View

o
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Test Mode 9~16

Front View

Rear View

o
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o FCC Test Report: F108101404-A

5. Test of Radiated Emission
5.1 Test Limit

Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defines in
ANSI C63.4-2003. The EUT was placed, 0.8 meter above the ground plane, as shown in section
5.6.3. The interface cables and equipment positions were varied within limits of reasonable
applications to determine the positions producing maximum radiated emissions

For unintentional device, according to § 15.109(a), except for Class A digital devices, the field
strength of radiated emissions from unintentional radiators at a distance of 3 meters shall not
exceed the following values:

Frequency Distance Radiated Radiated
(MHz) Meters LV IM) (dB p VI M)
30-88 3 100 40.0
88-216 3 150 43.5
216-960 3 200 46.0
Above 960 3 500 54.0

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general
requirement of field strength of radiated emissions from intentional radiators at a distance of 10
meters shall not exceed the below table.

Frequency Distance Radiated
(MHz) Meters (dB p VI M)
30-230 10 30

230-1000 10 37

5.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on
the top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal
polarization and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
which do not have 3 dB margin will be repeated one by one using the quasi-peak method and
reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

i. “Cone of radiation” has been considered to be 3dB beam width of the measurement antenna.

j- During testing, there was no emissions be detected in the third harmonics (4.5-5.15 GHz and
7.25-7.75 GHz).

O
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FCC Test Report: F108101404-A

5.3 Typical Test Setup

Antenna

Equipment under Test

—
4——— +  Testdistance —P|
0.8M
Turn Table
. \ Ground Plane
Receiver
5.4 Measurement Equipment
Instrument/Ancillary | Model No. |Manufacturer| Serial No. | Calibration Date | Valid Date
Bilog Antenna CBL6112B | Schaffner 2840 2008/05/15 2009/05/14
Signal Generator 8648B HP 3629U00612 2008/10/08 2009/10/07
Amplifier 8447D Agilent 2944A10593 2008/05/26 2009/05/25
EMI Receiver 8546A HP 3807A00454 2008/08/07 2009/08/06
RF Filter Section 85460A HP 3704A00386 2008/08/07 2009/08/06
AC Power Converter| AFC-11005 APC F103120008 N/A N/A
o
Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Dec. 08, 2008 41 of 252




FCC Test Report: F108101404-A

5.5 Test Result and Data

Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 1 | 802.11g CH1 Temperature :120°C
External Antenna (5dBi)

Memo Humidity ;| 70 %
Leader \ MT-12-Y120100-A1
80 Lewvel (dBuv/m) Date; 2008-11-19
FCC CLASS-B
T | 5 B
40 7 3
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read bt Tah
[tem  Fregq Valune Factor Result Limit Marzgin BRemarl Paos Pos
Mz dBuV/m dB  dBu¥/m dBuV/m dB ci Deg
l a0.ah 41020 -4 .92 3028 40,00 372 F 1o 360
& B1.33 53.88 -17 .43 J6.45 40,00 -3.35 QF o 360
3 108,93 50.74 -13.48 3726 4350 -6 .24 Peak 100 360
4 Zlo.eg 51,87 12,05 39,82 43,50 -3.68 QF o 360
b 28030 4826 -6,09 42,17 46,00 -3.83 QF 1o 360

l. RBesult = Read Valve + Factor

2. Factor = fntenna Factor + Cable Loss - Amplifier

3. The resolution handwidth of test receiver/spectrum analvzer is [20EHz
and wideo bandwidth 1= 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. 411 enission below 16Hz at 802.11h/z mode are all the same,so the
202,112 mode chosen as representative in final test.

3. becording to technical experiences,all spurious emission of 802.11g
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1| was chosen as representative in final test.

B, The data 15 worse case.

O
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Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11g CH1 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
80 Lewvel (dBuv/im) Date: 2008-11-19
FCC|CLASS-B
f p 7 ) 3 G ! 8
40
0 300 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read ot Tah
[tem  Freg Value Factor Besult Limit Marzin HRemarl Pas FPos
"""" WHz dBu¥/m  dB  dBu¥/w dBuV/im  dB cm  Deg
1 Jleen 32,51 -0.54 42,96 46 .00 -3.04 QF 100 ]
& 383,30 51.43 -8 LB2 42,81 46,00 -3.19 QF 100 ]
3 431,90 45,45 -4 .24 41.21 46,00 -4.79 QF 100 0
4 51140 46,51 -4 .41 42,10 46 .00 -3.90 QF 100 ]
B 640,90 453,85 4012 41,72 46,00 N QF 100 ]
ToOTBE.E0 43010 -0 .42 42,62 46,00 -3.32 QF 100 0
g 896 .40 40,37 122 41,29 46,00 -4.41 QF 100 ]
Notes
1. Result = Read Value + Factor
Z. Factor = Antenna Factor + Cahle Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is [Z20KHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4, 411 emission below IGHz at 802.11b/g mode are all the same,so the
202.11g mode chosen as representative in final test.

J. bccording to technical experiences,all spurions emission of 202,11z
mode at channel 1,6,11 are almost the same below 1G6Hz,so0 that the

channel | was chosen as representative 1o final test.

£, The data is worse case.
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F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11g CH1 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
20 Lewvel (dBu\Wim) Date; 2008-11-19
FCC CLASS-B
T I a f
40
" 2
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read int  Tah
[tem Freg Valne Factor Result Limit MWargin Remark Pos  Paos
"""" WHz dBu¥/m  dB  dBuV/m dBu¥/m  dB cm  Deg
1 23.93 46,10 -21 .68 24,42 40,00 -15.38 Peak g 360
A 108,95 45,41 -19 22 26019 43,30 -17.31 Peak g 360
3 131.55 44 .45 -17.76 26,69 43,30 -16.81 Peak g 360
4 212,03 37.%4 -lgl12 39,82 43.30 -3.BE QF oo 360
b Z87.068  53.3E -14 .34 41.04 46,00 -4 96 QF oo 360
Notes
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Laoss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KHz
and wideo bhandwidth i1s 300kHz for Pealk detection and Quasi-peak
detection at frequency below 1GH=z.

4. 41l emission below 1GHz at 802.11h/z mode are all the same,so the
202 .11g mode chosen as representative in final test.

3. According to technical experiences,all spurions emission of 802,11z
mode at channel 1,6,11 are almost the same below 1GHz,so0 that the
channel 1 was chosen as representative in final test.

£, The data 1s worse case.
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FCC Test Report: F108101404-A

Power 1 | AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 | 802.11g CH1 Temperature :120°C
External Antenna (5dBi)

Memo Humidity 1| 70 %
Leader \ MT-12-Y120100-A1
20 Lewvel (dBu\Wim) Date; 2008-11-19
FCC/ CLASS-B
] P 3 4 g B i
40
0 300 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freg Valne  Factor HResult Limit MWargin Remark Paos  Pos
"""" WHz dBu¥/m  dB  dBu¥/m dBuVim  dB  cm  Deg
1 Jaa.40 0 34,39 -13.32 41,06 46,00 -4.94 QF 10 ]
& 3B3.30 0 L3.ZE 10092 42,36 46,00 -3.64 QF 10 ]
3 479,00 47 .58 -5 42,10 46,00 -3.90 QF 10 ]
4 640,90 44 .65 -2.97 41.68 46,00 N QF 10 ]
B 896,40 0 38.79 3.42 42,22 46,00 -3.78 QF 10 ]
Toooo9i9.40 0 35,33 B, 26 41,29 46,00 -4.41 QF 10 ]
Notes
l. Result = Read Yalue + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz
and wideo bandwidth 15 300kHz for Pealk detection and Quasi-peak
detection at fregquency helow 1GHz.

4. 41l emission helow 10Hz at 802.11b/z wmode are all the same,so the
202 .11g mode chosen as representative 1o final test.

3. According to technical experiences,all spurions emission of 802,11z
mode at channel 1,6,11 are almost the same bhelow 1GHz,so0 that the
channel 1 was chosen as representative in final test.

. The data 15 worse case.

O
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 1 : | 802.11b CH1 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-A1
Level (dBuv/m) Date: 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT | 7
0 1000 h800. 10600. 15400. 20200. 25000
Trace:; (Discrete) Frequency (MHz)
Eead bt Tah
[tem Freq Valne  Factor Resnlt Limit Margin Hemark Pos  Paos
Mz dBuV/iw dB  dBuV/wm dBuV/im dB ci Deg

4 4822.05 42.51 5.53 4z.04 74,00 -Z5.96  Peak 1o 174

Notes
l. REesult = Read Yalue 4+ Factor
2. Factor = Antenna Factor 4+ Cahle Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120KEHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GH=.

4. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at frequency ahove
1GHz=.

5. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency above
1GHz=.

£, The other emissions 15 too low to be measvred.

O
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase HORIZONTAL
Test Mode 1 : | 802.11b CH1 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Level (dBuv/m) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT | 7
0 1000 hR800. 10600. 15400, 20200. 25000
Trace:; (Discrete) Frequency (MHz)
Read tnt  Tahb
[tem Freq Valne Factor HResolt Limit Margin BRemark Pos  Pos
Miz dBu¥/m dB  dBu¥/m dBu¥V/m dB cm Deg
2 4giheh 42 .22 5.54 47 .76 7400 -26.24  Peak 100 142
Notes
1. BEesult = Read Valve + Factor
2. Factor = Antenna Factor + Cable Loss - btmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KEHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak

detection at frequency helow 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 13 3MHz for Peak detection at freguency above

16z,

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 15 10Hz for Average detection at frequency ahove

1GHz=.

£, The other emissions is too low to he measured.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11b CH6 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Lewvel (dBu\Wim) Date; 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT | 7
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freg Valne  Factor HResult Limit MWargin Remark Paos  Pos
Mz dBuV/iw dB  dBuV/im dBuV/iw dB ci Deg
& 4872.08 42,11 2.67 47 .78 74,00 2622 Peak 100 174

l. Result = Read Yalue + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz
and wideo bandwidth 15 300kHz for Pealk detection and Quasi-peak
detection at fregquency helow 1GHz.
4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 1s 3MHz for Peak detection at freguency above

1GH=.

5. The resolntion bandwidth of test receiverfspectrum analwvzer 15 IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency above

1GH=.

£, The other emissions is too low to he measured.

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued date: Dec. 08, 2008 48 of 252



FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11b CH6 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Lewvel (dBu\Wim) Date; 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT | 7
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freg Valne  Factor HResult Limit MWargin Remark Paos  Pos
Mz dBuV/iw dB  dBuV/im dBuV/iw dB ci Deg
& 4872.08 42,11 2.67 47 .78 74,00 2622 Peak 100 174

l. Result = Read Yalue + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz
and wideo bandwidth 15 300kHz for Pealk detection and Quasi-peak
detection at fregquency helow 1GHz.
4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 1s 3MHz for Peak detection at freguency above

1GH=.

5. The resolntion bandwidth of test receiverfspectrum analwvzer 15 IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency above

1GH=.

£, The other emissions is too low to he measured.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 1 | 802.11b CH11 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-A1
Level (dBuW/m) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT 7
1
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freq Value Factor Result Limit Margin ERemark Pos  Pos
Mz dBuVim dB  dBuV¥/m dBuV/m dB cm Deg

4 4921.83 41.88 5.81 47 .65 74,00  -Z6.31  Peak o 174

. Besult = Read VYalue + Factor
. Factor = Antenna Factor + Cahle Loss - fmplifier
. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz

and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at freguency bhelow 1GH=.

. The resolution bandwidth of test receiver/spectrum analwzer is IMHz

and video bandwidth 1s 3MHz for Peak detection at frequency above
1GHz=.

. The resolution bandwidth of test receiver/spectrum analwzer is IMHz

and video bandwidth 15 10Hz for Average detection at frequency above
1GHz=.

. The other emisstions 15 too low to he measured.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 1 | 802.11b CH11 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-A1
Level (dBuW/im) Date: 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT | 7
1
0 1000 H800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Bead hnt Tah
[tem  Freg Talne Factar Result Limtt Matzin FRemark Pos FPos
MHz dEuV/m dB  dBu¥V/m dBuVim dB e Deg

2 4921.75 42.07 5.81 47,88 T4.00  -26.12  Peak o 14z

Naotes
l. BEesult = Read Value + Factor
Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120EHz
and wideo handwidth 15 300kHz for Peal: detection and Quasi-peak
detection at frequency helow 1GHz.

4, The resolution bandwidth of test receiverdspectrum analwzer is IMH:z
and wideo bandwidth 15 3MHz for Peal detection at freguency ahove
1GHz.

5. The resolution bandwidth of test receiverfspectrum analwzer is IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency ahove
1GHz.

. The other emissions 15 too low to be measured.

O
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11g CH1 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Lewvel (dBu\Wim) Date; 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT | 5
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freg Valne  Factor HResult Limit MWargin Remark Paos  Pos
Mz dBuV/iw dB  dBuV/im dBuV/iw dB ci Deg
& 4820.08 41.78 2.23 47 .30 74,00 2670 Peak 100 174

l. Result = Read Yalue + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz
and wideo bandwidth 15 300kHz for Pealk detection and Quasi-peak
detection at fregquency helow 1GHz.
4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 1s 3MHz for Peak detection at freguency above

1GH=.

5. The resolntion bandwidth of test receiverfspectrum analwvzer 15 IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency above

1GH=.

£, The other emissions is too low to he measured.

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued date: Dec. 08, 2008 52 of 252



FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11g CH1 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Lewvel (dBu\Wim) Date: 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT | 5
0 1000 h800. 10600. 15400. 20200. 25000
Trace; (Discrete) Frequency (MHz)
Read int  Tah
[tem Freq Valne  Factor Resnlt Limit Margin Hemark Pos  Paos
Mz dBuV/iw dB  dBuV/wm dBuV/im dB ci Deg
2 AsZh gr 42,02 2.04 47 .56 74.00 -26.44  Peak 100 143

l. Result
Z. Factor

Bead Value + Factor
bntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak

detection a

t freguency helow 1GHz.

4. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at frequency ahove

1GHz=.

5. The resolution bandwidth of test receiverfspectrum analwvzer 15 1WH=
and wideo bandwidth 15 10Hz for Average detection at frequency above

1GH=.

£, The other emissions 1s too low to be measured.
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FCC Test Report: F108101404-A

@
Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11g CH6 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Level (dBu\vim) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
54 5
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read int  Tahb
[tem  Freq Value  Factor HResult Limit Margin Remark Pos  Pos
MHz dBuV/in dB  dBuV/w dBuVin dB e Deg
2 4870.03 41.81 o2.67 47 .47 74.00 -26.33 Peak 100 174
Notes
l. Result = Read Value + Factor
Z. Factor = fntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiwerfspectrum analwyzer is [20ENz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=z.

4. The resolution bandwidth of test receiverfspectrum analwzer is [MHz
and wideo bandwidth 1s 3MHz for Peak detection at fregquency above

1GHz.

3. The resolution bandwidth of test receiverfspecfnrum analwyzer 15 IMH=
and video bandwidth 1s 10Hz for Average detection at frequency above

1GHz=.

fp. The other emissions 1s too low to be measured.
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FCC Test Report: F108101404-A

Power 1 | AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 . | 802.11g CH6 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-Al
107 Level (dBuWim) Date: 2008-11-19
FCC CLASS-B
FCC CLASS-B (AVG)
54 7
1
0 1000 5800. 10600. 15400. 20200. 25000

Trace: (Discrete) Frequency (MHz)

Read tnt  Tah
[tem Fregq Valve Factor HResult Limit MWargin Hemark Pos  Pos

MHz dBuWV/n dB  dBuV/m dBuV/n dB cm Dep
2 4BYL . B0 42019 .68 47.87 74,00 26,13 Peak 100 14&

Notes
l. Result = Read Value + Factor
2. Factor = Antenna Factor + Cahle Loss - dmplifier

2, The resolution bandwidth of test receiwerfspectrum analyzer is 120Kz
and videao bandwidth 1s 300kHz for Peak detection and Quasi-pealk
detection at frequency bhelow 1GHz.

4. The resolution handwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 15 3MHz for Peal detection at freguency ahaove
1GH=.

5. The resolution bandwidth of test receiwverfspectrum analwzer iz 1MHz
and video bandwidth 15 10Hz for Average detection at frequency above
1GH=.

B, The other emissions 1s too low to he measured.

O
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11g CH11 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Lewvel (dBu\Wim) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT | 5
1
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read bt Tah
[tem Freq Value Factor PResult Limit MWargzin FRemark Pos  Pos
Mz dBuV/im dB dBuVim dBuVin dB e Deg
& 491925 41,30 .80 47,30 74,00 2670 Peak 100 174

l. Result = Read Value + Factor
Z. Factor = Antenna Factor + Cable Loss - ftmplifier
3. The resolution bandwidth of test receiverfspectrum analwzer is [20EHz
and video bandwidth 1s 300kHz for Pealk detection and Quasi-peak
detection at freguency below 1GHz.
4. The resolution bandwidth of test receiverfspectrum analvzer is 1MHz
and video bandwidth i1s 3MHz for Peak detection at freguency ahaove

1IGH=.

3. The resolution bandwidth of test receiverfspectrum analwvzer 1s IMH=
and wideo bandwidth 15 100z for Average detection at freguency ahove

1GHz=.

£, The other emissions 1s too low to he measnred.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11g CH11 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Lewvel (dBuvim) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
54
2
1
0 1000 5800. 10600. 15400. 20200 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem  Freq Valne Factor HResult Limit Margin Bemark Pos  Pos
Mz dBuV/m dB  dBuV/m dBuV/iw dB ci Deg
& 492570 41.43 2,82 47 .25 7400 -26.75  Peak 100 14%

Notes
1. Result
2. Factor

1GHz=.

Eead Value + Factor

bntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverf{spectrum analvzer is 120KHz
and video bandwidth 1s 300kHz for Pealk detection and Quasi-peak
detection at frequency helow 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 15 3MHz for Peak detection at frequency ahove

5. The resolution bandwidth of test receiverfspectrum analvzer 15 IMHz
and wideo bandwidth 1s 10Hz for Average detection at frequency ahaove

1GHz.

£, The other emissions is too low to he measured.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 3 | 802.11n HT20 CH1 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-A1
20 Lewvel (dBu\Wim) Date; 2008-11-19
FCC CLASS-B
4| 5 B
40 5 <]
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freg Valne  Factor HResult Limit MWargin Remark Paos  Pos
"""" Wiz dBuV/im  dB dBu¥/m dBu¥/m  dB  cm  Deg
1 30,535 41,16 -4 02 360,24 40,00 -3.76 QF 10 360
& 01,33 23,250 -17 .43 33.82 40,00 4018 QF 10 360
3 108 .93 20,22 -15.48 36.74 43 .30 -B.T6 Pealk 100 360
4 210,68 21.47 -12.03 39.41 43,30 -4.09 QF 10 360
£ 286,30 42 .45 -6 .09 42,36 46,00 -3.64 QF 10 360

l. Result = Read Yalue + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz
and wideo bandwidth 15 300kHz for Pealk detection and Quasi-peak
detection at fregquency helow 1GHz.

4, According to technical experiences,all spurions emission of S0Z.11MIMD
mode at channel 1,6,11 are almost the same bhelow 1GHz,so0 that the
channel 1 was chosen as representative in final test.

2. The data 15 worse case.

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Dec. 08, 2008 58 of 252



FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 3 | 802.11n HT20 CH1 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-A1
20 Level (dBu\Wim) Date; 2008-11-19
FCC/ CLASS-B
| Z 3 F1 a B ‘ 8
40
0 300 440. h80. 720, 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valne  Factor Result Limit MWargin Remark Pos  Pos
"""" Wiz dBu¥/m  dB  dBu¥/m dBu¥im  dB  cm  Deg
1 316,80 5Z.33 -0.504 4280 46,00 -3.20 QF 10 ]
& 3B3.30 00 o142 -B.62 4279 45,00 -3.21 QF 10 ]
3 451,90 45,47 -4, 24 41,22 4600 -4.78 QF 10 ]
4 51140 46015 -4.41 41,74 46,00 -4, 26 QF 10 ]
B Bd40 .90 4556 4012 41,43 46,00 -4, 57 QF 10 ]
ToooTRE A0 43025 -0.42 4284 45 .00 -3.16 QF 10 ]
g0 896 .40 40,536 1.22 41.78 46,00 -4 22 QF 100 0
Notes:

1. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120ENz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. bcecording to technical experiences,all spurions emission of S0Z.1IMIMO
mode at channel 1,6,11 are almost the same bhelow 1GHz,so that the
channel | was chosen as representative itn final test.

2. The data 15 worse case.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 3 | 802.11n HT20 CH1 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-A1
80 Lewvel (dBuWim) Date; 2008-11-19
FCC CLASS-B
|
5 f
40 4
1 2 3
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tahb
[tem Freq Valne  Factor Result Limit Marzin HRemark Pos Pos
Mz dBuV/iw dB  dBuV/m dBu¥V/m dB ci Deg

1 33.93 46,17  -Zl1.68 24,49 40,00 -15.51 Peak g 360
4 108,93 45,17 -19.42 43.95 43,50 -17.55 Peak g 360
3 1531.55 44,17 -17.76 26.41 43,50 -17.09 Peak g 360
4 212,05  57.17  -18.12 39.05  43.50 -4.45 QF g 360
b

l. Result = Read Value + Factor

Z. Factor = Antenna Factor 4+ Cable Loss - fwplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120Kz
and wideo bandwidth i1s 300kHz for Pealk detection and Qnasi-peak
detection at frequency below 1GH=z.

4, bccording to technical experiences,all spurions emission of B0Z.1IMIMO
mode at channel 1,6,11 are almost the same below 1GHz,so0 that the
channel 1 was chosen as representative 1n final test.

2. The data 15 worse case.
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FCC Test Report:

F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 3 802.11n HT20 CH1 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
20 Lewvel (dBu\Wim) Date; 2008-11-19
FCC/ CLASS-B
1 2 3 4 5 B 7
40
0 300 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freg Valne Factor Result Limit MWargin Remark Pos  Paos
"""" WHz dBu¥/m  dB  dBuV/n dBu¥/m  dB cm  Deg
1 32240 0 34,46 -13.32 41,13 46.00 -4 BT QF 10 ]
& 383,30 53.45 10092 42,23 46.00 -3.47 QF 10 ]
30 479.90 47,16 -5 41.68 46,00 N QF 10 ]
4 840,90 44,07 -2.97 41,09 46,00 -4.91 QF 10 ]
B 896,40 38,19 3.42 41.61 46,00 -4, 39 QF 10 ]
Tooooni9.40 0 35,17 B, 26 41,43 46.00 -4 57 QF 10 ]
Notes
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Laoss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KHz
and wideo bhandwidth i1s 300klHz for Pealk detection and Quasi-peak
detection at frequency below 1GH=z.

4, becording to technical experiences,all spuriovs emission of E0Z.11MIMO
mode at channel 1,6,11 are almost the same below 1GHz,so0 that the
channel 1 was chosen as representative in final test.

3. The data

15 woise case.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 3 802.11n HT20 CH1 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Level (dBuV/im) Date: 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
54 5
0 1000 5800. 10600, 15400. 20200 25000
Trace: (Discrete) Frequency (MHz)
Read hnt Tah
[tem  Freg Value Factor Result Limit Margin HRemark Pos Paos
"""" Miz dBu¥/m  dB  dBu¥/m dBuVim  dB  cm  Deg
4 4sZ0. 10 41.86 2.33 47 .38 T4.00 -26 .62 Peak 100 174
Notes
1. Besult = Read Value + Factor
2. Factor = Antenna Factor + Cahle Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120EH:z
and wideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer iz 1MHz
and wideo bandwidth is 3MHz for Peak detection at freguency ahove
IGH=.

5. The resolution bandwidth of test receiver/spectrum analvzer iz 1MHz
and wideo bandwidth i1s 10Hz for bAverage detection at frequency ahaove
IGH=.

6. The other emissions 1s too low to be measured.
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FCC Test Report:

F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 3 802.11n HT20 CH1 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Level (dBuv/im) Date: 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
54
2
0 1000 5800, 10600. 15400. 20200 25000
Trace: (Discrete) Frequency (MHz)
Read bt Tah
Item Freg Valune Factor Result Limit Margin Hemark Pos Paos
Mz dBu¥/m dB  dBuV/m dBuV/m dB cm Deg
2481928 41.57 2.02 47 .09 74,00 -26.91 Pealk 100 148

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KEHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer iz 1MHz
and video bandwidth 15 3MHz for Peak detection at frequency above
IGH=.

5. The resolution bandwidth of test receiverfspectrum analvzer iz 1MHz
and video bandwidth 15 10Hz for Average detection at freguency ahove
IGH=.

6. The other emissions 1s too low to be measured.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 3 802.11n HT20 CH6 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Lewvel (dBu\vim) Date: 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
54
2
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem  Fregq Value Factor Besul+t Limit Marzin Remark FPos Pos
Mz dBuV/m dB  dBuV/m dBuVim dB e Deg
& 4870.83 41.48 2.67 47 .15 T4.00 -26.82 Peak 100 174
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cahle Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120EHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GHz.

4, The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and video bandwidth 1= 3MHz for Peak detection at frequency ahove
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and wideo bandwidth i1s 10Hz for Average detection at freguency ahove
IGH=z.

. The other emissions is too low to he measunred.
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FCC Test Report:

F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 3 802.11n HT20 CH6 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Leader \ MT-12-Y120100-Al
Level {(dBuVim) Date: 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
54
2
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)

Trace: (Discrete)

Read hnt Tahb

[tem Fregq Valne Factor Besnlt Limit Marzin Remark Pos Pas
WHz dBuV/iw dB  dBu¥V/m dBuV/in dB cm Deg
2 4869.93 41.33 567 46,99 74,00 -27.01  Peak 100 148

l. Besult = Read Yalue + Factor

2. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120EHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and video bandwidth 15 3MHz for Peak detection at frequency above
IGH=z.

5. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and video bandwidth 15 10Hz for Average detection at freguency ahove
IGH=z.

. The other emissions 15 too low to he measured.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 3 802.11n HT20 CH11 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Level (dBulWim) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT |
2
1
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Eead dnt  Tah
[tem  Fregq Value Factar Result Limit Margin Remark Posz  Pas
Mz dBu¥/m dB  dBu¥/m dBuV/m dB cm Deg
4 4923013 41.31 2.81 47 .12 74,00 -26 88 Peak 100 174

. Resnlt
. Factor = ) ) - _
. The resolution bandwidth of test receiver/spectrum analwvzer is 120EHz

Read Value + Factor
bntenna Factor + Cable Laoss - bAmplifier

and video bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

. The resolution bandwidth of test receiver/spectrum analvzer is IMHz

and video bandwidth 15 3MHz for Peak detection at frequency above
1GHz.

. The resolution bandwidth of test receiver/spectrum analvzer iz IMHz

and video bandwidth 1s 10Hz for Average detection at freguency ahove

1GHz.

. The other emissions 15 too low to be neasnred.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 3 802.11n HT20 CH11 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
107 Level (dBuWim) Date: 2008-11-19
FCC CLASS-B
FCC CLASS-B (AVG)
LT |
2
1
0 1000 h800. 10600. 15400. 20200 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem  Freq Valne Factor Result Limit MWargin Remark Pos  Pos
HHz dBuV/iw dB  dBuVi/m dBuV/n dB cm Deg
£ 4926.33 41.43 2.82 47 .25 74.00 -26.75  Peak 100 14g

1. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analwvzer is 120KHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GHz.

4. The resolution bandwidth of test receiverfspectrum analvzer is IMNz
and video bandwidth 15 3MHz for Pealk detection at freguency above
IGHz.

5. The resolution bandwidth of test receiverfspectrum analvzer is IMNz
and video bandwidth 15 10Hz for Lverage detection at freguency ahove
1GH=.

. The other emissions 15 too low to be measured.
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FCC Test Report:

F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 4 802.11n HT40 CH3 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
80 Lewvel (dBu\im) Date; 2008-11-19
FCC CLASS-B
| 5 i
40 5 3 ;
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valne  Factor Result Limit Margin Remark Pos  Pos
"""" WHz dBuV/im  dB  dBuV/m dBu¥im  dB cm  Deg
1 0.2 41,16 -4 02 30,24 40,00 -3.76 QF o 360
& 1.3 23.48 -17 .43 30,03 40,00 -3.93 QF o 360
3 108,93 30.47 -13.48 36.99 43,30 -6.31 Peak oo 360
4 Zlo.ez 51,76 -12.03 39.71 43,30 -3.79 QF o 360
2 2B .0 5E .49 -0.E4 42,63 46,00 -3.33 QF o 360
CWotes:
1. Result = Read Yalue + Factor
Z. Factor = fntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-pealk

detection a

t freguency helow 1GHz.

4, According to technical experiences,all spurions emission of EB0Z.11MIMOD
mode at channel 3,6,9 are almost the same below I0Hz,s0 that the
channel 3 was chosen as representative in final test.

3. The data 1s

Wworse Case.
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FCC Test Report:

F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 4 802.11n HT40 CH3 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
80 Level (dBu\im) Date; 2008-11-19
FCC CLASS-B
T i 3 El A B T b3
40
0 300 440. h80. 720, 860. 1000
Trace: (Discrete) Frequency (MHz)
Eead bnt Tah
[tem Freq Valne  Factor Result Limit MWargin HRemark Pos  Pos
"""" WHz dBu¥/mw  dB  dBuV/m dBuW/m  dB cm  Deg
1 36,20 52,15 -0.54 42,61 46,00 -3.39 QF 100 0
4 383,30 0 ol.4Z2 -B.62 4279 4600 -3.21 QF 10 ]
343100 45,16 -4, 24 40,92 4600 -5.08 QF 10 ]
4 31140 46 .36 -4.41 42,15 46.00 -3.ED QF 10 ]
2 B30 40,16 1.71 41,86 46.00 -4.14 QF 10 ]
Yoo ThE. A0 42 .47 -0.42 42,05 46,00 -3.93 QF 10 ]
g 890,40 40 87 1.22 4z.0% 46,00 -3.91 QF 10 ]
CWetes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - fwplifier

3. The resolution bandwidth of test receiverf/spectrum analvzer is 120Kz
and video bandwidth 1s 300kHz for Peak detection and (nasi-peak
detection at frequency helow 1GHz.

4, According to technical experiences,all spurions emission of E0Z.1IMIMOD
mode at channel 3,6,9 are almost the same below 1GHz,so that the
channel 3 was chosen as representative in final test.

2. The data 15 worse case.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 4 : | 802.11n HT40 CHS3 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-A1
20 Lewvel (dBuVim) Date: 2008-11-19
FCC CLASS-B
[
5 E
40 4
1 2 3
0 30 85. 140. 195, 250. 305
Trace: (Discrete) Frequency (MHz)
Read bnt Tah

[tem  Freg Value Factor Resul+t Limit Margin HRemark FPos Pos

Mz dBuV/im dB  dBuV/m dBuV/m dB cm Deg

23.95 46,82  -Z1.68 25.14 40,00 -14.86 Peak 100 360
108,23 45,45 -19.22 26,23 43,50 -1TAT Peak 1o 360

212,05 5746 -18.12 39.34 43,30 -4 16 QF oo 360

1
2
30 151.535 44.55 -17.T6 26,79 43,50 0 -16.71 Peak oo 360
4
5

23605 3642 -15.80 40,62 46,00 -1.38 QP g 360

. RBesult
. Factor = Antenna Factor + Cable Loss - Amplifier
. The resolution bandwidth of test receiverfspectrum analwvzer is [20EHz

Eead Value + Factor

and video handwidth 1= 300kHz for Peal detection and Quasi-peal
detection at frequency helow 1GHz.

. dccording to technical experiences,all spurions emission of 202, 1IMIMOD

mode at channel 3,6,9 are almost the same bhelow 1GHz,so that the
channel 3 was chosen as representative in final test.

. The data 13 worse case.
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FCC Test Report: F108101404-A

@

Power . | AC 120V Pol/Phase . | HORIZONTAL

Test Mode 4 : | 802.11n HT40 CHS3 Temperature :120°C

Memo External Antenna (5dBi) Humidity 1 70 %

Leader \ MT-12-Y120100-A1
20 Lewvel (dBuWim) Date; 2008-11-19
FCC CLASS-B
1 Z 3 4 a f
40
0 300 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read bt Tah
[tem Freq Valne  Factor Besnlt Limit Margin Remark  Pas FPos
"""" WHz dBu¥/m  dB  dBuV/m dBu¥/m  dB  cm  Deg
1 J&2.40 0 54,94 -13.32 41.62 46,00 -4 538 QF 10 ]
4 383.30  53.16 10092 42,24 46,00 -3.76 QF 10 ]
30 479,90 47 .46 -5 41,98 46,00 -4.02 QF 10 ]
4 640,90 44 .48 -2.97 41,20 46,00 -4 .50 QF 10 ]
2 TBE.30 42066 -0.83 41.81 46,00 -4.19 QF 10 ]
Toooo039.40 0 35.55 B, 26 41.82 46,00 -4 18 QF 10 ]
Notes:

l. Result = Read Value 4+ Factor

Z. Factor = Antenna Factor 4+ Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120Kz
and wideo bandwidth 1s 300kHz for Pealk detection and Qnasi-peak
detection at frequency below 1GH=z.

4, bccording to technical experiences,all spurions emission of S0Z2.1IMINO
mode at channel 3,6,9 are almost the same bhelow 1GHz,so that the
channel 3 was chosen as representative in final test.

2. The data 15 worse case.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 4 : | 802.11n HT40 CHS3 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-A1
Lewvel (dBu\im) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT |
2
1
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency {MHz)
Read tnt  Tab
[tem Freg Valne  Factor Resnlt Limit Margin BRemark Pos  Paos
Mz dBuVim dB  dBuV/w dBuV/im dB ci Deg
2 4840.63 41.33 2.08 47,11 74,00 -26.89  Peak 100 174
Notes
1. Result = REead Valwe + Factor

Z. Factor = Antenna Factor + Cable Loss - fwplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120EHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GH=.

4. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Pealk detection at freguency ahove
1GHz.

5. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency above
1GHz.

. The other emissions 15 too low to be measured.

O
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 4 802.11n HT40 CH3 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Lewvel (dBuVWim) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT | 5
1
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Eead dnt  Tah
[tem  Freq Value Factar Result Limit Margin PRemark Pos Pos
Mz dBu¥/m dB  dBu¥/m dBuVim dB ci Deg
4 49Z6.18 41.34 2.82 47 .36 74,00 -26 .64 Peak 100 14%

1. Besznlt

Bead Valne + Factor

Z. Factor = Antenna Factor + Cable Loss - dmplifier
3. The resolution bandwidth of test receiverfspectrum analvzer 15 [Z20EHz
and video bandwidth i1s 300kHz for Peak detection and Quasi-peak

detection a

t frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 15 3MHz for Peak detection at frequency above

1GHz=.

3. The resolution handwidth of test receiverfspectrum analvzer 15 IMHz
and video bandwidth 1s 10Hz for Average detection at freguency ahove

1GHz.

£, The other emissions 1s too low to be measured.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 4 : | 802.11n HT40 CHG6 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-A1
Lewvel (dBu\Wim) Date; 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT |
2
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freg Valne  Factor HResult Limit MWargin Remark Paos  Pos
Mz dBuV/iw dB  dBuV/im dBuV/iw dB ci Deg

4 4865.58 41.58 5.66 47.24 74,00 2676 Peak o 174

. Result = Read Value + Factor
. Factor = Antenna Factor + Cahle Loss - fwplifier
. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz

and wideo bandwidth 15 300kHz for Pealk detection and Quasi-peak
detection at fregquency helow 1GHz.

. The resolution bandwidth of test receiver/spectrum analvzer is IMHz

and wideo bandwidth 1s 3MHz for Peak detection at freguency above
1GHz.

. The resolution bandwidth of test receiver/spectrum analvzer is IMHz

and wideo bandwidth 15 10Hz for Average detection at frequency above
1GHz.

. The other emissions 15 too low to bhe measured.
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FCC Test Report:

F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 4 802.11n HT40 CH6 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Lewvel (dBuvim) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT | 5
1
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read idnt  Tah
[tem  Freq Value Factor Result Limit Marzgin PRemark Pos FPos
Miz dBuoV/m dB  dBu¥/m  dBuV/im dB cin Deg
4 4873.93 41.66 2.6E 47,33 74.00 -26.67  Peak 100 148
Notes
l. Result = Read Yalue + Factor

2. Factor = Antenna Factor + Cable Loss - dmplifier

3. The resolution handwidth of test receiver/spectrum analwvzer is 120KEHz
and video bandwidth 1s 300kHz for Peak detection and (Juasi-peak
detection at frequency bhelow 1GHz.

4. The resolution bandwidth of test receiverfspectrum analwvezer is MUz
and video bandwidth i1s 3MHz for Peal detection at fregquency ahave
IGH=z.

5. The resolution handwidth of test receiverfspectrum analwzer i1s IMHz
and video bandwidth 1s 10Hz for Adverage detection at frequency above
1GH=.

B, The other emissions 15 too low to be measured.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 4 802.11n HT40 CH9 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Level (dBuv/m) Date: 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT |
2
0 1000 h800. 10600. 15400. 20200. 25000
Trace:; (Discrete) Frequency (MHz)
Eead hnt Tah
[tem Freq Valne Factor Resnlt Limit Margin Hemark Pos  Paos
Mz dBuV/iw dB  dBuV/wm dBuV/im dB ci Deg
Z 4904 .63 41,30 2.76 47 .26 74,00 26,74 Peak 100 174

l. REesult = Read Yalue 4+ Factor
2. Factor = Antenna Factor 4+ Cahle Loss - fmplifier
3. The resolution bandwidth of test receiverfspectrum analvzer is 120KEHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GH=.
4. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at frequency ahove

1GH=.

5. The resolution bandwidth of test receiverfspectrum analwvzer 15 1WH=
and wideo bandwidth 15 10Hz for Average detection at fregquency above

1GH=.

£, The other emissions 1s too low to be measured.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 4 802.11n HT40 CH9 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Lewvel (dBuWim) Date; 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT | 5
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read 4nt  Tahb
[tem Freq Valne  Factor Result Limit Marzin Hemark Pos Pos
Mz dBuV/iw dB  dBuV/m dBu¥V/m dB ci Deg
4 4903.98 41.33 2.76 47 .29 74,00 -26.71 Pealk 100 148

l. RBesult = Read Value + Factor
Z. Factor = Antenna Factor 4+ Cable Loss - fwplifier
3. The resolution bandwidth of test receiver/spectrum analwzer is 120Kz
and wideo bandwidth i1s 300kHz for Pealk detection and Qnasi-peak
detection at frequency below 1GH=z.
4. The resolution bandwidth of test receiver/spectrum analvyzer is IMHz
and wideo bandwidth i1s 3MHz for Peak detection at frequency above

1GH=.

5. The resolution bhandwidth of test receiverfspectrum analwvzer 15 IMHz
and wideo bandwidth i1s 10Hz for Average detection at freguency ahove

1GHz.

£, The other emissions 15 too low to bhe measured.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 5 | 802.11g CH1 Temperature :120°C
Memo External Antenna (5dBi) Humidity 170 %
Sunny \ SYS1381-1212-W2
20 Level (dBuv/m) Date: 2008-11-19
FCC CLASS-B
I f
40 . 4 —
0 30 85. 140. 195. 250. 305
Trace; (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valne Factor Resnlt Limit Margin Hemark Pos  Paos
"""" WHz dBu¥/m  dB  dBu¥/w dBu¥im  dB  cm  Dez
1 24 .48 24,17 -15.95 360,21 40,00 -3.79 QF 100 360
& bd.18 24,24 -17 .87 360,37 40,00 -3.B3 QF 100 360
3 151,55 2402 12019 39,83 43,30 -3.B7 QF 100 360
] £13.98 21,250 -11.72 39,53 43,30 -3.97 QF 100 360
£ 226,05 2405 -0.ed 42,21 46,00 -3.79 Pealk 100 360

l. REesult = Read Yalue 4+ Factor

Z. Factor = btntenna Factor + Cable Loss - Aunplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GH=.

4. 41l emission helow 160z at 802.11h/g mode are all the same,so the
202.11g mode chosen as representative in final test.

3. becording to technical experiences,all spurions emission of 28020112
mode at channel 1,6,11 are almost the same below IGHz,so0 that the
channel 1 was chosen as representative in final test.

. The data 13 worse case.

O
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FCC Test Report:

F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 5 802.11g CH1 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
20 Lewvel (dBu\Wim) Date; 2008-11-19
FCC/ CLASS-B
I 2 o 4 a 5] T
40
0 300 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freg Valne Factor Result Limit MWargin Remark Pos  Paos
"""" WHz dBu¥/m  dB  dBuV/m dBu¥/m  dB  cm  Deg
1 316,80 3220 -0.54 42 .66 46,00 -3.34 QF 10 ]
& 383,30 51.19 -ELB2 42,37 46.00 -3.43 QF 10 ]
3 21140 47,11 -4.41 4270 46,00 -3.30 QF 10 ]
2 B40.90 46,72 -4 .12 42,59 46,00 -3.41 QF 100 ]
B TBE.30 0 42,93 -0.42 42,51 46,00 -3.49 QF 10 ]
T8940 41,44 1.22 42 .66 46,00 -3.34 QF 10 ]
Notes
1. Result = Read Value + Factor

2. Factor

bntenna Factor + Cable Loss - fwplifier
3. The resolution bandwidth of test receiver/spectrum analwzer is 120KHz
and wideo bandwidth i1s 300klHz for Pealk detection and Quasi-peak
detection at frequency below 1GH=z.
4. 41l emission below 1GHz at 802.11h/z mode are all the same,so the
202 .11g mode chosen as representative in final test.
3. According to technical experiences,all spurions emission of 802,11z
mode at channel 1,6,11 are almost the same below 1GHz,so0 that the
channel 1 was chosen as representative in final test.
. The data is worse case.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 5 802.11g CH1 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
20 Lewvel (dBu\Wim) Date; 2008-11-19
FCC CLASS-B
' 4 5 g
40 4 H
1
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freg Valne  Factor HResult Limit MWargin Remark Paos  Pos
"""" WHz dBu¥/m  dB  dBu¥/m dBu¥im  dB  cm  Deg
1 04,93 30,33 -23.11 Z2.44 40,00 -14.36 Pealk g 360
& 194,18 36.30 -16 .37 39,93 43.30 -3.37 QF oo 360
3 214,80 HB.53 -8 .46 40,08 43,30 -3.42 QF oo 360
2 27h.hE 603 -14 .48 41,23 46.00 -4 .45 QF oo 360
b 302,80 53.26 14016 41,10 46,00 -4.90 QF oo 360
Notes
l. Result = Read Yalue + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz
and wideo bandwidth 15 300kHz for Pealk detection and Quasi-peak
detection at fregquency helow 1GHz.

4. 41l emission helow 10Hz at 802.11b/z wmode are all the same,so the
202 .11g mode chosen as representative 1o final test.

3. According to technical experiences,all spurions emission of 802,11z
mode at channel 1,6,11 are almost the same bhelow 1GHz,so0 that the
channel 1 was chosen as representative in final test.

£, The data 15 worse case.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 5 | 802.11g CH1 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
20 Lewvel (dBuWim) Date; 2008-11-19
FCC|CLASS-B
| 7 3 3 5 z 7
40
0 300 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tahb
[tem  Freq Valne Factor EResult Limit Margin ERemark Paos FPos
"""" WHz dBu¥/m  dB  dBu¥/m dBu¥/m  dB  cm  Deg
1 Jaa.40 0 56031 -13.32 42,99 46,00 -3.01 QF 10 ]
4 3B3.30 53.04 -10.92 42.11 46 .00 -3.89 QF 100 ]
304770 48,71 -6 LET 42,44 46,00 -3.06 QF 10 ]
2 7eE.30 43.53 -0.83 42,68 46,00 -3.32 QF 10 ]
B 843,90  39.0Z2 3.87 42,89 46,00 -3l QF 10 ]
Yoo 806,40 38.64 3.42 42,06 46,00 -3.94 QF 100 ]
CWetes:
l. Result = Read Value 4+ Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120Kz
and video bandwidth 1s 300kHz for Pealk detection and Quasi-peak
detection at frequency helow 1GHz.

4. 411 emission below 100z at 802.11b/g mode are all the same,so the
202 .11g mode chosen as representative in final test.

3. According to technical experiences,all spurions emission of 802.11g
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative in final test.

. The data 15 worse case.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 5 802.11b CH1 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Lewvel (dBu\im) Date; 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT | 3
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem  Freq Value  Factor Result Limit MWargin Hemark Pos  Pos
HHz dBuV/m dB  dBuV/m dBuV/m dB cm Deg
& 482205 42 .57 2.93 dz .10 7400 -23.90  Peak 100 174
Notes
1. Besult = Read Value + Factor
Z. Factor = Antenna Factor + Cable Loss - fwmplifier

. The resolution bandwidth of test receiverfspectrum analwzer is 120Kz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at fregquency helow 1GH=.

. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and wideo bandwidth i1s 3MHz for Peak detection at freguency ahove
1GH=z.

. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and video bandwidth 13 10Hz for Average detection at fregquency ahove
1GH=z.

. The other emissions is too low to be measured.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 5 802.11b CH1 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Lewvel (dBu\Wim) Date; 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT | 3
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freg Valne Factor Result Limit MWargin Remark Pos  Paos
Mz dBuV/iw dB  dBuV/im dBuV/iw dB ci Deg
& 482,65 42,27 2.4 47 .81 74,00 26019 Peak 100 148

1. Besult Ee

2. Factor

ad Value + Factor

tntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KHz
and wideo bhandwidth i1s 300kHz for Pealk detection and Quasi-peak

detection a

t freguency helow 1GHz.

4. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bhandwidth i1s 3MHz for Peal detection at frequency above

1GH=.

5. The resolntion handwidth of test receiverfspectrum analvzer 15 IMHz
and wideo bhandwidth i1s 10Hz for Average detection at freguency ahove

1GH=.

£, The other emissions 15 too low to be measured.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 5 : | 802.11b CH6 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
107 Lewvel (dBuV/m) Date: 2008-11-19
FCC CLASS-B
FCC CLASS-B (AVG)
54 7
0 1000 A800. 10600. 15400. 20200. 25000
Trace; (Discrete) Frequency (MHz)
Eead 4nt  Tah
[tem Freq Value Factor BResult  Limit  Margin Remark Pos  Pos
Mz dBuVin dB dBuVim dBEuV/w dB e Deg

2 4872.08 42,14 3.67 47,81 74.00  -Z6.19  Peak o 174

Notes
l. Result = Read Value + Factor
4. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120EHz
and wideo bandwidth 135 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiverfspectrum analwzer is IWH:z
and wideo bandwidth 135 3WHz for Peak detection at frequency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analvzer is 1MHz
and wideo bhandwidth 15 10Hz for Average detection at freguency ahowve
1GH=z.

. The other emissions is too low to he measured.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 5 : | 802.11b CH6 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
107 Level (dBuvim) Date: 2008-11-19
FCC CLASS-B
FCC CLASS-B (AVG)
h 3
0 1000 K800, 10600. 15400, 20200. 25000
Trace: (Discrete) Frequency (MHz)
Eead tnt  Tah
[tem Freq Yalve Factor HResult Limit MWargin Remark Pos  Pos
MHz dBuV/n dB  dBu¥/m dBuV/w dB e Deg

2 4871.93 4224 5.67 47.91  74.00  -26.09  Peak 100 148

Notes
1. BEesult = Read Value + Factor
2. Factor = Antenna Factor 4+ Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow IGH=z.

4_ The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and video bandwidth 1s 3MHz for Pealk detection at frequency ahove
IGH=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 15 10Hz for Average detection at freguency above
IGH=.

B. The other emissions 15 too low to be measured.

O
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FCC Test Report: F108101404-A

[ten

Power AC 120V Pol/Phase VERTICAL
Test Mode 5 802.11b CH11 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Lewvel (dBu\Wim) Date; 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT |
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
Freq Valne Factor Result Limit Margin Remark Pos  Paos
Mz dBuVin dB  dBuV/im dBuV/iw dB ci Deg
4 4921.83 41.87 2.81 47 .68 74,00 -26.32  Peak 100 174

. Result =
. Factor = Antenna Factor + Cahle Loss - Amplifier
. The resolution bandwidth of test receiver/spectrum analwzer is 120EHz

Read Valne + Factor

and wideo bandwidth i1s 300klHz for Pealk detection and Quasi-peak
detection at frequency below 1GH=z.

. The resolution bandwidth of test receiverfspectrum analwzer is IMHz

and wideo bandwidth i1s 3MHz for Pealk detection at frequency above
1GHz.

. The resolution bandwidth of test receiverfspectrum analwzer is IMHz

and wideo bandwidth i1s 10Hz for Average detection at freguency ahove
1GHz.

. The other emissions i1s too low to he measured.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 5 | 802.11b CH11 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
Lewvel (dBuv/m) Date: 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT | 7
1
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valne Factor Result Limit Margin Remark Pos  Pos
Mz dBuVim dB  dBuV/m dBuV/m dB ci Deg

4 4921.75 4220 5.81 4z.01 74,00 -25.99  Peak oo 148

1. Result = Read Yalue + Factor

2. Factor = Antenna Factor 4+ Cahle Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helaow 1GH=.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at freguency ahove
1GHz.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency ahove
1GHz.

. The other emissions 15 too low to be measuvred.

O
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 5 802.11g CH1 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Level (dBu\im) Date; 2008-11-19
107
FCC|CLASS-B
FCC CLASS-B (AV(G)
LT
0 1000 h800. 10600. 15400. 20200 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem  Freq Value  Factor Result Limit MWargin Hemark Pos  Pos
MHz dBuV/m dB dBuV/wm dBuV/m dB ci Deg
2 482008 41.87 2.93 47 .20 7400 -26.80 Peak 100 174

1. Result = Read Value + Factor
Z. Factor = Antenna Factor + Cable Loss - fmplifier
3. The resolution bandwidth of test receiverf/spectrum analvzer is 120ENz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.
4. The recolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth i1s 3MHz for Peak detection at freguency ahove

IGHz=.

5. The resolution bandwidth of test receiverfspectrum analwvzer 1s 1MHz
and wideo bandwidth i1s 10Hz for Average detection at frequency above

IGHz=.

£, The other emissions i1s too low to be measured.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 5 802.11g CH1 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Level (dBuvim) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT | 7
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read int  Tah
[tem  Fregq Value Factor Result Limit Margin PRemark Pos FPos
Mz dBuV/m dB  dBu¥/m  dBuV/im dB ci Deg
& 4BZL.BD 4222 2.04 47 .76 74,00 -26.24  Peak 100 148

l. Result = Read Yalue + Factor

2. Factor = Antenna Factor + Cable Loss - dmplifier

3. The resolution bandwidth of test receiver/spectrum analwvzer is 120KEHz
and video bandwidth 1s 300kHz for Peak detection and (Quasi-peak

detection a

t frequency helow 1GHz.

4. The resolution bandwidth of test receiverfspectrum analvezer is MUz
and video bandwidth i1s 3MHz for Pealk detection at fregquency ahave

1GHz.

3. The resolution bandwidth of test receiverfspectrum analvzer 13 1WHz
and video bandwidth 1s 10Hz for Adverage detection at frequency ahove

1GH=.

£, The other emissions 15 too low to be measured.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 5 . | 802.11g CH6 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
Lewvel (dBuWim) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT 5
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read bt Tah
[tem Freq Value Factor Result Limit Margin Remark Pos  Pos
Mz dBuV/im dB  dBuV/m dBuV/m dB ci Deg

4 4870.03 41.84 5367 47.50 74,00 26,30 Peak o 174

l. Besult = Read Yalue + Factor

Z. Factor = Antenna Factor + Cahle Loss - Amplifier

3. The resolution bandwidth of tect receiver/spectrum analweer is 120EH:=
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at freguency bhelow 1GH=.

4_ The resolution bandwidth of test receiverfspectrum analwezer is IMHz
and video bandwidth 15 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiverfspectrum analwezer is IMHz
and video bandwidth 15 10Hz for Average detection at freguency ahove
1GHz.

fi. The other emissions is too low to be measured.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 5 . | 802.11g CH6 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
107 Level (dBuv/m) Date; 2008-11-19
FCC CLASS-B
FCC CLASS-B (AVG)
LT | 7
1
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read 4nt  Tahb
[tem  Freq Value Factor Besult Limtt Margin HRemark Pos Pos
Wiz dBuVin dB dBuVim dBuV/iw dB ci Deg

2 4875.80 42,57 5.68 48.45 74,00 2375 Peak 100 148

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - fmplifier

3. The recolution bandwidth of test receiwver/spectrum analwezer 1s [20ENz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiwver/spectrum analvzer is 1Mz
and video bhandwidth 1s 3MHz for Peak detection at freguency ahove
1GHz=.

5. The resolution bandwidth of test receiwver/spectrum analvzer 1= IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency above
1GHz=.

£. The other emissions 1s too low to he measured.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 5 802.11g CH11 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Lewvel (dBuWim) Date; 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AV(G)
LT |
2
1
0 1000 H800. 10600. 15400. 20200 25000
Trace: (Discrete) Frequency (MHz)
Read int  Tahb
[tem Freq Valne  Factor Result Limit Marzin Hemark Pos Pos
Mz dBuV/iw dB  dBuV/m dBu¥V/m dB ci Deg
2 4919.25 41.47 5.80 47 .27 74.00 -26.73  Peak 100 174
Notes
1. RBesult = Read Valve + Factor
Z. Factor = Antenna Factor 4+ Cable Loss - fwplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120Kz
and wideo bandwidth i1s 300kHz for Pealk detection and Qnasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analvyzer is IMHz
and wideo bandwidth i1s 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analvyzer is IMHz
and wideo bandwidth i1s 10Hz for Average detection at freguency ahove
IGHz.

£, The other emissions 15 too low to bhe measured.
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FCC Test Report: F108101404-A

Power 1 | AC 120V Pol/Phase : | HORIZONTAL
Test Mode 5 | 802.11g CH11 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
Level (dBuVim) Date: 2008-11-19
107
FCC/CLASS-B
FCC CLASS-B (AVG)
54
2
1
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah

Freq Valne  Factor Result Limit Margin PRemark Pos  Pos

Mz dBuV/m dB  dBuW/w dBuVim dB cm Deg

4 492570 41.47 5.82 47.29 74,00 -26.71  Peak 100 148

. Result = Read Value + Factor
. Factor = Antenna Factor + Cahle Laoss - Amplifier
. The resolution bandwidth of test receiverfspectrum analvzer is 120Kz

and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

. The resolution bandwidth of test receiverfspectrum analvzer 1s IWHz

and wideo bandwidth 15 3MHz for Peak detection at frequency ahove
1GHz=.

. The resolution bandwidth of test receiverfspectrum analvzer is IMHz

and video bandwidth 1s 10Hz for Average detection at fregquency ahove

1GHz=.

. The other emissions i1s too low to be measured.
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FCC Test Report:

F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 7 802.11n HT20 CH1 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
20 Lewvel (dBuv/m) Date; 2008-11-19
FCC|CLASS-B
| B
40 T 7 b 1 3
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read hnt Tah
[tem  Freq Valve Factor Hesvlt Limit Margin Bemark Pos  Pos
MHz dBuV/w dB  dBu¥/m dBuV/in dB ci Deg
1 a4 .48 52019 -15.95 36,23 40.00 -3.77 0F 100 360
2 BZ.18 54,44 -17 .87 30,27 40,00 -3.43 QOF g 360
3 151.55 5Z.31 -12.19 40,12 43.50 -3.38 0F 100 360
S Z13.9%  51.20 -11.72 3nds 43,50 -4.02 0F 100 360
B Z36.05 52,42 -0.84 42.58 46,00 -3.42 0F 100 360
CWetes:
1. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cahble Laoss - dmplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120KEHz
and video bandwidth i1s 300kHz for Pealk detection and Quasi-peak
detection at fregquency below lGHz.

4, bccording to technical experiences,all spunrions emission of E0Z2.11IMIKO
mode at channel 1,6,11 are almost the same helow 1GHz,so that the
channel | was chosen as representative in final test.

2. The data 13

Worse Case.
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FCC Test Report:

F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 7 802.11n HT20 CH1 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
20 Level (dBuv/m) Date; 2008-11-19
FCC CLASS-B
| pi 3 | 5 B 7
40
0 300 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read bt Tah
[tem  Fregq Valune Factar Result Limit Marzin Remark Pos FPos
Mz dBuV/m dB  dBu¥/m dBuVim dB cm Deg
1 316,80 52.34 -0.54 42,80 46,00 -3.20 )3 100 0
2 3B3.30 51.34 -5.62 42.72 46,00 -3.28 nr 100 1]
3 511.40 47 .32 -4 .41 42.91 46,00 -3.09 )3 100 0
S B40.90 46,76 -4.12 42,64 46,00 -3.36 )3 100 0
B TeE. 30 42,92 -0.42 42,50 46,00 -3.50 QF 100 ]
7RO .40 41.45 1.22 42,66 46,00 -3.34 )3 100 0
CWetes:
1. Besult = Read Yalue + Factor
Z. Factor = Antenna Factor + Cable Laoss - fmplifier

2. The resolution bandwidth of test receiverfspectrum analvzer is 120EH:z
and video bandwidth 1s 300kHz for Pealk detection and Quasi-peak
detection at frequency below 1GH=z.

4, bccording to technical experiences,all spurions emission of E0Z2.11IMINO
mode at chaonel 1,6,11 are almost the same below 1GHz,so that the
channel | was chosen as representative in final test.

2. The data 13 worse case.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 7 802.11n HT20 CH1 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
20 Lewvel (dBuWim) Date; 2008-11-19
FCC CLASS-B
' 4 5 g
40 4 H
1
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read bt Tah
[tem Freg Value  Factor BResult Limit Marzin BRemark Pos  Pos
"""" WHz dBu¥/m  dB  dBu¥/m dBu¥/m  dB  cm  Deg
1 B4.93  50.31 -25.11 25,20 40,00 -14 .80 Peak 100 360
2 194,18  56.59 -16.37 40,22 43,50 -3.28 OF 100 360
3 Zl4.80 5858 -18.46 40,12 43.50 -3.38 QF 1o 360
S ZT6.6E L6 VZZ -14 .48 41.74 46,00 -4 26 OF 100 360
B 302,80  55.15 -14 .16 40,99 46,00 -5.01 OF 100 360
Notes
l. Result = Read Value 4+ Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120Kz
and video bandwidth 1s 300kHz for Pealk detection and Quasi-peak
detection at frequency helow 1GHz.

4, According to technical experiences,all spurions emission of E0Z.11HIMD
mode at channel 1,6,11 are almost the same helow 1GHz,so0 that the
channel 1 was chosen as representative in final test.

3. The data i1s worse case.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 7 | 802.11n HT20 CH1 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
20 Lewvel (dBuvim) Date; 2008-11-19
FCC CLASS-B
l P 3 i 3 B 7
40
0 300 440. h80. T20. 860. 1000
Trace: (Discrete) Frequency (MHz)
Bead tnt  Tah
[tem Freq Valne  Factor HResult Limit Margin Hemark Pos  Pos
"""" Wiz dBu¥/w  dB  dBuV/m dBa¥/im  dB em  Deg
1 Jaa .40 5632 -13.32 42,99 46 .00 -3.01 QF 10 ]
& 3B3 A0 53.76 10,92 42,83 46,00 -3.17 QF 10 ]
304ATT.ElD 48,54 -6 27 42,28 46,00 -3.72 QF 100 0
2 ThE A0 43,51 -0.85 4287 46 .00 -3.33 QF 10 ]
B 843,90 38,45 3.87 42,32 46,00 -3.68 QF 10 ]
T80 .40 0 3822 342 41,64 46 .00 -4, 36 QF 10 ]
Notes
1. Result = Read Value + Factor
Z. Factor = Antenna Factor 4+ Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120Kz
and video bandwidth 1s 300kHz for Peal detection and Quasi-peal
detection at frequency bhelow 1GH=z.

4, According to technical experiences,all spurious emission of E0Z.11HIMO
mode at channel 1,6,11 are almost the same below 1GHz,so0 that the
channel | was chosen as representative in final test.

2. The data 15 worse case.

O
Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Dec. 08, 2008 97 of 252



FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 7 802.11n HT20 CH1 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Lewvel (dBuVim) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT
2
0 1000 A800. 10600, 15400. 20200. 25000
Trace: (Discrete) Frequency {MHz)
Read hnt Tah
[tem Freq Valve  Factor EResult Limit Margin Remark Pos  Pos
Miz dBuVin dB dBuVin  dBuVin dB e Deg
& 4ABZ0, 10 41,56 2.33 47.08  T4.00 -26.92  Peak 100 174
Notes
l. Besult = Read Value + Factor
Z. Factor = Antenna Factor 4+ Cable Loss - fmplifier
3. The resolution bandwidth of test receiver/spectrum analwzer is 120ENz

and video bandwidth 1s 300kHz for Pealk detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiwverfspectrum analwzer is IMHz
and video bandwidth 1s 3MHz for Peak detection at freguency above
1GHz.

5. The resolution bandwidth of test receiwverfspectrum analwzer is IMHz
and video bandwidth 15 10Hz for Average detection at frequency abaove
1GHz.

B, The other emissions i1s too low to be measured.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 7 802.11n HT20 CH1 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Lewvel (dBuv/m) Date: 2008-11-19
107
FCC/CLASS-B
FCC CLASS-B (AV(G)
LT |
2
0 1000 KB00. 10600. 15400. 20200 25000
Trace: (Discrete) Frequency (MHz)
Eead Aot Tah
[tem Freq Valne Factor Result Limit Margin BRemark Pos  Pos
Miz dBuV/m dB dBu¥/m dBuV/m dB cm Deg
& 481928 41,37 2.02 47 .09 74,00 -26 .91 Pealk 100 148

1: Eesnlt = Re

ad Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiverfspectrum analvzer is [20EHz
and wideo bandwidth i1s 300kHz for Peak detection and Quasi-peak

detection a

t freguency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 13 3MHz for Peak detection at freguency ahaove

1GH=.

5. The resolution handwidth of test receiverfspectrum analvzer 13 1MHz
and wideo bandwidth i1s 10Hz for Average detection at fregquency ahove

1GH=.

£, The other emissions is too low to be measured.
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FCC Test Report: F108101404-A

Power 1| AC 120V Pol/Phase : | VERTICAL
Test Mode 7 : | 802.11n HT20 CH6 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
Lewvel {(dBuVim) Date: 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
54
2
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah

[ten

Freq Valne Factor Result Limit MWargin Remark Pos  Paos

Mz dBuV/in dB  dBuV/im dBuV/iw dB ci Deg

4 4870.83 41.30 5367 47.17 74,00 -26.83  Peak o 174

. Besult = Read Valve + Factor
. Factor = fntenna Factor + Cable Loss - fmplifier
. The resolution bandwidth of test receiverfspectrum analwzer is 120EHz

and wideo bandwidth i1s 300klHz for Pealk detection and Quasi-peak
detection at frequency below 1GH=z.

. The resolution bandwidth of test receiverfspectrum analwzer is [MHz

and video bandwidth i1s 3MHz for Peal detection at frequency above
1GHz.

. The resolution bandwidth of test receiverfspectrum analwzer is IMHz

and wideo bandwidth i1s 10Hz for Average detection at freguency ahove
1GHz.

. The other emissions i3 too low to he measured.
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FCC Test Report:

F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 7 802.11n HT20 CH6 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Level (dBuvim) Date: 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
h
2
0 1000 K800, 10600, 15400. 20200 25000
Trace: (Discrete) Frequency (MHz)
Eead tnt  Tah
[tem Freq Valve Factor HResult  Limit MWargin Eemark Pos  Pos
MHz dBuWV/n dB  dBu¥/m dBuV/w dB ci Deg
2 4869 .98 41.36 267 47 .02 74,00 -26.98  Peak 100 142

. Result =
. Factor =
. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz

Read Yalue + Factor
bntenna Factor + Cable Loss - dmplifier

and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow IGH=z.

. The resolution bandwidth of test receiwer/spectrum analvzer iz IMHz

and video bandwidth 1s 3MHz for Peak detection at frequency ahove
IGH=.

. The resolution bandwidth of test receiver/spectrum analvzer is IMH:z

and video bandwidth 1s 10Hz for Average detection at freguency ahaove
IGH=.

. The other emissions 15 too low to be neasnred.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 7 | 802.11n HT20 CH11 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
Level (dBuvim) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
h
2
1
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read hnt Tah
[tem  Fregq Value Factor Result Limit Margin PRemark Pos FPos
Mz dBuV/m dB  dBu¥/m  dBuV/im dB ci Deg

2 4923.13 41.33 5.81 47.14 74,00  -26.86  Peak 100 174

1. Result Bead Valune + Factor

Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwvzer is 120KEHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at fregquency helow 1GHz.

4. The resolution bandwidth of test receiverfspectrum analwvzer is MUz
and video bandwidth i1s 3MHz for Pealk detection at fregquency ahave
1GH=z.

5. The resolution bandwidth of test receiverfspectrum analwzer i1s IMHz
and video bandwidth i1s 10Hz for Average detection at freguency ahbove
1GH=z.

£, The other emissions 15 too low to be measured.

O
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 7 802.11n HT20 CH11 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Lewel (dBuv/m) Date: 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AV(G)
LT |
2
1
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem  Freq Valne Factor Result Limit MWargin HRemark Pos  Paos
Miz dBuVim dB  dBu¥/m dBuV/m dB cm Deg
2 4926 .53 41037 2,82 47 .19 74,00 -26.81 Peal 100 14%
Notes
1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - fwmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120EHz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and wideo bandwidth i1s 3MHz for Peak detection at freguency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 1s 10Hz for Average detection at frequency above
1GH=z.

. The other emissions 1s too low to be measured.

\
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FCC Test Report: F108101404-A

Power 1| AC 120V Pol/Phase : | VERTICAL
Test Mode 8 : | 802.11n HT40 CHS3 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
80 Lewvel (dBu\im) Date: 2008-11-19
FCC CLASS-B
I [a]
40 T2 b 1 3
0 30 85. 140. 195. 250. 305
Frequency (MHz)

Trace: (Discrete)
Read bt Tah
[tem Fregq Valne Factor Besnlt Limit Marzin Remark Pos Pas

Mz dBuV/im dB  dBuV/m dBuV/m dB ci Deg
1 54 .42 52,45 -15.95 36,50 40,00 -3.50 nF 100 360
2 B2.1% 54,45 17 LET 30,58 40,00 2342 F oo 360
3 151.55 52,449 -12.19 40,29 4350 -3.21 nF 100 360
4 124 12 51,14 -11.01 40,13 43.50 =337 nF 100 360
a0 213.98  51.4Z2 11,72 39,69 43,30 -3.81 F oo 360
Notes

1. Besult Read Value + Factor

Z. Factor = Antenna Factor + Cahle Loss - Amplifier

3. The resolution bandwidth of tect receiver/spectrum analweer is 120EH:=
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at freguency bhelow 1GH=.

4, beccording to technical experiences,all spuriovs emission of E0Z,1IMIND
mode at chaonel 3,6,9 are almost the same below 1GH=z,so0 that the
channel 3 was chosen as representative itn final test.

2. The data 15 worse case.

O
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 8 : | 802.11n HT40 CHS3 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
20 Lewvel (dBuW/m) Date; 2008-11-19
FCC CLASS-B
f pi 3 | 5 B ’
40
0 300 440, 580, 720, 860. 1000
Trace: (Discrete) Frequency (MHz)
Read bt Tah
[tem  Fregq Value Factar Resnlt Limit Marzgin Remark Pos FPos
MHz dBuV/w dB  dBuV/m dBuV/in dB cm Dleg
1 316,80 52.46 -9.54 42.91 46 .00 -3.09 OF 100 0
2 3B3.30  51.33 -2.62 42,70 46.00 -3.30 OF 100 0
3 511.40 46,75 -4 .41 42,34 46.00 -3.66 QF 100 ]
4 57700 42 .42 0,06 42.4% 46,00 -3.52 OF 100 0
S B40.90 46 .43 -4 012 42,30 46.00 -3.70 OF 100 0
TOB96.40 41,57 1.22 42.7% 46,00 -3.22 OF 100 0
Notes
1. Result RBead VYalue + Factor

2. Factor = Antenna Factor + Cable Loss - fmplifierx

3. The resolution bandwidth of test receiver/spectrum analwyzer is 120KEHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

4, According to technical experiences,all spurions emission of E0Z.11IMINO
mode at channel 3,06,9 are almost the same below 1GHz,so that the
channel 3 was chosen as representative in final test.

2. The data 15 worse case.

O
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 8 802.11n HT40 CH3 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
20 Lewvel (dBuv/m) Date: 2008-11-19
FCC CLASS-B
! ) B
40 4 K
1
0 30 85. 140. 195, 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem  Fregq Value Factor Besult Limit Margin Remark Fos Fos
"""" Wiz dBuV/n  dB dBu¥/m dBu¥/m  dB  cn  Dez
1 4,93 50.56 -23.11 22,45 40,00 -14 .55 Peal g 360
2 194,18 6,17 -16.37 39,80 43,50 -3.70 QF g 360
3 214,80 5822 -1g .46 39.76 43,50 -3.74 F g 360
4 249,73 39,35 -17UTE 41,63 46,00 -4 37 QF g 360
a0 276,68 5616 -14 .43 41.68 46,00 -4 32 )3 g 360

1. Besult = Read Value 4+ Factor
2. Factor = Antenna Factor + Cahle Loss - fmplifier
3. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.
4, fccording to technical experiences,all spurious emission of Z0Z.11WIMO
mode at channel 3,6,9 are almost the same below 1G6Hz,so0 that the
channel 3 was chosen as representative in final test.

5, The data 1s

worse case.
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FCC Test Report: F108101404-A

o
Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 8 : | 802.11n HT40 CHS3 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
80 Level (dBuv/im) Date: 2008-11-19
FCC|CLASS-B
1 P 3 % 5 B 7
40
0 300 440, 580. 720, 860. 1000
Trace: (Discrete) Frequency (MHz)
Read Ant Tah
[tem Freg Value  Factor Result Limit Margin HRemark Pos  Pos
"""" Wiz dBu¥/m  dB  dBuV/m dBu¥/m  dB  cm  Deg
1 322.40  55.47 -13.32 42.14 46,00 -3.86 0F 100 0
2 383.30  53.45 -10.92 42.53 46,00 -3.47 OF 100 0
30477 .E0 48015 -6 .27 41.88 46,00 -4 012 QF 100 o]
4 540,90 45 .04 -2.aT 4297 46.00 -3.03 0p 100 3]
S TBEL30 0 43 .42 -0.85 4257 46.00 -3.43 OF 100 0
Tooogue .40 32,15 3.42 41.57 46,00 -4.43 Qe 100 o]

1. BEesult = Read Value + Factor

2. Factor = btntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=.

4, beccording to technical experiences,all spuriouns emission of S0Z2.11WIMO
mode at channel 3,0,9 are almost the same below 1GHz,so that the
channel 3 was chosen as representative 1n final test.

2. The data 135 worse case.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 8 802.11n HT40 CH3 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
107 Level (dBuVW/m) Date: 2008-11-19
FCC CLASS-B
FCC CLASS-B (AVG)
54
2
1
0 1000 5800. 10600. 15400. 20200 25000
Frequency (MHz)

Trace: (Discrete)
Read bt Tah

[tem Freq Valne  Factor Besnlt Limit Margin Remark  Pas FPos
"""" WHz dBu¥/m  dB  dBuV/m dBu¥/m  dB  cm  Deg
2 4240.63 41.54 5.58 47 .12 74.00 -26.8%  Peak 100 174

l. Result = Read Value 4+ Factor

Z. Factor = Antenna Factor 4+ Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120Kz
and wideo bandwidth 1s 300kHz for Pealk detection and Qnasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiverfspectrum analvyzer is IMHz
and video bandwidth 1s 3MWHz for Pealk detection at frequency above
1GHz.

5. The resolution bandwidth of test receiverfspectrum analvyzer is IMHz
and wideo bandwidth 1s 10Hz for Average detection at freguency ahove
IGHz.

£, The other emissions 15 too low to bhe measunred.

\
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FCC Test Report:

F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 8 802.11n HT40 CH3 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Level (dBulWim) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT | 3
1
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Eead ot Tah
[tem  Fregq Value Factar Result Limit Margin Remark Posz  Pas
Mz dBu¥/m dB  dBu¥/m dBuV/m dB cm Deg
4 49Z6.18 41.34 2.82 47 .36 74,00 -Z26 .64 Peak 100 14%

. Result =
. Factor =
. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz

Read Yalue + Factor
bntenna Factor + Cable Laoss - bAmplifier

and video bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow IGH=z.

. The resolution bandwidth of test receiver/spectrum analvzer is IMHz

and video bandwidth 1s 3MHz for Peal detection at frequency above
IGH=.

. The resolution bandwidth of test receiver/spectrum analvzer is IMHz

and video bandwidth 15 10Hz for Average detection at freguency above
1GHz.

. The other emissions 15 too low to be measured.
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FCC Test Report: F108101404-A

<
Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 8 : | 802.11n HT40 CHG6 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
107 Level {dBuY/m) Date: 2008-11-19
FCC CLASS-B
FCC CLASS-B (AVG)
L |
2
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Fead tnt  Tah
[tem Freq Value Factor Eezult Limtt Marzin Hemark Pos Fos
MHz dBuV/in dB  dBuV/m dBuV/in dB cm Deg

4 4868.58 41.37 5.66 47 .25 T4.00 26,77 Peak o 174

Notes
l. Besult = Head Value + Factor
Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiwerfepectrum analvzer ig 120EH=
and video bandwidth 15 300kHz for Pealk detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiverfspectrum analwzer is 1Mz
and wideo bandwidth 1s 3MHz for Peak detection at frequency above
IGH=.

5. The resolution bandwidth of test receiverfspectrum analwzer is IMHz
and wideo bandwidth 15 10Hz for Average detection at freguency ahaove
1GH=.

. The other emissions 1s too low to be measured.

O
Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Dec. 08, 2008 110 of 252



FCC Test Report: F108101404-A

Power 1 | AC 120V Pol/Phase : | HORIZONTAL
Test Mode 8 : | 802.11n HT40 CHG6 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
Lewvel {(dBuVim) Date: 2008-11-19
107
FCC/CLASS-B
FCC CLASS-B (AVG)
54 5
1
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah

[ten

Freq Valne Factor Result Limit Margin Remark Pos  Pos

Mz dBuVim dB  dBuV/m dBuV/n dB ci Deg

4 4873.95 41.67 5.68 47.34 74,00 -Z6.66 Peak oo 148

. Besnlt = Read Value + Factor
. Factor = Antenna Factor + Cable Loss - fmplifier
. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz

and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helaow 1GH=.

. The resolution bandwidth of test receiverfspectrum analvzer is IMHz

and wvideo bandwidth 15 3MHz for Peak detection at freguency ahove
1GHz.

. The resolution bandwidth of test receiverfspectrum analvzer is IMHz

and video bandwidth 15 10Hz for Average detection at frequency ahove
1GHz=.

. The other emissions 15 too low to he measured.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 8 802.11n HT40 CH9 Temperature 20 °C
Memo External Antenna (5dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Level (dBuvim) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
54 5
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
Item Freq Valve Factor Result Limit Margin Remark FPos  Pos
MHz dBu¥/n dB  dBu¥/wm dBuV/m dB cm Deg
2 4904 63 41.57 5.76 47 .33 74.00 -26 .67 Peak 100 174
Notes:
l. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - fmplifier
3, The resolution bandwidth of test receiver/spectrum analwvzer is 120KEHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.
4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 15 3MHz for Peak detection at frequency above
IGHz.
5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 15 10Hz for Average detection at freguency above
IGHz.
6. The other emissions 1s too low to be measured.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 8 : | 802.11n HT40 CH9 Temperature :120°C
Memo External Antenna (5dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
Lewvel (dBu\Wim) Date: 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
54
2
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read 4nt  Tahb
[tem Freq Valve Factor PResult Limit Margin HRemark Pos  Pos
MHz dBuV/m dB  dBuVim dBuV/n dB cm Deg

4 4903.98 41.54 5.76 47 .30 74,00  -26.70  Peak o 148

1. Besult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer 1= 120EHz
and video bandwidth 15 300kHz for Peak detection and Quasi-pealk
detection at frequency helaow 1GHz.

4. The resolution bandwidth of test receiverfspectrum analwzer is 1MHz
and video bandwidth 15 3MHz for Peak detection at frequency ahove
IGH=.

5. The resolution bandwidth of test receiver/spectrum analwzer is LMYz
and video bandwidth 1s 10Hz for dverage detection at frequency abaove
IGHz.

B5. The other emissions 13 too low to bhe measured.

O
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase : | VERTICAL
Test Mode 9 | 802.11g CH1 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-A1
0 Level (dBuWVim) Date: 2008-11-19
FCC CLASS-B
I a 3]
10 5 3 4
0 30 85. 140. 195. 250, 305
Frequency (MHz)

Trace: (Discrete)
Read int  Tah

[tem  Fregq Valne Factar Result Limit Marzgin Remark Pos FPos

Miz dBu¥/m dB  dBu¥/m  dBuV/im dF cm Deg
1 30,55 41.14 -4.,92 36.22 40,00 -3.78 np 100 360
2 B1.35 2317 17 .43 33.74 4000 -4 26 nF 100 360
3 108.93  50.02 -13.4% 36.54 4350 -6 .96 Peak 100 360
4 210 68 a1.02 -12.05 38.99 43 .50 -4 .53 nF 100 360
£ 286 30 4z .02 -6, 09 41,93 46 .00 -4.07 nF 100 360

1. RBesnlt = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is [20ENz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow IGHz.

4. 411 emission below 100z at 802.11W/g mode are all the same,so the
202 .11g mode chosen as representative 1o final test.

2. bhecording to technical experiences,all spurions emission of B0Z.11g
mode at channel 1,6,11 are almost the same helow IGHz,so that the
channel 1 was chosen as representative in final test.

. The data 15 worse case.

O
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FCC Test Report:

F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 9 802.11g CH1 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
20 Lewvel (dBuW/m) Date: 2008-11-19
FCC CLASS-B
i 7 3 i L] g ’ a
40
0 300 440, H80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah
[tem Freq Value Factor Hesult Limit Margin Hemark FPos  Pos
_______ WHz dBu¥/n  dB  dBu¥/m dBuVim  dB cm  Deg
1 3l6.80 52,31 -0.54 4277 46,00 =323 F 100 ]
£ 383.30  4l.30 -5.62 42,68 46,00 -3.32 F 100 ]
3 431.90 453,32 -4 .24 41,07 46,00 -4 .93 QOF 100 0
4 211.40 4642 -4.41 42,01 46,00 -3.99 QOF 100 ]
B B40.90 45,77 4012 41.64 46,00 -4 36 OF 100 0
ToOTBE.30 43.08 -0.42 42,66 46,00 -3.34 0F 100 0
2 296,40 40,39 1.22 41.61 46,00 -4 .39 0F 100 0
CWetes:
l. Result = Read Valne + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120EHz
and video bandwidth 1= 300kH=z for Peal detection and Quasi-peak
detection at freguency below 1GHz.

4. A1l emission below IGHz at 202 .11b/fz node are all the same,so the
202.11g mode chosen as representative in final test.

2. According to technical experiences,all spuriouns emission of E02.11g
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative in final test.

5. The data is

worse Ccase.
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FCC Test Report: F108101404-A

Power 1 | AC 120V Pol/Phase : | HORIZONTAL
Test Mode 9 | 802.11g CH1 Temperature :120°C
Internal Antenna (1.8dBi)

Memo Humidity 1| 70 %
Leader \ MT-12-Y120100-A1
20 Lewvel (dBuW/im) Date; 2008-11-19
FCC CLASS-B
! 5 B
40 4
1 z 3
0 30 5. 140, 195. 250, 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freq Valne  Factor Resnlt Limit MWargin HRemark Pos  Pos
Mz dBuV/im dB  dBuViw dBuV/m dB ci Deg

1 33.93  46.05 -Z1.68 24,37 40,00 -15.63 Peak 100 360
2 108,93 45,35 -19.22 26,13 43.50  -17.37 Peak 100 360
3 151.55 44,39 -17.76 26.63  43.50 -16.87 Peak 100 360
4 212.0% 5776 -12.14 39.64 43,350 -3.86 QF 1o 360
&

1. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analwvzer is 120KHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow IGHz.

4. 411 emission below 1GHz at 802.11b/g mode are all the same,so the
202 .11g mode chosen as representative in final test.

O, bccording to technical experiences,all spurions emission of 202,11
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative in final test.

. The data 15 worse case.

O
Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Dec. 08, 2008 116 of 252



FCC Test Report: F108101404-A

Power 1 | AC 120V Pol/Phase : | HORIZONTAL
Test Mode 9 | 802.11g CH1 Temperature :120°C
Internal Antenna (1.8dBi)

Memo Humidity 1| 70 %
Leader \ MT-12-Y120100-A1
20 Lewvel (dBuWim) Date; 2008-11-19
FCC CLASS-B
1 < 3 4 5 b 7
40
0 300 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency {MHz)
Read bt Tah
[tem Fregq Valne  Factor Besnlt Limit Marzin Remark Pos Paos
"""" WHz dBu¥/m  dB  dBu¥/m dBu¥im  dB  cm  Deg
1 J22.40 0 54,39 13,32 41,06 46.00 -4 .94 QF 10 0
4 383,30 53EEB -10.92 42,36 46.00 -3.64 QF 100 0
3 479,90 4T .58 -o.48 42,10 46.00 -3.90 QF 10 0
4 640,90 44 .65 -2.97 41.68 4600 L QF 10 0
b 896,40 38,79 3.42 42,22 46.00 -3.78 QF 10 0
Toooo0x9.40 0 35,33 B, 26 41,39 46.00 -4.41 QF 10 0

l. Besult = Read Yalue + Factor

Z. Factor = Antenna Factor + Cable Loss - dmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120EHz
and wvideo bandwidth 15 300kNz for Peak detection and Quasi-peak
detection at fregquency below 1GH=z.

4. 411 emission helow 10Hz at 802.11h/g mode are all the same,so the
202.11g mode chosen as representative in final test.

2. heocording to technical experiences,all spuriovs emission of 80Z.11g
mode at chaonel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative itn final test.

. The data 15 worse case.

O
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 9 802.11b CH1 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Level (dBuvim) Date: 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT |
0 1000 h800. 10600. 15400. 20200 25000
Trace: (Discrete) Frequency (MHz)
Eead tnt  Tah
[tem Freq Value Factor HResult Limit MWargzin Hemark Pos  Pos
MHz dBuV/m dB  dBu¥/m dBuV/w dB ci Deg
2 482205 42,46 0,03 42.00 74 .00 -26 .00 Peak 100 200

. Result
. Factor

Read Yalue + Factor
bntenna Factor + Cable Laoss - Amplifier
. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz

and video bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

. The resolution bandwidth of test receiver/spectrum analvzer is 1MHz

and video bandwidth 15 3MHz for Peak detection at freguency above

1GH=.

. The resolution bandwidth of test receiver/spectrum analvzer is IMH:z

and video bandwidth 1s 10Hz for Average detection at freguency ahaove

1GHz.

. The other emissions 15 too low to be neasnred.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 9 802.11b CH1 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Level (dBuW/m}) Date: 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
54 3
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read int  Tah
[tem Freq Valuve  Factor HResult Limit Margin  ERemark FPos  Pos
MHz  dBuVin dB  dBuVim dBuV/iu dB ci Deg
2 48Z2.02 4Z.39 J.04 47 .93 74,00 -26.07  Peak oo 220
Notes
1. Besult = Kead Value + Factor
2. Factor = Antenna Factor + Cable Loss - fwplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120EHz
and video bandwidth 1= 300kHz for Pealk detection and Quasi-peak
detection at freguency below 1GHz.

4. The resolution bandwidth of test receiverfspectrum analwvzer iz IMHz
and video bandwidth 1z 3MHz for Peak detection at freguency ahave
1GH=.

5. The resolution bandwidth of test receiverfspectrum analvzer iz 1Mz
and wideo bandwidth 1= 10Hz for Average detection at freguency above
1GH=.

£, The other emissions is too low to be measured.

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Dec. 08, 2008 119 of 252



FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | VERTICAL

Test Mode 9 : | 802.11b CH6 Temperature :120°C

Memo Internal Antenna (1.8dBi) Humidity 1 70 %

Leader \ MT-12-Y120100-A1
107 Lewvel (dBuW/m) Date; 2008-11-19
FCC CLASS-B
FCC CLASS-B (AVG)
LT | 7
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read bt Tah

[ten

Freq Value Factaor Besult Limnit Margin BRemark Pos Pas

MHz dBuV/w dB  dBuV/n dBuV/im dB e Deg

4 4872.08 4223 267 47.91 74,00 -Z6.0%9  Peak o 200

. Besult
. Factor = Antenna Factor + Cable Laoss - fmplifier
. The resolution bandwidth of test receiver/spectrum analvyzer is 120KHz

Bead Yalue + Factor

and video bhandwidth 1s 300kHz for Pealk detection and Quasi-peak
detection at freguency below 1GHz.

. The resolution bandwidth of test receiver/spectrum analwvzer is IMN=

and video bandwidth 1s 3MHz for Peak detection at frequency ahaove
1GH=.

. The resolution bandwidth of test receiwerfspectrum analwzer is Wiz

and video bandwidth 15 10Hz for Average detection at freguency ahbove
1GH=.

. The other emissions 1= too low to be measured.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 9 802.11b CH6 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Lewvel (dBuv/m) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT | 3
0 1000 5800. 10600. 15400, 20200. 25000
Trace: (Discrete) Frequency (MHz)
Bead tnt  Tab
[tem  Fregq Yalue Factor Result Limit Margin Remark Fos Fos
Miz dBu¥V/m dB  dBuV/m dBuV/in dB e Deg
2 4BT1.93 42 .38 2.67 4z.06 74,00 -23.94  Peak o 220
Notes:

1. Result = Read VYalue + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120EHz
and wideo bhandwidth i1s 300kHz for Pealk detection and Quasi-peak
detection at frequency below IGHz.

4. The resolution bandwidth of test receiver/spectrum analwezer is IMH=
and wideo bhandwidth i1s 3MHz for Pealk detection at freguency above
1GH=z.

5. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and video bandwidth 1s 10Hz for Average detection at frequency ahove
1GH=.

£, The other emissions is too low to he measured.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 9 | 802.11b CH11 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-A1
107 Lewvel (dBu\Wim) Date: 2008-11-19
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT |
2
1
0 1000 h800. 10600. 15400. 20200. 25000
Trace; (Discrete) Frequency (MHz)
Read int  Tah

[ten

Freq Valne  Factor Resnlt Limit Margin Hemark Pos  Paos

Mz dBuV/iw dB  dBuV/wm dBuV/im dB ci Deg

4 4821.85 41.72 5.81 47.533  74.00  -Z6.47  Peak 100 200

. Result = Read Yalue + Factor
. Factor = Antenna Factor + Cable Loss - fwmplifier
. The resolution bandwidth of test receiverfspectrum analwzer is 120KHz

and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GH=.

. The resolution bandwidth of test receiver/spectrum analvzer is IMHz

and wideo bandwidth 15 3MHz for Peak detection at frequency ahove
1GHz.

. The resolution bandwidth of test receiverfspectrum analvzer is IMHz

and wideo bandwidth 15 10Hz for Average detection at frequency above
1GHz.

. The other emissions is too low to he measured.

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Dec. 08, 2008 122 of 252



FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase HORIZONTAL
Test Mode 9 | 802.11b CH11 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Level (dBuv/m) Date: 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT | 7
1
0 1000 h800. 10600. 15400. 20200 25000
Trace:; (Discrete) Frequency (MHz)
Eead hnt Tah
[tem Freq Valne  Factor Resnlt Limit Margin Hemark Pos  Paos
Mz dBuV/iw dB  dBuV/wm dBuV/im dB ci Deg
& 49Z1.75 4Z.08 2.81 47 80 74,00 -26 .11 Pealk 100 220

Notes
l. REesult = Read Yalue 4+ Factor
2. Factor = Antenna Factor 4+ Cahle Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120KEHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak

detection at freguency helow 1GH=.

4. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at frequency ahove

1GH=.

5. The resolution bandwidth of test receiverfspectrum analwvzer 15 1WH=
and wideo bandwidth 15 10Hz for Average detection at frequency above

1GH=.

£, The other emissions 1s too low to be measured.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 9 | 802.11g CH1 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-A1
107 Lewvel (dBuv/m) Date: 2008-11-19
FCC/CLASS-B
FCC CLASS-B (AV(G)
LT |
2
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah

[ten

Freq Valne Factor Result Limit Margin BRemark Pos  Pos

Miz dBuV/n dB dBu¥/m dBuV/m dB cm Deg

4 4820.08 41.65 5.33 47,17 T4.00  -26.83  Peak oo 200

. Result = Read Value + Factor
. Factor = Antenna Factor + Cable Loss - Amplifier
. The resolution bandwidth of test receiverfspectrum analwvezer is 120EN=

and wideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

. The resolution bandwidth of test receiverfspectrum analvzer is IMHz

and video bandwidth 135 3MHz for Peak detection at frequency above
1GHz=.

. The resolution bandwidth of test receiverfspectrum analvzer is IMHz

and video bandwidth 1= 100z for Average detection at fregquency ahove

1GH=.

. The other emissions 15 too low to he measured.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 9 802.11g CH1 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Lewvel (dBuW/im) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT | 7
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tahb
[tem  Freq Valne Factor Result Limit Margin Remark Paos  Pas
Miz dBuV/iw dB  dBuViw dBuV/m dB ci Deg
& 4BZh.8X 42012 2.4 47 .67 74,00 -2B .33 Pealk 100 220

. RBesult =
. Factor = Antenna Factor + Cahble Loss - fmplifier
. The resolution bandwidth of test receiver/spectrum analwzer is 120Kz

Read Valwe + Factor

and video bandwidth 15 300kHz for Pealk detection and (Quasi-peak
detection at freguency helow 1GHz.

. The resolution bandwidth of test receiver/spectrum analwzer is 1MHz

and wideo bandwidth 1s 3MHz for Peak detection at frequency ahove
1GHz.

. The resolution bandwidth of test receiverfspectrum analvzer is 1MHz

and wideo bhandwidth i1s 10Hz for Average detection at freguency above
1GHz.

. The aother emissions i1s too low to be measnred.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 9 802.11g CH6 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Lewvel (dBuWim) Date; 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT | 5
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tahb
[tem Freq Valne  Factor Result Limit Marzin Hemark Pos Pos
Mz dBuV/iw dB  dBuV/m dBu¥V/m dB ci Deg
& 4870.03 41.92 2.67 47 .59 74,00 -26 .41 Pealk 10 200

1. Result

Read Valwe + Factor

Z. Factor = Antenna Factor 4+ Cable Loss - fwplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120Kz
and wideo bandwidth i1s 300kHz for Pealk detection and Qnasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analvzer 1s MUz
and wideo bandwidth i1s 3MHz for Pealk detection at frequency above

1GH=.

5. The resolution bhandwidth of test receiverfspectrum analwvzer 15 IMHz
and wideo bandwidth i1s 10Hz for Average detection at freguency ahove

1GH=.

£, The other emissions 15 too low to bhe neasured.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 9 . | 802.11g CH6 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-A1
Level (dBuWim) Date: 2008-11-19
107
FCC/CLASS-B
FCC CLASS-B (AVG)
54 7
1
0 1000 5800. 10600, 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read bnt Tah

Freq Valne  Factor HResult Limit Margin Hemark Pos  Pos

Mz dBu¥/m dB  dBu¥/m dBu¥V/m dB cm Deg

4 4875.80 42.16 3.68 47.84 74,00 26,16 Peak o 220

. Result = Read Value + Factor
. Factor = Antenna Factor + Cable Loss - fmplifier
. The resolution bandwidth of test receiver/spectrum analwzer is 120ENHz

and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=z.

. The resolution bandwidth of test receiver/spectrum analwzer is IMHz

and wideo bandwidth 15 3MHz for Peak detection at freguency abaove
1GHz=.

. The recolution bandwidth of test receiver/spectrum analwzer iz IMHz

and wideo bandwidth 15 10Hz for Average detection at frequency ahove
1GHz=.

. The other emissions 15 too low to he measured.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 9 | 802.11g CH11 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-A1
Lewvel (dBuW/m) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT 5
1
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah

[tem Freq Value Factor Result Limit Margin Remark Pos  Pos

Mz dBuV/m dB  dBuV/m dBuV/m dB cm Deg

4 491925 41.536 5.80 47 .36 T4.00  -Z6.64  Peak o 200

. Besult = REead VYalue + Factor
. Factor = Antenna Factor + Cahle Loss - fmplifier
. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz

and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at freguency bhelow 1GHz.

. The resolution bandwidth of test receiver/spectrum analwzer is IMHz

and video bandwidth 1s 3MHz for Peak detection at frequency above
1GH=.

. The resolution bandwidth of test receiver/spectrum analwzer is IMHz

and video bandwidth 15 10Hz for Average detection at frequency abaove
1GH=.

. The other emissions 15 too low to he measured.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 9 | 802.11g CH11 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-A1
Lewvel (dBuv/m) Date: 2008-11-19
107
FCC|CLASS-B
FCC CLASS-B (AVG)
54
2
1
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read fnt  Tab
[tem  Freg Value Factor Eesult Limit Margin Hemark FPos Fos
Mz dBuV/im dB dBuV/m dBuV/m dB ci Deg

4 4R25.70  41.42 .82 47,24 74,00 -Z6.T76 Peak 1o 220

1. Result = Read Value + Factor

Z. Factor = fntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth i1s 3MHz for Peak detection at freguency ahove
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
?Eﬂ video bhandwidth 1s 10Hz for Average detection at frequency ahove

z.
. The other emissions 1s too low to be measured.

O
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 11  : | 802.11n HT20 CH1 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-A1
20 Lewvel (dBulv/imy) Date: 2008-11-19
FCC CLASS-B
4| ] ]
40 5 <]
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tahb
[tem Freg Valne  Factor Result Limit Margin HRemark Pos  Pos
"""" WHz dBuVin  dB  dBu¥/m dBu¥/im  dB cm  Deg
1 30.55 41.13 -4.92 36021 40,00 -3.79 QF 100 360
& B1.35 2317 -17.43 30.74 40,00 -4 26 QF 100 360
3 105 .93 20,17 -13.48 36,69 43,50 -6 .81 Peak 100 360
4 210,68 a1.43 -12.05 39,37 43,50 4013 F 100 360
£ 286030 4 42 -6.09 42,33 46 .00 -3.67 QF 100 360

l. Result = Read Value 4+ Factor

2. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KNz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GHz.

4, becording to technical experiences,all spuriovs emission of Z0Z.11MIMO
mode at channel 1,5,11 are almost the same below 1GHz,so that the
channel | was chosen as representative in final test.

2. The data 15 worse case.
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FCC Test Report:

F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 11 802.11n HT20 CH1 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
20 Level (dBuv/m) Date: 2008-11-19
FCC/ CLASS-B
T 2z 7 A 5 B ’ 2
40
0 300 440. h80. 720. 860. 1000
Trace:; (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valne Factor Resnlt Limit Margin Hemark Pos  Paos
"""" WHz dBu¥/m  dB  dBu¥/m dBu¥im  dB  cm Deg
1 Jlb.e0 5232 -0.54 4277 46,00 -3L23 QF 100 ]
& 38330 5l1.36 -8 B2 4273 46.00 -3.2T QF 100 ]
3 451,90 45,41 -4 .24 41,17 46.00 -4 83 QF 100 0
4 31140 46,05 -4 .41 41.64 46,00 -4 36 QF 100 ]
B 640,90 45,43 4012 41,30 46,00 -4.70 QF 100 ]
ToooThE. 30 4316 -0 42 42.74 46,00 -3.26 QF 100 ]
g 896,40 40,43 122 41.64 46,00 -4 36 QF 100 ]
Notes
l. REesult = Read Yalue 4+ Factor
2. Factor = Antenna Factor 4+ Cahle Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120KHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GH=.

4, becording to technical experiences,all spurions emission of S0Z.11HMIMOD
mode at channel 1,6,11 are almost the same below IGHz,so0 that the
channel 1 was chosen as representative in final test.

3. The data is

Wworse Case.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 11  : | 802.11n HT20 CH1 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-A1
20 Lewvel (dBu\Wim) Date; 2008-11-19
FCC CLASS-B
I
q f
40 4
1 2 3
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freg Valne Factor HResult Limit MWargin PRemark Pos  Paos
Mz dBuVin dB  dBuV/im dBuV/iw dB ci Deg

1 33.93 46,02 -Z1.68 24.34 40,00 -15.66 Peak 100 360
4 102,93 45,14 -19.22 43.92 43,50 -17.58 Peak 100 360
3 0151.55 44012 -17.76 26,35 43,50 -17.15 Peak 100 360
4
&

212.05  5T.12 -18.12 300 43.50 -4.50 OF 100 360

287,68 55,43 -14 .34 41.09 46,00 -4.91 OF 100 360
CWetes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Laoss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KHz
and wideo bandwidth i1s 300klNz for Pealk detection and Quasi-peak
detection at frequency below 1GH=z.

4, According to technical experiences,all spurions emission of B0Z.11HINO
mode at channel 1,6,11 are almost the same below 1GHz,so0 that the
channel 1 was chosen as representative in final test.

2. The data is worse case.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 11  : | 802.11n HT20 CH1 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-A1
20 Lewvel (dBuv/m) Date: 2008-11-19
FCC CLASS-B
1 2 3 4 5 B 7
40
0 300 440, 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
I[tem Freg Value Factor Resul+t Limit Margin HRemark Pos FPos
"""" WHz dBu¥/m  dB  dBuV/m dBu¥/m  dB cm  Deg
1 Ja2 A0 34 .32 -13.32 40,92 46 .00 -3.01 QF 100 ]
4 383,30 53.41 -10.92 42,49 46 .00 -3.01 QF 100 0
30470 4711 -5.48 41,63 46.00 -4 37 QF 100 ]
4 pd40.90 44,00 -2.97 41,03 4600 -4 .97 QF 100 ]
B 896 .40 0 38,13 3.4 41.58 4600 -4 .42 QF 100 ]
TooaipdAn o 35012 B.20 41.38 4600 -4 62 QF 100 ]
CWetes:
1. BEesult = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiwver/spectrum analvzer is 120ENz
and wideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4, becording to technical experiences,all spurions emission of S0Z,11MIHO
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1| was chosen as representative in final test.

2. The data 15 worse case.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 11  : | 802.11n HT20 CH1 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-A1
Lewvel (dBuV/m) Date: 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT |
2
0 1000 5800, 10600. 15400, 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read bt Tah

Freq Valne  Factor Result Limit Margin PRemark Pos  Pos

Mz dBuV/m dB  dBuVW/w dBuV/im dB ci Deg

4 4820.10 41.%95 5.33 47.47 7400 26,53 Peak oo 200

. Result = Read Value + Factor
. Factor = Antenna Factor + Cahle Laoss - Amplifier
. The resolution bandwidth of test receiverfspectrum analwvzer is 120Kz

and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

. The resolution bandwidth of test receiwverfspectrum analvzer 1s IWHz

and wideo bandwidth 15 3MHz for Peak detection at frequency ahove
1GHz=.

. The resolution bandwidth of test receiverfspectrum analvzer is IMHz

and video bandwidth 1s 10Hz for Average detection at fregquency ahove

1GHz=.

. The other emissions i1s too low to be measured.
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FCC Test Report: F108101404-A

Power 1 | AC 120V Pol/Phase : | HORIZONTAL
Test Mode 11  : | 802.11n HT20 CH1 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-Al
Level (dBuWim) Date: 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
54
p,
0 1000 5800. 10600. 15400. 20200. 25000

Trace: (Discrete) Frequency (MHz)

Read tnt  Tah
[tem  Freg Value Factor Resul+t Limit Matzgin HRemark Pos FPas

HHz dBuV/m dB dBuV/m dBuV/m dB ci Deg
2 481928 41.54 3.52 47 .07 74,00 -26 93 Peak 100 220

1. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - fwmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and video bandwidth 1s 3MHz for Peak detection at frequency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and wideo bandwidth i1s 10Hz for Average detection at frequency above
1GH=z.

. The other emissions 1s too low to be measured.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 11 802.11n HT20 CH6 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Level (dBuV/m) Date: 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
54
2
0 1000 R800. 10600. 15400. 20200. 25000
Trace:; (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valne Factor Besult Limit Margin Hemark Pos  Paos
Wiz dBuV/n dB  dBu¥W/w dBuV/m dB cn Deg
2 4ABT0.83 41.680 2.67 47 27 74,00 -26 .73 Peal 100 200

. BEesult = Read Valve + Factor
. Factor = Antenna Factor + Cable Loss - Anplifier
. The resolution bandwidth of test receiver/spectrum analvzer is 120Nz

and wideo bandwidth 1= 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.

. The resolution bandwidth of test receiver/spectrum analwyzer is 1Mz

and video bandwidth is 3MHz for Peak detection at freguency ahove
1GHz=.

. The resolution bandwidth of test receiver/spectrum analwvzer 1s IMHz

and wideo bandwidth 135 10Hz for Average detection at frequency above
1GHz.

. The other emissions is too low to he measured.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 11 802.11n HT20 CH6 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Level (dBuvm) Date: 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT |
2
0 1000 5800. 10600. 15400. 20200 25000
Trace: (Discrete) Frequency (MHz)
Eead hnt Tah
[tem  Freq Valne Factor HResult Limit Margin Bemark Posz  Paos
Mz dBuV/m dB  dBu¥/m dBuV/w dB ci Deg
2 489,98 41,35 2.687 47.0Z 74,00 -26.98  Peak o Zz0
Notes:

1. BEesult = Read Valve + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectium analvzer is 120KHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 15 3MHz for Peal detection at freguency abaove
1GHz=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency ahove
1GHz=.

6. The other emissions 15 too low to be measured.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 11 802.11n HT20 CH11 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Lewvel (dBuW/im) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
h
2
1
0 1000 h800. 10600. 15400. 20200 25000
Trace: (Discrete) Frequency (MHz)
Read bt Tah
[tem  Freq Valne Factor Result Limit Margin Remark  Paos FPos
Miz dBuV/iw dB  dBuViw dBuV/m dB ci Deg
4 4923.13 41.3%8 2.81 47 20 74,00 -26 B0 Pealk 100 200

. RBesult =
. Factor = Antenna Factor + Cable Loss - fmplifier
. The resolution bandwidth of test receiver/spectrum analvzer is 120KEHz

Read Valve + Factor

and wideo bandwidth 1s 300kHz for Pealk detection and Quasi-peak
detection at freguency helow 1GHz.

. The resolution bandwidth of test receiver/spectrum analwzer is 1HHz

and wideo bandwidth 1s 3MHz for Peak detection at frequency ahove
IGHz.

. The resolution bandwidth of test receiver/spectrum analwzer is 1HHz

and wideo bandwidth i1s 10Hz for Average detection at freguency ahove
1GHz.

. The other emissions i1s too low to bhe measnred.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 11 802.11n HT20 CH11 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Level (dBuv/m) Date: 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT | 3
1
0 1000 5800, 10600. 15400. 20200 25000
Trace: (Discrete) Frequency (MHz)
Eead hnt Tah
[tem Freq Valne Factor HResult Limit Margin Bemark Pos  Pos
Mz dBuV/m dB  dBu¥/m dBuV/iw dB ci Deg
& 4926 .53 41.47 2.82 47 .29 7400 -26.71  Peak o 220
Notes
1. BEesult = Read Valvue + Factor
2. Factor = Antenna Factor + Cable Loss - Awmplifier
3. The resolution bandwidth of test receiverf{spectrum analvzer is 120KHz

and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 15 3MHz for Peak detection at frequency above
1GHz=.

. The resolution bandwidth of test receiver/spectrum analwezer is IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency ahaove
1GHz=.

. The other emissions is too low to be measured.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 12 : | 802.11n HT40 CHS3 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-A1
80 Lewvel (dBuv/m) Date; 2008-11-19
FCC CLASS-B
; I 5 B
40 7 3
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Bead ot Tah
[tem  Fregq Value Factar Result Limit Margin Remark Pos  Pas
"""" Wiz dBuV/n  dB dBuV/m dBu¥/m  dB cm  Deg
1 30.55 41.12 -4 .92 3620 40,00 -3.80 OF 100 360
& B01.33 23.32 -17 .43 33.89 40,00 -4.11 QF 10 360
3 108,93 20,41 -13.48 36.93 43,50 -6 a7 Peal 100 360
4 210,68 a1.63 -12.05 39,58 43,50 -3.92 QF 10 360
£ 286,30 48 .62 -6 .09 42,53 46,00 -3.47 QF 10 360

l. Result = Read Value 4+ Factor

4. Factor = Antenna Factor 4+ Cable Loss - tmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow IGH=z.

4, becording to technical experiences,all spurions emission of 202, 1IMIND
mode at channel 3,6,9 are almost the same below 1GHz,so0 that the
channel 3 was chosen as representative in final test.

2. The data 15 worse case.
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FCC Test Report:

F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 12 802.11n HT40 CH3 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
20 Lewvel (dBuWim) Date; 2008-11-19
FCC CLASS-B
40
0 300 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read bt Tah
[tem  Freq Valve  Factor HResult Limit Margin Hemark PFaosz  Pos
"""" WHz dBu¥/in  dB  dBu¥/m dBu¥/m  dB  cm  Deg
1 316.80 52010 -9.54 42,56 46.00 -3.44 OF 100 0
2 3B3.30 51.3Z2 -2.62 42,69 46,00 -3.31 OF 100 0
3 451,90 45,10 -4 24 40,86 46.00 -0.14 QF 100 ]
4 511.40 46 .52 -4 .41 42,11 46.00 -3.89 OF 100 0
B B40.90 45 42 4012 41.29  46.00 -4.71 QF 100 ]
TOTBE.30 0 42,41 -0.42 41.99 46,00 -4.01 OF 100 0
2 896,40 40,72 1.22 41.93 46.00 -4.07 OF 100 0
CWetes:
l. Result = Read Value + Factor
2. Factor = Antenna Factor 4+ Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120EHz
and video bandwidth 1s 300kHz for Pealk detection and Quasi-peak
detection at freguency below 1GHz.

4, heocording to technical experiences,all spuriouns emission of 20Z.11MIMO
mode at chaonel 3,6,9 are almost the same below IGHz,so that the
channel 3 was chosen as representative in final test.

J. The data 1s worse case.
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FCC Test Report:

F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 12 802.11n HT40 CH3 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
20 Lewvel (dBuW/m) Date; 2008-11-19
FCC CLASS-B
I
A f
40 4
1 2 3
0 30 5. 140. 195. 250, 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem  Fregq Value Factar Resnlt Limit Marzgin Remark Pos FPos
MHz dBuV/w dB  dBu¥V/m dBuVin dB cm Dleg
1 53.93  46.72 -21 .68 25.04 40,00 -14 .96 Peak 100 360
2 102,93 45.36 -19.22 26.14  43.50 -17.36 Peak 100 360
3 151.55 44 .42 -17.76 26.65 43.50 -16.85 Peak 100 360
4 Z12.05  57.43 -12.12 39,30 43.50 -4 20 OF 100 360
B Z87.6% 55,16 -14 .34 40,82 46.00 -5.19 OF 100 360
Naotes
1. Besult = Read Yalue + Factor

4. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwyzer is 120KEHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

4, According to technical experiences,all spurions emission of E0Z.11IMINO
mode at chaonel 3,6,9 are almost the same below IGHz,so that the
channel 3 was chosen as representative 1n final test.

3. The data 1is

Worse case.
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FCC Test Report: F108101404-A

@
Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 12 : | 802.11n HT40 CHS3 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-A1
0 Lewvel (dBuWim) Date: 2008-11-19
FCC|CLASS-B
1 Z 3 4 a ] Fi
40
0 300 440. A80. 720. 860, 1000
Trace: (Discrete) Frequency (MHz)
Read hnt Tah
[tem  Freq Value Factor Besult Limit Margin FRemark  Pos Pos
"""" WHz dBuV/m  dB  dBu¥/mn dBu¥/m  dB cm  Deg
l 322.40 0 54 .72 -13.32 41.40 46,00 -4 60 QF 100 0
4 383.30 53,12 -10.92 42,19 46,00 -3.81 QF 100 0
3047990 47 .31 -5.48 41.84 46,00 -4 016 QF 100 0
4 840,90 44 42 -2.97 41.44 46,00 -4 .56 QF 100 0
B 89840 33,12 3.42 41,33 46.00 -4 .45 QF 100 0
Toooo0a0.40  33.43 0,26 41.69 46,00 -4 .31 QF 100 0
Notes
1. Result = Read Yalue + Factor
4. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120EN=
and video handwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4, bccording to technical experiences,all spurions emission of S02.11HIMD
mode at channel 3,6,9 are almost the same below 1G6Hz,so0 that the
channel 3 was chosen as representative 1n final test.

5. The data i1s worse case.

O
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FCC Test Report: F108101404-A

@
Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 12 : | 802.11n HT40 CHS3 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-A1
Lewvel (dBu\Wim) Date; 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT |
2
1
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freg Valne  Factor HResult Limit MWargin Remark Paos  Pos
Mz dBuV/iw dB  dBuV/im dBuV/iw dB ci Deg

4 4840.63 41.38 5.58 47.17 74,00 -Z6.85  Peak o 200

l. Result = Read Yalue + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz
and wideo bandwidth 15 300kHz for Pealk detection and Quasi-peak
detection at fregquency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 1s 3MHz for Peak detection at freguency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency above
1GHz.

£, The other emissions is too low to he measured.

O
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 12 802.11n HT40 CH3 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Lewvel (dBuWim) Date; 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT | 5
1
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tahb
[tem Freq Valne  Factor Result Limit Marzin Hemark Pos Pos
Mz dBuV/iw dB  dBuV/m dBu¥V/m dB ci Deg
4 4926.18 41.49 2.82 47 .31 74,00 -26 .69 Pealk 10 220

1. Result

Read Valwe + Factor

Z. Factor = Antenna Factor 4+ Cable Loss - fwplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120Kz
and wideo bandwidth i1s 300kHz for Pealk detection and Qnasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiwver/spectrum analvzer 1s MUz
and wideo bandwidth i1s 3MHz for Pealk detection at frequency above

1GH=.

5. The resolution bhandwidth of test receiverfspectrum analwvzer 15 IMHz
and wideo bandwidth i1s 10Hz for Average detection at freguency ahove

1GH=.

£, The other emissions 15 too low to bhe neasured.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL

Test Mode 12 802.11n HT40 CH6 Temperature 20 °C

Memo Internal Antenna (1.8dBi) Humidity 70 %

Leader \ MT-12-Y120100-A1
Lewvel (dBuVim) Date: 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
54 5
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tahb
[tem Freq Value Factor EResult Limit Margin Hemark Pos  Pos
Wiz dEBuV/w dB  dBuV/m dBu¥V/m dB cn Deg
2 4869.5% 41.62 5.66 47,29 74,00 -26 .71 Peak 100 Z00
Notes:

l. Result = Read Value + Factor

Z. Factor = fntenna Factor 4+ Cahle Loss - Amplifier

3. The resolution bhandwidth of test receiver/spectrum analwzer is 120EN=
and video bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GHz.

4. The resolution bandwidth of test receiverfspectrum analwzer is IMHz
and video bandwidth is 3MHz for Peal detection at fregquency ahaove
1GHz=.

5. The resolution bandwidth of test receiverfspectrum analwzer is IMHz
and video bandwidth 1s 10Hz for Average detection at frequency above
1GHz=.

6. The other emissions 15 too low to be measured.
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FCC Test Report:

F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 12 802.11n HT40 CH6 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Leader \ MT-12-Y120100-Al
Lewvel {dBuVW/m) Date: 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
54
2
1
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)

Trace: (Discrete)

Eead bnt Tah

[tem Freq Value Factor PResult Limit Margin BRemark Fos  FPos
''''''' Wz dBu¥/m  dB dBu¥/w dBu¥/m  dB  cm  Deg
4 4873.95 41.67 5.68 47,35 74.00  -26.65  Peak oo 220
CNotes:
1. Result = Read Value + Factor

Z. Factor = Antenna Factor 4+ Cable Loss - dmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120EHz
and wideo bhandwidth 1s 300kHz for Peak detection and Quasi-pealk
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiwerfspectrum analwzer is I[MHz
and wideo bandwidth 1s 3WHz for Pealk detection at frequency above
1GHz=.

5. The resolution bandwidth of test receiwver/spectrum analwzer is 1MHz
and wideo bandwidth 1s 10Hz for Average detection at frequency above
1GHz=.

. The other emissions 15 too low to be measured.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 12 802.11n HT40 CH9 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Leader \ MT-12-Y120100-A1
Lewvel (dBuWim) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AV(G)
LT | 5
0 1000 h800. 10600. 15400. 20200 25000
Trace: (Discrete) Frequency (MHz)
Read bt Tah
[tem  Freq Valne Factor Hesult Limit Margin ERemark Paos FPos
MHz dBuV/w dB  dBuVim dBuV/im dB cm Dlex
4 4904.63 41.60 2.76 47 .36 74,00 -26 .64 Pealk 100 200

1. Besult

Read Valwe + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120Kz
and video bandwidth 1s 300kHz for Pealk detection and Quasi-peak
detection at freguency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and video bandwidth 1z 3MHz for Pealk detection at frequency ahowve

1GHz=.

5. The resolution bhandwidth of test receiverfspectrum analvzer 15 IMHz
and video bandwidth i1s 10Hz for Average detection at freguency ahove

1GHz=.

£, The other emissions 15 too low to be measured.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 12 : | 802.11n HT40 CH9 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Leader \ MT-12-Y120100-A1
Lewvel (dBuVim) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT | 5
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read bnt Tahb
[tem Freq Valne Factor HResult Limit Margin Hemark Pos  Pos
Mz dBu¥/m dB  dBuV/m dBu¥V/n dB cm Dep

4 4903.98  41.37 3.76 47.34 74,00 -Z6.66  Peak o 220

1. Besult = Read Value + Factor

2. Factor = Afntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120Kz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at freguency ahaove
1GH=z.

5. The recolution bandwidth of test receiver/spectrum analwzer is 1MHz
and wideo bandwidth 15 10Hz for Average detection at frequency ahaove
1GH=z.

6. The other emissions 15 too low to be measured.

O
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 13 : | 802.11g CH1 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
20 Lewvel (dBuvi/m) Date; 2008-11-19
FCC CLASS-B
I f
40 T b 1 5
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
REead bnt Tah
[tem Freq Value Factor Result Limit Margin Remark Pos  Pos
"""" WHz dBu¥/m  dB  dBu¥/m dBuVim  dB cm  Deg
1 24,48 52,55 -15.95 Jb.a0 40,00 -3.40 QF 10 360
2 BZ2.18 54,50 -17.87 36.63  40.00 -3.37 0F 100 360
3 151.55 5Z.31 -12.19 40,12 43.50 -3.38 0F 100 360
5 213,98 51.13 -11.72 341 43.50 -4.09 0F 100 360
6 Z36.05 LZ.02 -0.24 42,18  46.00 -3.82 Peak 100 360
Notes
1. Result Read Value + Factorx

4. Factor = Antenna Factor + Cable Loss - dmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120EHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

4. 411 emission helow 10Hz at 802.11h/g mode are all the same,so the
202.11g mode chosen as representative in final test.

2. bhecording to technical experiences,all spurions emission of 802.11g
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative itn final test.

. The data 15 worse case.

O
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 13 : | 802.11g CH1 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
20 Lewvel (dBuW//m) Date; 2008-11-19
FCC CLASS-B
1 7 z i 5 3 7
40
0 300 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read bt Tah
[tem  Fregq Value Factar Resnlt Limit Marzgin Remark Pos Paos
"""" WHz dBu¥/w  dB  dBuV/m dBu¥/m  dB cm  Dez
l 31680 2417 -9.54 42,62 46.00 -3.38 QF 100 0
4 3B3.30 21,12 -8 .62 42,49 46,00 -3.01 QF 10 0
3 211.40 47 .10 -4 .41 42,69 46,00 -3.31 QF 10 0
] B0, 20 46,47 4012 42,34 46,00 -3.66 QF 10 0
£ ThE, 30 42,73 -0.42 42,31 46,00 -3.69 QF 10 0
7 2096 .40 41.31 1.22 42 .53 46 .00 -3.47 OF 100 0
CWetes:
1. Besult = Read Yalue + Factor

2. Factor = Antenna Factor + Cahle Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwvzer is 120KEHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

4. 411 emission helow 1GHz at 802.11h/g wode are all the same,so the
202 .11g mode chosen as representative in final test.

3. According to technical experiences,all spurions emission of B202.11g
mode at chaonel 1,6,11 are almost the same bhelow IGHz,so that the
channel | was chosen as representative in final test.

B, The data 15 worse case.

O
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 13 802.11g CH1 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
20 Level (dBu\im) Date; 2008-11-19
FCC CLASS-B
' 4 5 g
40 4 K
1
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valne  Factor Result Limit MWargin HRemark Pos  Pos
MHz dBuV/m dB dBuV/m dBuV/m dB ci Deg
1 B4 .93 50,43 -23.11 20,32 40.00 -14 .68 Pealk oo 360
& 194 .12 56.36 -16.37 J0.00 43 50 -3.01 QF g 360
30 214,20 0 5z .44 -1%.46 an.az 4350 -3.52 QF 100 360
2 2Th.eE 6.0l -14 .48 41,53 46.00 -4.47 QF g 360
b 30Z.80 55,19 -14.16 41.03 46,00 -4.97 QF g 360
CWotes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - fwplifier

3. The resolution bandwidth of test receiverf/spectrum analvzer is 120Kz
and video bandwidth 13 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. 41l emission below 1GHz at 802.11b/z mode are all the same,so the
202.11g mode chosen as representative in final test.

5. bccording to technical experiences,all spuriovs emission of 202,11z
mode at channel 1,6,11 are almost the same bhelow 1GHz,so that the
channel 1| was chosen as representative in final test.

. The data 15 worse case.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 13 : | 802.11g CH1 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
20 Lewvel (dBu\Wim) Date; 2008-11-19
FCC/ CLASS-B
f Z 3 | o 3 7
40
0 300 440. h80. 720. 860. 1000
Trace; (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Value  Factor Result Limit Margin Remark Pos  Pos
"""" WHz dBu¥/m  dB  dBu¥/m dBu¥/im  dB  cm  Deg
1 322,40  56.25 -13.32 42,93 46.00 -3.07 QF 100 0
& 3B3.E0 0 L3168 10092 42,23 46,00 -3.T7 QF 10 ]
304ATT.En 4z 16 -6 LET 41,89 46,00 -4.11 QF 10 ]
2 ThE A0 43 .43 -0.83 42,28 46,00 -3.42 QF 10 ]
B 843,00 38,33 3.87 42,22 46,00 -3.78 QF 10 ]
ToooERn A0 3216 3.42 41,28 46,00 -4 42 QF 10 ]
CWetes:
1. Result = Read Yalue + Factor
2. Factor = Antenna Factor 4+ Cahle Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helaow 1GH=.

4. 41l emission helow 1G6Hz at 802.11h/g mode are all the same,so the
202,11z mode chosen as representative in final test.

3. According to technical experiences,all spurions emission of 202.11g
mode at channel 1,6,11 are almost the same bhelow 1GHz,so that the
channel 1 was chosen as representative in final test.

. The data 135 worse case.

O
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FCC Test Report: F108101404-A

Power 1| AC 120V Pol/Phase : | VERTICAL
Test Mode 13  : | 802.11b CH1 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
Lewvel {(dBuV/m) Date: 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
54 3
0 1000 5800. 10600. 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read Ant  Tah

[ten

Freq Value  Factor Besult Limit Marzgin Remark Pos Pos

MHz dBuV/w dB  dBu¥/m dBuV/in dB e Deg

4 4822.05 4252 .53 42,05 74,00 -25.95 Peak o 200

. Besult = Read VYalue + Factor
. Factor = Antenna Factor + Cable Loss - Amplifier
. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz

and video bandwidth 1s 300kHz for Peak detection and Qunasi-peak
detection at freguency below 1GHz.

. The resolution bandwidth of test receiver/spectrum analwzer i1s IMHz

and video bandwidth 15 3MHz for Peak detection at frequency ahaove

1GHz.

. The resolution bandwidth of test receiver/spectrum analwzer i1s IMHz

and video bandwidth 15 10Hz for Average detection at freguency above

1GHz.

. The other emissions 15 too low to he measunred.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 13 802.11b CH1 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Lewvel (dBuvim) Date: 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT | 7
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valne Factor Result Limit Margin Remark Pos  Pos
Mz dBuVim dB  dBuV/m dBuV/n dB ci Deg
& AgZh .eh 42 2B 2.4 47 .82 74.00 26,18 Peak o 220

Notes
1. Besnlt = Re
2. Factor =

ad Value + Factor

dntenna Factor + Cable Loss - fwplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak

detection a

t freguency helow 1GHz.

4. The resolution bandwidth of test receiverfspectrum analwvzer is IMHz
and wvideo bandwidth 15 3MHz for Peak detection at freguency ahove

1GH=.

5. The resolution bandwidth of test receiverfspectrum analwvzer 15 IWHz
and video bandwidth 15 10Hz for Average detection at frequency ahove

1GH=.

£, The other emissions i1s too low to be measured.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 13 802.11b CH6 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Level (dBu/im) Date: 2008-11-19
107
FCC CLASS-B
FCC CLASS.B (AVG)
LT | 7
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read Ant Tah
[tem Freq Valne  Factor Besult Limit MWargin Bemark Pos  Pos
Mz dBu¥V/m dB  dBu¥/m dBuV/n dB cm Deg
2 472,08 4221 5.67 47 .88 74,00 -26.12  Peak oo 200

Fotes
1. Result = Re
2. Factor =

ad Valve + Factor

dntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120EN=
and wideo bhandwidth i1s 300kHz for Peak detection and Quasi-pealk

detection a

t frequency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and wideo bhandwidth i1s 3MHz for Peak detection at frequency ahove

1GHz.

5. The resolution bandwidth of test receiverfspectrum analvzer 15 IWHz
and video bandwidth 13 10Hz for Average detection at frequency above

1GHz.

£, The other emissions is too low to he measured.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 13  : | 802.11b CH6 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
Lewvel (dBu\Wim) Date; 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT | 7
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valve Factor Result Limit Margin Remark Pos  Pos
Miz dBuV/n dB  dBuV/m dBuV/n dB cm Deg

4 4871.93 4226 5367 47.93 74,00 -Z26.07  Peak o 220

1. Result = Read Yalue + Factor

2. Factor = Antenna Factor 4+ Cahle Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120EH:z
and wideo bandwidth 15 300kHz for Peak detection and Quasi-pealk
detection at freguency helaow 1GH=.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at freguency ahove
1GHz=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bhandwidth 15 10Hz for fverage detection at freguency ahaove
1GHz=.

£, The other emissions 15 too low to be measuvred.

O
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL

Test Mode 13 802.11b CH11 Temperature 20 °C

Memo Internal Antenna (1.8dBi) Humidity 70 %

Sunny \ SYS1381-1212-W2
Lewvel (dBuV/m) Date: 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
54 3
1
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Eead tnt  Tab
Item Freq Value Factor HResult Limit Margin BRemark PFos  Pos
Mz dBuVin dB  dBuV/w dBuV/w dB ci Deg
2 4921.83 41.85 J.81 47 .67 74,00 -26.33  Peak 1o Z00
Notes:

l. Besult = Read Yalue + Factor

Z. Factor = Antenna Factor + Cable Loss - fmplifier

3, The resolution bandwidth of test receiver/spectrum analyzer is 120Kz
and wideo bandwidth 135 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiverfspectrum analvzer is IMH:z
and wideo bandwidth 135 3WHz for Peak detection at frequency above
1GHz=.

5. The resolution bandwidth of test receiverfspectrum analyzer is IMH:z
and wideo bandwidth 15 10Hz for Average detection at frequency above
1GHz=.

6. The other emissions 1s too low to be measured.
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FCC Test Report: F108101404-A

Power 1 | AC 120V Pol/Phase : | HORIZONTAL
Test Mode 13  : | 802.11b CH11 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
Level (dBuV/m) Date: 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
5 7
1
0 1000 5800. 10600. 15400. 20200, 25000

Trace: (Discrete) Frequency (MHz)

Read hnt Tah

[tem  Fregq Value Factar Besnlt Limit Marzgin Remark Pos FPos

Miz dBuV/m dB  dBuV/m dBuV/m dB ci Deg
2 4921.75 42.22 5.81 48.03  74.00  -25.97  Peak 100 220

1. RBesult = Read Value 4+ Factorx

2. Factor = Antenna Factor 4+ Cable Loss - Amplifier

3, The resolution bandwidth of test receiwerfspectrum analvzer is 120ENz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analwvzer is Mz
and wvideo bandwidth 15 3MHz for Peak detection at frequency ahaove
IGH=.

5. The resolution bandwidth of test receiwer/spectrum analvzer is [MHz
and video bandwidth 15 10Hz for Average detection at freguency ahove
IGH=.

. The other emissions 1s too low to be measured.

O
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FCC Test Report: F108101404-A

Power 1| AC 120V Pol/Phase : | VERTICAL
Test Mode 13 : | 802.11g CH1 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
Lewvel (dBuV//m) Date: 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
54
2
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah

[ten

Freg Value Factor Resul+t Limit Margin HRemarlk Paos Pos

Mz dBuV/m dB  dBuV¥/m dBuV/iw dB ci Deg

4 4820.08 41.64 53.33 47,17 7400 -26.83  Peak 1o 200

. RBesult = Read Value + Factor
. Factor = Antenna Factor + Cable Loss - Amplifier
. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz

and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GH=z.

. The resolution bandwidth of test receiver/spectrum analwzer iz 1MHz

and wvideo bandwidth 15 3MHz for Peak detection at freguency ahove
1GHz.

. The resolution bandwidth of test receiver/spectrum analwvzer is IMHz

and wideo bandwidth 1s 10Hz for Average detection at frequency ahaove
1GHz.

. The other emissions 15 too low to be measured.
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FCC Test Report:

F108101404-A

Read Value + Factor
bntenna Factor + Cable Loss - Amplifier
. The resolution bandwidth of test receiverfspectrum analwvzer is [20EHz

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 13 802.11g CH1 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Level (dBuVim) Date: 2008-11-19
107
FCC/CLASS-B
FCC CLASS-B (AV(G)
h4 7
0 1000 hR800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
Freq Valne Factor Result Limit Margin HRemark Pos  Pos
"""" WHz dBu¥/m  dB  dBuV/m dBu¥/m 4B cm  Deg
4825 .80 4224 2.4 47 .79 74,00 -26 .21 Pealk 100 220

and wideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

. The resolution bandwidth of test receiverfspectrum analwzer i1s 1MHz

and wideo bandwidth i1s 3MWHz for Peak detection at freguency above

. The resolution bandwidth of test receiver/spectrum analvzer is IMHz

and wideo bandwidth 1s 10Hz for Lverage detection at fregquency ahove

l. Resnlt =
2. Factor =
3
4

1GH=.
5

1GH=.
£

. The other emissions 15 too low to he measured.
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FCC Test Report: F108101404-A

Power 1| AC 120V Pol/Phase : | VERTICAL
Test Mode 13  : | 802.11g CH6 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
Lewvel (dBuVim) Date: 2008-11-19
107
FCC/CLASS-B
FCC CLASS-B (AVG)
54
2
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah

[ten

Freq Valne  Factor Result Limit Margin Remark Pos  Pos

Mz dBuVim dB  dBuV/m dBuV/im dB ci Deg

4 4870.03 41.82 5367 47.4% 74,00 -Z6.51  Peak o 200

. Besult = Read VYalue + Factor
. Factor = Antenna Factor + Cable Loss - fwmplifier
. The resolution bandwidth of test receiver/spectrum analwvzer is 120Kz

and wideo bandwidth 15 300kHz for Peak detection and Quasi-pealk
detection at freguency helaow 1GH=.

. The resolution bandwidth of test receiverfspectrum analvzer is IMHz

and video bandwidth 15 3MHz for Peak detection at frequency above
1GHz=.

. The resolution bandwidth of test receiverfspectrum analvzer is IMHz

and wideo bandwidth 15 10Hz for Average detection at fregquency ahove
1GHz.

. The other emissions 15 too low to he measured.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 13 802.11g CH6 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Lewvel (dBu\Wim) Date; 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT | 3
1
0 1000 h800. 10600. 15400. 20200 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freg Valne Factor Result Limit MWargin Remark Pos  Paos
Mz dBuV/iw dB  dBuV/im dBuV/iw dB ci Deg
& 4875.80 42,57 .68 48 .26 74,00 -23.74 100 220

Notes
1. Besult
2. Factor

Fead Valne + Factor

Antenna Factor + Cable Loss - fwplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KHz
and wideo bhandwidth i1s 300klHz for Pealk detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth i1s 3MHz for Peal detection at frequency above

1GH=.

5. The resolution handwidth of test receiverfspectrum analvzer 15 IMHz
and wideo bhandwidth i1s 10Hz for Average detection at freguency ahove

1GH=.

£, The other emissions 15 too low to be measured.
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FCC Test Report: F108101404-A

Power 1| AC 120V Pol/Phase : | VERTICAL
Test Mode 13  : | 802.11g CH11 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
Lewvel (dBuVW/im) Date: 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
54
2
1
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah

[tem

Freg Value Factor Resul+t Limit Marzin Hemarl Fos Fos

Wiz dBuV/m dB  dBuV/m dBuV/w dB ci Deg

4 491925 41.46 5.80 47,26 74,00 -26.74  Peak o 200

. Result = Read Value + Factor
. Factor = Antenna Factor + Cable Loss - Amplifier
. The resolution bandwidth of test receiver/spectrum analvzer is 120EHz

and video bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at fregquency helow 1GHz.

. The resolution bandwidth of test receiver/spectrum analwvzer iz 1MHz

and video bhandwidth 15 3MHz for Peak detection at frequency above
1GHz.

. The resolution bandwidth of test receiver/spectrum analwyzer is 1MH:z

and video bhandwidth 15 10Hz for Lverage detection at freguency above
160z,

. The other emissions is too low to be measured.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 13 802.11g CH11 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Level (dBuvim) Date: 2008-11-19
107
FCC|CLASS-B
FCC CLASS-B (AVG)
54 5
1
0 1000 5800. 10600. 15400. 20200 25000
Trace: (Discrete) Frequency (MHz)
Read bnt Tah
[tem Freq Value  Factor Result Limit Margin Remark Pos  Fos
MHz dBuVim dB dBuVim dBuVim dB cn Deg
2 492570 41.47 5.82 47 .29 7400 -26.71 Pealk 100 220
CWetes:
1. Besult = Bead VYalue + Factor

2. Factor = Antenna Factor + Cable Loss - fmplifier
3. The resolution bandwidth of test receiver/spectrum analwzer is 120KEH:z
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHz.
4, The resolution bandwidth of test receiverfspectrum analwzer is 1Mz
?Eﬂ video bandwidth 1s 3MHz for Peak detection at frequency above
z.
5. The resolution bandwidth of test receiverfspectrum analwzer is IMHz
?Eﬂ video handwidth 1s 10Hz for Averare detection at freguency ahave
z.

6. The other emissions 15 too low to he measured.
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FCC Test Report: F108101404-A

o
Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 15 : | 802.11n HT20 CH1 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
80 Lewvel (dBu\/im) Date: 2008-11-19
FCC CLASS-B
I 4]
40 T - 1 3
0 30 5. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Eead hnt Tah
[tem Freg Value Factor Result Limit Marzin Remark Pos Fos
"""" WHz dBu¥/m  dB  dBuV/m dBu¥/m  dB  cm  Deg
l 54 .48 0 HE.05 -15.95 3610 40,00 -3.90 QF o 360
A bz.18 2425 -17 .87 30 .38 40,00 -3.62 QF oo 360
3 151.55 52.25 -12.19 40,05 43,50 -3.45 QF o 360
3 Zl3.es 51.01 1172 39,29 4350 -4.21 QF oo 360
& 256.0% 5E.12 -0.84 42,28 4600 =372 Peak oo 360
Notes
1. Result = Eead VYalue + Factor

Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz
and video bandwidth 1s 300kHz for Pealk detection and Quasi-peak
detection at freguency below 1GHz.

4. becording to technical experiences,all spuriovs emission of E0Z.1IMINO
mode at channel 1,060,011 are almost the same below 1GHz,so that the
channel | was chosen as representative in final test.

5. The data 1z worse case.

O
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FCC Test Report:

F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 15 802.11n HT20 CH1 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
20 Lewvel (dBuWim) Date; 2008-11-19
FCC|CLASS-B
| p, 5 | 5 B 7
40
0 300 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read 4nt  Tahb
[tem Freq Valne  Factor Result Limit Marzin Hemark Pos Pos
"""" WHz dBu¥/m  dB  dBuV/m dBu¥/m  dB  cm Deg
1 316,80 52.21 -0.504 42,67 46.00 -3.33 QF 10 ]
2 333.30  51.13 -2.62 42.50 46,00 -3.50 OF 100 1]
3 311.40 47,24 -4 .41 42,84 46,00 -3.16 QF 10 ]
2 B40.90 46,47 4012 42,34 46,00 -3.B6 QF 10 ]
b TBE.30 42,45 -0.42 42,03 46.00 -3.97 QF 10 ]
ToooB96.40  41.25 1.22 42.47 46,00 -3.03 QF 10 ]
Notes
l. Result = Read Value + Factor
Z. Factor = Antenna Factor 4+ Cable Loss - fwplifier

3. The resolution bandwidth of test receiwver/spectrum analvzer is 120EH:=
and wideo bandwidth i1s 300kHz for Pealk detection and Qnasi-peak
detection at frequency below 1GH=z.

4, bccording to technical experiences,all spurions emission of B0Z.1IMIMO
mode at channel 1,6,11 are almost the same below 1GHz,so0 that the
channel 1 was chosen as representative in final test.

2. The data 15 worse case.
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FCC Test Report:

F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 15 802.11n HT20 CH1 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
20 Lewvel (dBu\im) Date: 2008-11-19
FCC|CLASS-B
I A g
40 4 K
1
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valne  Factor Result Limit Margin PRemark Pos  Pos
"""" Wiz dBu¥/m  dB  dBuV/im dBu¥/m  dB  cm Deg
1 Bd.93 30,31 -23.11 22,200 40,00 -14.80 Peal 100 360
Z 194,18 56,46 -16.37 40,090 43,30 -3.41 F 10 360
3 Zl4.80 0 8,31 -12 .46 986 43,50 -3.64 QF 100 360
2 ZWe.eE 0 5616 -14 48 41.68 46,00 -4 32 QF 100 360
B 30Z.80  55.05 -14 .16 40,22 46,00 -5.11 QF 100 360
CWetes:
l. BEesult = Read Yalve 4+ Factor
2. Factor = Antenna Factor + Cable Loss - bmplifier

3. The resolution bandwidth of test receiverfspectrum analwvzer is 120EHz
and video bandwidth 1s 300kHz for Pealk detection and Quasi-peak
detection at frequency helow 1GHz.

4. becording to technical experiences,all spurions emission of S0Z.11MIMOD
mode at channel 1,6,11 are almost the same below 1G6Hz,so0 that the
channel | was chosen as representative in final test.

2. The data 1s worse case.

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued date: Dec. 08, 2008

\
168 of 252



FCC Test Report:

F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 15 802.11n HT20 CH1 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
20 Lewvel (dBu\Wim) Date; 2008-11-19
FCC/ CLASS-B
I 2 ] 4 b f i
40
0 300 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freg Valne Factor Result Limit MWargin Remark Pos  Paos
"""" WHz dBu¥/m  dB  dBuV/n dBu¥/m  dB  cm  Deg
1 Jaa. 40 622 -13.32 42,89 46,00 -3.11 QF 10 ]
& 383,30 53.30 10092 42,37 46.00 -3.43 QF 10 ]
3 47T.e0 4825 -6 LET 41,98 46,00 -4 .02 QF 10 ]
2 TBE.30 43,66 -0.83 42,82 46,00 -3.18 QF 10 ]
B 843,90 38.21 3.87 42,09 46,00 -3.91 QF 10 ]
T8940 0 38,17 3.42 41,29 46,00 -4.41 QF 10 ]
Notes
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Laoss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KHz
and wideo bandwidth i1s 300klHz for Pealk detection and Quasi-peak
detection at frequency below 1GH=z.

4, becording to technical experiences,all spuriovs emission of E0Z.11MIMO
mode at channel 1,6,11 are almost the same below 1GHz,s0 that the
channel 1 was chosen as representative in final test.

2. The data is worse case.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 15 802.11n HT20 CH1 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Lewvel {(dBuvim) Date: 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
54
2
0 1000 K800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freg Talue Factor Result Limit Marzin Hemarlt PFos FPos
Mz dBuV/m dB  dBuV¥/m dBuV/w dB ci Deg
2482010 41.56 5.53 47.09 74,00 -26.91  Peak o 200

1: Result = Re

ad Valvue + Factor

2. Factor = Antenna Factor 4+ Cahle Laoss - fmplifier
3. The resolution bandwidth of test receiver/spectrum analwzer is 120EHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak

detection a

t frequency below 1GHz.

4. The resolution bandwidth of test receiverfspectrum analwzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at freguency abaove

1GHz.

5. The resolution bandwidth of test receiverfspectrum analwzer is IMHz
and video bandwidth 1s 10Hz for Average detection at freguency ahaove

IGHz=.

£, The other emissions is too low to he measured.
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FCC Test Report:

F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 15 802.11n HT20 CH1 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Level (dBuVim) Date: 2008-11-19
107
FCC|CLASS-B
FCC CLASS-B (AVG)
54
2
0 1000 5800. 10600. 15400. 20200 25000
Frequency (MHz)

Trace: (Discrete)
Read bnt Tah

[tem Freq Valne  Factor HResult Limit Margin Hemark Pos  Pos
"""" Wiz dBu¥/m  dB  dBuV/m dBu¥/m  dB  cm  Deg
2 4819.2% 41.64 5.52 47,16 74,00 -26.84  Paak 100 220

1. Result = Read Value + Factor

Z. Factor = fntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 1Z20EHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analvzer iz 1MHz
and wideo bandwidth 15 3MHz for Peak detection at freguency abaove
IGH=z.

5. The resolution bandwidth of test receiver/spectrum analvzer is 1HHz
and wideo bandwidth 15 10Hz for Average detection at frequency ahove
IGH=z.

. The other emissions 1s too low to be measured.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 15 802.11n HT20 CH6 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Lewvel (dBuWim) Date; 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT |
2
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read 4nt  Tahb
[tem Freq Valne  Factor Result Limit Marzin Hemark Pos Pos
Mz dBuV/iw dB  dBuV/m dBu¥V/m dB ci Deg
& 4870.83 41.51 2.67 47 18 74,00 -26 .82 Peak 100 200

1. Result

Read Valwe + Factor

Z. Factor = Antenna Factor 4+ Cable Loss - fwplifier
3. The resolution bandwidth of test receiver/spectrum analwzer is 120Kz
and wideo bandwidth i1s 300kHz for Pealk detection and Qnasi-peak

detection a

t freguency helow 1GH=z.

4. The resolution bandwidth of test receiwver/spectrum analvzer 1s MUz
and wideo bandwidth i1s 3MHz for Peak detection at frequency above

1GH=.

5. The resolution bhandwidth of test receiverfspectrum analwvzer 15 IMHz
and wideo bandwidth i1s 10Hz for Average detection at freguency ahove

1GH=.

£, The other emissions 15 too low to bhe measured.
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FCC Test Report:

F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 15 802.11n HT20 CH6 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
107 Level (dBuv/m) Date: 2008-11-19
FCC CLASS-B
FCC CLASS-B (AVG)
LT |
2
0 1000 hB00. 10600, 15400, 20200 25000
Trace: (Discrete) Frequency (MHz)
Read bt Tah
[tem Freq Valve Factor Fesult Limit Margin Remark Fos  Fos
Mz dBuV/m dB dBuV/m dBu¥/m dF cm Deg
& 4809.0% 41,38 2,67 47 .05 74,00 -26 .95 Pealk 100 220

l. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - tmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120Kz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiverfepectrum analvzer is IMHz
and video bandwidth 15 3MHz for Peak detection at frequency above
IGH=.

5. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and video bandwidth 15 10Hz for Average detection at freguency ahaove
IGH=.

B, The other emissions is too low to be measured.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 15 : | 802.11n HT20 CH11 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
Level (dBuv/m) Date: 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT |
2
1
0 1000 h800. 10600. 15400. 20200. 25000
Trace:; (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valne  Factor Resnlt Limit Margin Hemark Pos  Paos
Mz dBuV/iw dB  dBuV/wm dBuV/im dB ci Deg
2 49Z3.13 41.37 2.81 47,19 74,00 -26 .81 Peak 100 200
Notes:

l. REesult = Read Yalue 4+ Factor

2. Factor = Antenna Factor 4+ Cahle Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GH=.

4. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at frequency ahove
1GH=.

5. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency above
1GHz=.

£, The other emissions 15 too low to be measvred.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 15 802.11n HT20 CH11 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Lewvel (dBu\Wim) Date; 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT |
2
0 1000 h800. 10600. 15400. 20200, 25000
Trace:; (Discrete) Frequency (MHz)
Eead bnt Tah
[tem Freq Valne  Factor Resnlt Limit Margin Hemark Pos  Paos
Mz dBuV/iw dB  dBuV/wm dBuV/im dB ci Deg
& 49Z6.53 41.38 2,82 47 .21 74,00 -26 .79 Pealk 100 220

1. REesult = Read Yalue + Factor
2. Factor = Antenna Factor 4+ Cahle Loss - fmplifier
3. The resolution bandwidth of test receiverfspectrum analvzer is 120KEHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GHz.
4. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at frequency ahove

1GH=.

5. The resolution bandwidth of test receiverfspectrum analwvzer 15 1WHz
and wideo bandwidth 15 10Hz for Average detection at fregquency above

1GH=.

£, The other emissions 1s too low to be measured.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 16  : | 802.11n HT40 CHS3 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
20 Lewvel (dBu\Wim) Date; 2008-11-19
FCC CLASS-B
| 4
40 T3 b 1 5
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freg Valne  Factor HResult Limit MWargin Remark Paos  Pos
"""" WHz dBu¥/m  dB  dBu¥/m dBu¥im  dB  cm  Deg
1 2448 52,31 -15.935 30,360 40,00 -3.64 QF oo 360
& bz.18 54,34 -17 8T Jo.de 40,00 -3.02 QF oo 360
3 131.535 52,42 12,19 40,23 43.30 -3.2T QF oo 360
4 194,18 51.11 -11.01 40,10 43,50 -3.40 QF oo 360
2 213.98  51.35 11,72 39,63 43.30 -3.BY QF oo 360
CWetes:
l. Result = Read Yalue + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz
and wideo bandwidth 15 300kHz for Pealk detection and Quasi-peak
detection at fregquency helow 1GHz.

4, According to technical experiences,all spurions emission of S0Z.11MIMD
mode at channel 3,6,9 are almost the same below 1GHz,so0 that the
channel 3 was chosen as representative in final test.

2. The data 15 worse case.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 16  : | 802.11n HT40 CHS3 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
20 Lewvel (dBu\Wim) Date; 2008-11-19
FCC/ CLASS-B
1 g I 1 5 E 7
40
0 300 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freg Valne Factor Result Limit MWargin Remark Pos  Paos
"""" WHz dBuV/im  dB  dBu¥/m dBu¥/m  dB  cm  Deg
1 316,80 2442 -0.54 42,87 46,00 -3.13 QF 10 ]
& 3B3.30 21,27 -ELB2 42 .65 46,00 -3.33 QF 10 ]
3 211.40 46 .61 -4.41 42,21 46,00 -3.79 QF 10 ]
4 277 .90 42,31 0,06 42,37 46,00 -3.B3 QF 10 ]
] B0, a0 46,32 4012 42,19 46,00 -3.81 QF 10 ]
7 206,40 41.41 1.22 42 .63 46,00 -3.37 QF 10 ]
Notes
1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Laoss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KHz
and wideo bandwidth i1s 300klHz for Pealk detection and Quasi-peak
detection at frequency below 1GHz.

4, According to technical experiences,all spurions emission of S0Z.11HINO
mode at channel 3,6,9 are almost the same below 1GHz,so0 that the
channel 3 was chosen as representative in final test.

2. The data is worse case.
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FCC Test Report: F108101404-A

Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 16  : | 802.11n HT40 CHS3 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
20 Lewvel (dBu\Wim) Date; 2008-11-19
FCC CLASS-B
| 4 a £
40 2 3
1
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freg Valne  Factor HResult Limit MWargin Remark Paos  Pos
"""" WHz dBu¥/m  dB dBuV/m dBu¥/m  dB  cn  Deg
1 Bd .93 20,42 -23.11 223,30 40,00 -14.70 Pealk 100 360
& 194,18 20,12 -16 .37 39,75 43,30 -3.73 QF 10 360
3 214 .80 28,16 -8 .46 39.70 43,30 -3.E0 QF 10 360
4 249 .73 29,22 17T 41,30 46,00 -4 .50 QF 10 360
] 2760 .68 26,10 -14 .48 41.63 46,00 -4 57 QF 10 360

l. Result = Read Yalue + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz
and wideo bandwidth 15 300kHz for Pealk detection and Quasi-peak
detection at fregquency helow 1GHz.

4, According to technical experiences,all spurions emission of S0Z.11MIMD
mode at channel 3,6,9 are almost the same below 1GHz,so0 that the
channel 3 was chosen as representative in final test.

2. The data 15 worse case.

O
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FCC Test Report:

F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 16 802.11n HT40 CH3 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
20 Lewvel (dBu\Wim) Date; 2008-11-19
FCC CLASS-B
1 2z 3 ! il B 7
40
0 300 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freg Valne Factor Resnlt Limit Margin Bemark Pos  Paos
"""" WHz dBu¥/m  dB  dBu¥/m dBu¥/im  dB  cm Deg
1 Ja&.40 5342 -13.32 42,10 46,00 -3.90 QF 10 ]
4 3B3.30 0 53.30 -10.92 42,43 46,00 -3.37 QF 10 0
30 477.e0 4206 -6 LET 41,79 46,00 -4.21 QF 10 ]
4 640,90 45,82 -2.97 4z.84 46,00 -3.16 QF 10 ]
2 ThE.30 0 43.33 -0.83 42 .48 46,00 -3.02 QF 10 ]
Toooeon .40 0 3210 3.42 41,22 46,00 N QF 10 ]
Notes
1. Result = Read Valwe + Factor

2. Factor =

bontenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analvzer i1s 120Kz
and wvideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GH=.
4, According to technical experiences,all spuriouns emission of 20Z.1IMIND
mode at channel 3,6,9 are almost the same below I1GHz,so that the
channel 3 was chosen as representative in final test.
2. The data 13 worse case.
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FCC Test Report: F108101404-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 16 802.11n HT40 CH3 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Level (dBuW/m) Date: 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
54
2
1
0 1000 5800. 10600. 15400. 20200 25000
Frequency (MHz)

Trace: (Discrete)
Fead bnt Tah

[tem  Freq Valne Factor Result Limit Margin Remark Pos  Pos
"""" Wiz dBu¥/w  dB  dBuV/n dBu¥/im 4B cm  Deg
4 4840.63 41.54 5.08 47,15 T4.00  -26.87  Peak o0 200
CWotes:
1. Result = Read Value 4 Factor

Z. Factor = fntenna Factor + Cahble Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helaow 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 1s 3MHz for Peak detection at fregquency ahbove
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analvzer iz 1MHz
and wideo bandwidth 15 10Hz for Average detection at frequency ahaove
1GH=z.

6. The other emissions 15 too low to be neasured.
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Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 16  : | 802.11n HT40 CHS3 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
Level (dBuv/m) Date: 2008-11-19
107
FCC/ CLASS-B
FCC CLASS-B (AVG)
LT | 5
1
0 1000 h800. 10600. 15400. 20200. 25000
Trace:; (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valne Factor Resnlt Limit Margin Hemark Pos  Paos
Mz dBuV/iw dB  dBuV/wm dBuV/im dB ci Deg
2 49zZe.lg 41.52 .82 47.34 74,00 -Z6 .66 Peak 10 220
Notes:

l. REesult = Read Yalue 4+ Factor

2. Factor = Antenna Factor 4+ Cahle Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GH=.

4. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at frequency ahove
IGH=.

5. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 15 10Hz for Average detection at fregquency above
1GHz=.

£, The other emissions 15 too low to be measvred.
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Power AC 120V Pol/Phase VERTICAL
Test Mode 16 802.11n HT40 CH6 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Lewvel (dBuW/im) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT
2
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freq Value Factor Result Limit Margin BRemark Pos  Pos
Mz dBuV/m dB  dBuV/m dBuV/m dB cm Deg
2 4869.583 41.54 5.66 47 .20 74,00 -26 .80 Peak 100 Zog
Notes
l. Besult = Read Yalue + Factor
Z. Factor = Antenna Factor + Cahle Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analwzer is 120Kz

and video bandwidth 1s 300klHz for Peak detection and Quasi-peak
detection at freguency bhelow 1GH=.

4, The resolution bandwidth of test receiver/spectrum analvzer is 1MHz
and video bandwidth 15 3MHz for Peak detection at frequency ahove
1GHz.

5. The resolution bandwidth of test receiver/spectrum analwvzer is 1MHz
and video bandwidth 15 10Hz for Average detection at freguency above
1GHz.

. The other emissions i1s too low to be measured.
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Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 16  : | 802.11n HT40 CH®6 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
Lewvel (dBuvi/m) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT |
2
1
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Head tnt  Tah
[tem  Freq Value Factar Result Linit Margin Bemark Pos Pas
Mz dBuV/m dB  dBuV¥/m dBuV/iw dB ci Deg

2 4873.95 41.60 5.68 47.27 74,00 -Z6.73  Peak o0 220

. Besult = Eead VYalue + Factor
. Factor = Antenna Factor + Cable Laoss - fmplifier
. The resolution bandwidth of test receiverfspectrum analvzer is 120ENz

and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

. The resolution bandwidth of test receiwerdspectrum analvzer is IMHz

and video bandwidth 1s 3MHz for Peak detection at frequency ahaove
1GH=.

. The resolution bandwidth of test receiverfspectrum analvzer is IMNz

and video bandwidth 1s 10Hz for Average detection at freguency ahove

1GHz.

. The other emissions 15 too low to be measnred.
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Power 1| AC 120V Pol/Phase : | VERTICAL
Test Mode 16  : | 802.11n HT40 CH9 Temperature :120°C
Memo Internal Antenna (1.8dBi) Humidity 1 70 %
Sunny \ SYS1381-1212-W2
Lewvel {(dBuVim) Date: 2008-11-19
107
FCC/CLASS-B
FCC CLASS-B (AVG)
54
2
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah

[ten

Freq Valne  Factor Result Limit Margin Remark Pos  Pos

Mz dBuV/n dB  dBuV/m dBuVim dB cm Deg

4 4904 .65 41.39 5.76 47.35 74,00 -Z26.65 Peak o 200

. Besult = Read VYalue + Factor
. Factor = Antenna Factor + Cable Loss - fwmplifier
. The resolution bandwidth of test receiverfspectrum analvzer is 120EN:z

and wideo bandwidth 15 300kHz for Peak detection and Quasi-pealk
detection at freguency helaow 1GH=.

. The resolution bandwidth of test receiverfspectrum analvzer is IMHz

and wideo bandwidth 15 3MHz for Peak detection at freguency ahove
1GHz.

. The resolution bandwidth of test receiverfspectrum analvzer is IMHz

and video bandwidth 15 10Hz for Average detection at frequency ahove

1GH=.

. The other emissions 15 too low to he measured.
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F108101404-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 16 802.11n HT40 CH9 Temperature 20 °C
Memo Internal Antenna (1.8dBi) Humidity 70 %
Sunny \ SYS1381-1212-W2
Lewvel (dBuWim) Date; 2008-11-19
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT | 5
0 1000 h800. 10600. 15400. 20200 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freq Valne Factor Resnlt Limit MWargin HRemark Pos  Pos
Mz dBuV/im dB dBuViw dBuV/m dB ci Deg
£ 4903.98 41.60 2.76 47,36 74.00 -Z26 .64 Peak o 220

. RBesult =
. Factor = ) ) - _
. The resolution bandwidth of test receiverfspectrum analwvzer is 120KHz

Eead Valvwe + Factor
bntenna Factor + Cahble Loss - fmplifier

and video bandwidth 1= 300kHz for Peak detection and Quasi-pealk
detection at frequency bhelow IGHz.

. The resolution bandwidth of test receiverfspectrum analvzer is 1MNz

and video bandwidth 15 3MHz for Pealk detection at freguency ahove
IGHz=.

. The resolution bandwidth of test receiverfspectrum analvzer is IMNz

and video bandwidth 15 10Hz for Average detection at freguency ahove
1GH=.

. The other emissions 15 too low to he measnred.

72
Test engineer: (}./J N
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5.6 Test Photographs

Test Mode 1~8

Front View

{\EW

Rear View

o
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Test Mode 9~16

Front View

DB 1071404A
S

Rear View

o
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6. 6dB Bandwidth Measurement Data

6.1 Test Limit

The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

6.2 Test Procedures

a. The transmitter output was connected to the spectrum analyzer.
b. Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.

c. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than peak

power minus 6 dB.

6.3 Test Setup Layout

EUT

Spectrum

Analvzer
6.4 Measurement Equipment
Instrument/Ancillary | Model No. |Manufacturer| Serial No. Calibration Date | Valid Date
Spectrum Analyzer FSP40 R&S 10047 2008/02/22 2009/02/21
6.5 Test Result and Data
Test Date: Nov. 24, 2008 Temperature: 25
Atmospheric pressure: 1010 hPa Humidity: 70%
Modulation Channel Frequency 6dB Bandwidth (MHz)
Standard (MHz) ANTR ANT L
802.11b 01 2412 12.5 11.2
(11Mbps) 06 2437 11.2 11.2
11 2462 11.7 11.2
802.11 01 2412 16.4 16.0
119
(54Mbps) 06 2437 16.0 16.1
11 2462 16.3 15.8
802.11n HT20 01 2412 16.3 15.8
Aln
(130Mbps) 06 2437 16.2 15.9
11 2462 16.0 16.0
802.11n HT40 03 2422 33.8 324
Aln
(270Mbps) 06 2437 34.4 33.0
09 2452 33.0 32.0
O
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Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 01

® *REW 100 kHz Delta T1
*VBW 100 kH=z 0.69 dE

Fef 20 dBm *RtE 30 4B *5WT 50 m= T2.500000000 MA=

s (R

20

&0

-&0

Center Z2.412 GH:z 5 MHz/ Span 50 MH=z

Modulation Standard: 802.11b (11Mbps), ANT R

Channel: 06
® *RBW 100 kA= TNelta T1
*VBW 100 kH=z -0.23 dB
Ref 20 dBm *ALL 30 4B *SWT 50 mz 11.700000000 MH=z
Z0 Marker| 1l [T1
1111

10 il k]

L exl 1 UJLWWM

== |, X

10 TDF

|-z0

. \

) i MMAWa_'ﬁr \\L. m’\v\‘\.h

—-G0

Center 2.437 GHz % MHz/S Span 50 MHz

o
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Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 11

® *REW 100 kHz Delta 2 [T1 ]
*WBW 100 kH=z 15 dB
11.&80000 o0

Ref 20 d4Bm *Att 30 4B *SWT 50 ms

20 Mar ke

Ker

1 [Tl
11t 10 dBm
455000000 GHZ E

10 -

) ,W"’JLF“H, 2
VIEW| -

. /

a0

-80

Center 2.4862 GH=z 5 MHz/ Span B0 MH=z

Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 01

® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kH=z 0.8% dB

Ref 20 dBm TALL 30 dB *SWT 50 me= 16.400000000 MHz
20 Marker| 1 'r;[
- 7 1B
10 2l aossooboo gz |IEH

o _: “W’TWM o
B | |
/ \

a0

=]

T0

-80

Center 2.412 GHz 5 MHz/ Span 50 MHz
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Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 06

® “RBW 100 kHz Delta 2 [T1 |
“VEW 100 kEz D.79 o

Lef 20 dBm *ALL 30 dB *SWT 50 ma 18.000000000 MH=z

20

10 2l 4z0100p00 cu.|EN

,

T

a0

&0

G0

Center 2.437 GHz 5 MHz/ Span 50 MH=z

Modulation Standard: 802.11g (54Mbps), ANT R

Channel: 11
® *RBW 100 kHz Delta 2 [T1 |
*WVEBW 100 kH=z -0.17 dB
Ref 20 4dBm *TALL 30 4B *SWT 50 mz 16.300000000 MH=
Zn Marker T
- clBim
1o Fills! LOLC SHz ﬂ
L P
VIEW I I

R
R f \
f \

-0

- 70

-60

Center 2.462 GHz % MHz/ Span 50 MH=z

o
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Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 01

® *RBW 100 kHz Marker 1 [T1 ]
*YBW 100 kHz 1.00 dBm
Ref 20 d4dBEm "ALL 30 4B *EWT B0 me 2.408200000 GHz
20 Delta [ [T1
-0p01 dB
10 | z00000boo wec|IEE
L K] 10‘}.&«\%"“4\1\“\«;
VIEY I }f' \
10 } \ TDF
L

/ \

50

--60

- 70

=A&0

Center 2.412 GHz S MHz/ Span 50 MH=z

Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 06

® *RBW 100 kHz Delta 2 [T1 |
“VEW 100 kEz -0.02 4B

Ref 20 dBm TALL 30 dB *SWT 20 mz 11.200000000 MH=
20 Marker| 1 [TI1
[ dBm
10 2l az1300p00 cu.|ES
L FK
FIEW|
,

N

] \

~.

el | T Mot

&0

70

G0

Center 2.437 GHz 5 MHZ/ Span 50 MHEz

o
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Modulation Standard: 802.11b (11Mbps), ANT L

Channel: 11
® *RBW 100 kHz Delta 2 [T1 |
*VEW 100 kHz 0.64 dB
Fef 20 JdBm TATT 30 4B *SWT 50 m=s 11.200000000 MHZT
Z0 Marker| 1 [T1
al
L 10 1 0

20

70

B0

Center 2.462 GH= 5 MHzZ/ Span 50 MH=z

Modulation Standard: 802.11g (54Mbps), ANT L
Channel: 01

® “RBW 100 kHz Delta 2 [T1 |
“VEW 100 kEz D.11 4B

Ref 20 dBm TALL 30 dBE *SWT 20 mz 15.000000000 MH=z
20 Marker| 1 [T1

ol dBm

10 24404100000 CHe

FITTY

/ !

a0

&0

T

B0

Center 2.412 GH= 5 MH=z/ Span 50 MH=
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Modulation Standard: 802.11g (54Mbps), ANT L
Channel: 06

® *RBW 100 kHz Marker 1 [T1 |
*VBEW 100 kH=z -1.19% dBm

Ref 20 dBm TALL 30 dB *SWT 50 mz Z£.429000000 GHz
20 Delta {2 [T1 |
o4 AR
10 16l 100000poc k. |EM

me WWMW )

&0

T

80

Center 2.437 GH=z 5 MAz/S Span L0 MOz

Modulation Standard: 802.11g (54Mbps), ANT L

Channel: 11
® *RBW 100 kHz Delta 2 [T1 |
*YBW 100 kHz 0.03 dB
Ref 20 dBm *Att 30 dB * SWT 50 ms 15. 800000
20 Markexr| 1l [T1
1L 12 dBm
= augooopon caz|EN
L P

ms P

|- 30 lr

T e

11

-0

i

=1

Center 2.462 GH=z

gl
&

Span 50 MH=z

o
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 01

® *RBW 100 kHz Marker 1 [T1
*YEBEW 100 kHz -2.27 dBm

ref 20 dBm TATTL 30 dB *E5WT 50 ms 2.403600000 GH=
20 Delta £ [T1 ]
OLzZz2 dB
10 = | BN

Bl P

e S,

- 40

e “«
mﬂ*""'rﬂ

|- 50

L=10)

-70

=10)

Center 2.4132 GH=z 5 MHE=z/ Span 50 MH=

Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 06

® *RBW 100 kHz Delta 2 [T1 |
*VBW 100 kH=z 0.51 dB
Ref 20 dEm *ALL 30 dEBE *ESWT B0 mz 16.200000000 MHz
20 Marker| 1 [T
-2 19 JdBm
10 2l azgo00hoo ou.|ES
L FK
= |, JE W W L VN

P
L-10 TDF
20 /

-0

--70

=80

Center Z.437 GHz 5 MHz/ Span 50 MH=z

o
Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Dec. 08, 2008 195 of 252



FCC Test Report: F108101404-A

Modulation Standard: 802.11n HT20 (130Mbps), ANT R

Channel: 11
® *RBW 100 kHz Marker 1 [T1 |
*VBW 100 kEH=z -3.57 dBm
Lef 20 dBm *ALL 30 dB *SWT 50 ma Z2.453¢00000 GCH=z
20 Delta [T1 ]
1 dB
10 16).000000p00 e |EN
L

] sty Yo .
Lo -
10 ) k TDF
-20

ot M,

&0

T

B0

Center Z.462 GH= 5 MA=z/S Span 50 MH=

Modulation Standard: 802.11n HT20 (130Mbps), ANT L
Channel: 01

@ *RBW 100 kHz Marker 1 [T1 |
*VBEW 100 kH=z -0.98 dBm

Ref 20 dBm “att 30 4B = SWT 50 ms 2.404100000 Glz
20 Delta P O[T1 ]
oLdz 4B
10 wn- | IEN
EE
-10 TDF
z0

B M L%U‘w

&0

80

Center 2.412 GH= 5 MAz/S Span L0 MOz
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L
Channel: 06

® *REW 100 kH= Delta 2 [T1 |
*VBW 100 kH=z 0.52 dB
Ref 20 dEm *ALL 30 dEBE *ESWT B0 mz 15.90000 I
20 Marker| 1 [T1
- 1 dBm
10 2l az0000poo on.|ES

ol Jr”'“"“" “"“““‘w\
T .

(=]

i

=1u]

Center 2.437 GH= 5 MHO=z/ Span L0 MH=

Modulation Standard: 802.11n HT20 (130Mbps), ANT L

Channel: 11
@ *RBW 100 kHz Delta 2 [T1 |
*VBW 100 kH=z 3.16 dB
ref 20 dBm *aAtrt 30 dB *SWT 50 ms 16.000000000 MHZ
20 Markexr| 1l [T1
dBm
;. o |

ST
T -

- 50

(=]

=1u]

Center Z.462 GH= 5 MHO=z/ Span L0 MH=
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Modulation Standard: 802.11n HT40 (270Mbps), ANT R

Channel: 03
® *REW 100 kH= Marker 1
*VBW 100 kH=z

Ref 20 dEm *ALL 30 dEBE *ESWT B0 mz 2.408
20 Delta
|10

L _PK]

[V IEw I

B

-0

70

=80

Center 2.422 GHz 10 MH=z/ Span 100 MHz

Modulation Standard: 802.11n HT40 (270Mbps), ANT R

Channel: 06
® “RBW 100 kAz
*YBW 100 kHz
Fef 20 dBm TALL 30 4B *SWT 50 me
Z0 Delta [T1
lan 4B
10 34| 400000000 na.|ES
o
o

M L,

70

-G0

Center 2.437 GHz 10 MHE=Z/ Span 100 MHz
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Modulation Standard: 802.11n HT40 (270Mbps), ANT R

Channel: 09
® “RBW 100 kHz Delta 2 [T1 |
*VBW 100 kHz
Ref 20 dBm TALL 30 dB *SWT S0 mz 33.00000000
a0 Marker| 1 [T1
- ITm
F10 = | I == |IEH
L _PX
&= |,
1 MM\M 2
4 Wi

: .

50

&0

G0

Center 2.452 GHz 10 ME=Z/ Span 100 ME=z

Modulation Standard: 802.11n HT40 (270Mbps), ANT L

Channel: 03
® *RBEW 100 kHz Delta 2 [T1 |
*VBW 100 kH=z 2,20 dB
Fef 20 dBm "ALL 30 dBE TEWD B0 me
20 Marker| 1 [T
-5 4 <Bm
10 2l 408z00po0 ca. |ES
s
== |
-10 w w va_h TDE
20
-30

-0

--70

=80

Center Z.42Z2 GHz 10 MHz/ Span 100 MH=z

o
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Modulation Standard: 802.11n HT40 (270Mbps), ANT L

Channel: 06
® *REW 100 kHz Delta 2 [T1 |
*VBW 100 kEHz 1.65 4B
Ref 20 dBm TALL 30 dBE *SWT S0 mz 33.000000000 MH=
20 Marker| 1l [T1
4157 dBm
1o 120000hon cne|EN
S
== - WFRFWWA
10 TDF
|20
30 ﬂ
MW rMM
- 50
&0
70
G0
Center 2.437 GHz 10 ME=Z/ Span 100 ME=z
Modulation Standard: 802.11n HT40 (270Mbps), ANT L
Channel: 09
® *REW 100 kHz Delta 2 [T1 |
*VBW 100 kEHz 0.95 4B
Ref 20 dBm TALL 30 dBE *SWT S0 mz 32.000000000 MH=z
zn Marker| 1 [T1
- T
10 L= I QO _CHs n
L P
VIEw I I

-
/

50

&0

|--70

-&0

Center 2.452 GHz 10 ME=Z/ Span 100 ME=z
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7. Maximum Peak Output Power

7.1 Test Limit
The Maximum Peak Output Power Measurement is 30dBm.

7.2 Test Procedures

The antenna port RF output of the EUT was connected to the input RF input of a power meter.
Power was read directly from the meter and cable loss connection was added to the reading to
obtain power at the EUT antenna terminal. The EUT Output Power was set to maximum to

produce the worse case test result.

7.3 Test Setup Layout

Spectrum

EUT

Analyzer

7.4 Measurement Equipment

Instrument/Ancillary | Model No. |Manufacturer| Serial No. Calibration Date | Valid Date

Spectrum Analyzer FSP40 R&S 10047 2008/02/22 2009/02/21

7.5 Test Result and Data

Test Date: Nov. 24, 2008 Temperature: 25
Atmospheric pressure: 1010 hPa Humidity: 70%
Modulation Frequenc Peak Power Output Peak Power Output
Standard Channel (I\(jIHz) y (dBm) (mW)
ANT R ANT L ANT R ANT L
802.11b 01 2412 24.08 22.44 255.9 175.4
(11Mb s) 06 2437 24.29 22.77 268.5 189.2
P 11 2462 24.15 22.47 260.0 176.6
802.11 01 2412 22.29 22.63 169.4 183.2
(54Mb g) 06 2437 22.58 22.79 181.1 190.1
P 11 2462 22.47 22,61 176.6 182.4
Peak P
Modulation Frequency Peak Power Output (dBm) eak Fower
Standard Channel MHz Output (mW)
( ) ANT R ANT L R+L R+L
802.11n HT20 ——= 2412 21.90 | 2482 | 2661 458.27
(1&30[\2bps) 06 2437 21.91 24.95 26.70 467.85
11 2462 21.43 24.45 26.21 417.61
802.11n HT40 03 2422 21.00 24.35 26.00 398.16
(2.70|\3bps) 06 2437 22.00 23.35 25.82 382.36
09 2452 17.65 24.11 24.99 315.84

O
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Modulation Standard: 802.11b (11Mbps), ANT R

Channel: 01
*REW 1 MHz
*VEW 1 MHz
Ref 20 dbm *Rtt 30 dp *SWT 50 ms
1o | —t——_ |
[, // \\\ =
L 10
EE /
20 / -
20 T \"f‘“”"\\“
TDF
S0
|- &0
an
Center 2.412 GH= 5 MHz/ Span 50 MHz
TX Channel
Bandwidth 22 MH=z Power 24.08 dBm
Adjacent Channel N
Bandwidth 11 MH=z Lower -411.44 dB
Spacing 16.5 MOz Uppecr -40.75 dbB
Alternate Channel N
Bandwidth 11 MH=z Lower  —--—--
Spacing 27 .5 MH= U-p-pe == — =
Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 06
*REW 1 MHz
*VEW 1 MHz
Ref 20 dbm *ARtt 30 dp *SWT 50 ms
1o I [
0 / \\ el
10
L P
vrew il SR 4 —
., )_/—'“1......_.;- "_‘\..\
TS P
TDF
S0
- 60
qn
Center 2.437 GHz 5 MHz/ Span 50 MHz
Tx Channel
Banduwidth ae Mz Power 24.29 dBm
Adjacent Channel oy e
Bandwidth 11 MAz Lower -41.36 dB
Spacing 16.5 MH= U:ppe_]_" -A40.74 4dB
Alternate Channel .
Bandwidth 11 MH= Lower  ——--—--
Spacing 27 .5 MA= IJ pPper - —=—=
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FCC Test Report: F108101404-A

Modulation Standard: 802.11b (11Mbps), ANT R

Channel: 11
*BEW 1 MHz
*VEW 1 MHz
Ref 20 dBm *RAtt 30 dB * SWT 50 ms
10 I
» // \\ £
—10
7 N
AXH 20 \__ﬁ
J_/—-"‘—H-..__-
|-z0 ~J
D,
B 3
=1
-
J0
Center 2.462 GHz 5 MHz/ Span 50 MHz
Tx Channal
Bandwidth 22 MH=z Powe r 24.15 dABm
Adjacent Channal - I
Bandwidth 11 MHz Lowel -41.50 dB
Spacing 16.5 MHz Upper -41.05 dB
Alternate Channel
s e e e————
Bandwidth 11 MHE=z Lower
Spacing 27.5 ME=z 1 pp cer mm_——

Modulation Standard: 802.11g (54Mbps), ANT R

Channel: 01

* RBW 1 MHz
*VEW 1 MHz
* 3WT 50 ms

N B RN

\

1 PK [ J

TDF

Center 2.412 GH:z

Tx Channel
Bandwidth

Adjacent Channel
Bandwidth

Spacing 1lé.

Alternate Channel
Bandwidth

Spacing

5 MHz/
MEZ Power
MOz Lower
MEZ Upperx
iy Lower
MHz Upp el

Span 30 MHz

22.29 dBm
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FCC Test Report: F108101404-A

Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 06

®

* RBW 1 MHz
*VBW 1 MHz

Ref 20 dbm *Att 30 dp *SWT 50 m=
10
B Vi ™ o
10
= .
- "\_A-\‘x
TDF
- 50
- &0
|- 70
Center Z.437 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MHz Power 22 .58 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -37.22 dB
Spacing 16.5 MEz Upper -36.94 dB
Alternate Channel N
Bandwidth 11 MEz Lower - ---
Spacing 27.5 MHz Upper —————
Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 11
* ROW 1 Milz
*VOW 1 Miz
Ref 20 dbm *Rtt 30 dp *SWT 50 ms
10 /_/-\,—\,—_._——‘._u-"«__‘._,\\
o 7 [ B |
10 / \
vrew il ol o ]
-z0 Fﬂ_“-ﬁ“\-\_‘__
TDF
S0
|-60
70
Center Z.462% GHz 5 MH=z/ gpan 50 MH=z

TXx Channel

Bandwidth 22 MH=z
Adjacent Channel

Bandwidth 11l MH=
Spacing 16.5 MH=z
Alternate Channel

Bandwidth 11l MH=
Spacing 27.5 MH=z

Power 22.47 dBm
Lower -36.12 dB
Upper -37.28 dB
Lower - —-—=—=
Upper —====
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FCC Test Report: F108101404-A

Modulation Standard: 802.11b (11Mbps), ANT L

Channel: 01
*REW 1 MHz
*VEW 1 MHz
Ref 20 dbm *Rtt 30 dp *SWT 50 ms
10 _'___’___,_._p\—;_.,__“_“‘\ |
o / \ [ B |
L 10
20 N
|-z0 — ]
- TDF
=11
-
an
Center 2.412 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth se Mz Power 22.44 dBm
Adjacant Channel .
Bandwidth 11 MEZ Lower -44.34 dB
Spacing le.5 MHz Upper -43.97 4dB
Alternate Channel N
Bandwidth 11 MH=z Lower — —---—-=
Spacing 27.5 MHE=z U[}p cr mm———
Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 06
*REW 1 MHz
*VEW 1 MHz
Ref 20 dbm *ARtt 30 dp *SWT 50 ms
. e e
0 / \ =
10
vrew il SR N
_—cy f/f\-— =Y _\“’_‘
o A et RS e
S0
- 60
qn
Center 2.437 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MH= Powe 22 .07 dBm
Adjacent Channel J—
Bandwidth 11 MAz Lower -44 .23 dB
Spacing 16.5 MH= U:ppe_]_" -44.48 dB
Alternate Channel N
Bandwidth 11 MHz Lower - -—---
Spacing 27.5 MA=z '[]F)F)(_-. r 000 eemem-=-

o
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FCC Test Report: F108101404-A

Modulation Standard: 802.11b (11Mbps), ANT L

Channel: 11
* REW 1 MH=z
*YEW 1 MH=z
Ref 20 dBm *Rtt 30 dpb * SWT 50 ms
10 —.,—M_-H_—\H_‘
-0 /_,/ ‘\\\ B8
e [
vIE [ R /1 \\
-0 w2 —~——
_’3ﬂ,_m_ah’dJ¥J ﬂVHM“x_
M"H\ﬂ-m.,_..a TOF
50
60
=70

Center 2,462 GH=z

TXx Channel
Bandwidth

Adjacent Channel
Bandwidth
Spacing

Alternate Channel
Bandwidth
Spacing

MHEZ

1 MHA=

MHz

1 MH=z

MHEZ

Power

Lower
Upper

Lower
Upper

Modulation Standard: 802.11g (54Mbps), ANT L

Channel: 01

®

Ref 20 dbm

*RALT

30 do

Span 50 MH=z

22.47 dBm
-141.09 dB
-415.35 dB

* REW 1 MHz
*VEW 1 MHz
*SWI 50 ms

10

e

0

:

10

- 20

|

- 50

&0

70

Center 2.412 GH=z

TXx Channel
Bandwidth

Adjacent Channel
Bandwidth
Spacing

Alternate Channal
Bandwidth
Spacing

(8]
ra

MHEZ

1 MH=z

MH=

1 MH=

MHz

Power

Lower
Upper

Lower
Upper

Span 50 MH=z

22.63 dBm

-35.¢1 dB
-35.50 dB
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FCC Test Report: F108101404-A

Modulation Standard: 802.11g (54Mbps), ANT L

Channel: 06

®

*REW 1 MHz
*VDW 1 MHz

Ref 20 dbm *Att 30 dp *SGWT 50 ms
10 /’FWM,‘H\
o < & |
L 10
20 o .
- 30
£ “——\,_\“‘
TDF
S0
T
0
Center 2.437 GHz 5 MHz/ Fpan 50 MHz
TX Channel
Bandwidth 22 MH=z Power 22 .79 dBw
Adjacent Channel
Bandwidth 11 ME= Lower -37.84 dB
Spacing 16.5 MH= Uppe]_" -37.59 4dB
Alternate Channel I
Bandwidth 11 MH= Oower - TTT==
Spacing 27.5% ME= U£_) per = m———
Modulation Standard: 802.11g (54Mbps), ANT L
Channel: 11
*REW 1 MHz
*VEW 1 MHz
Ref 20 dbm *ARtt 30 dp *SWT 50 ms
Lo & |
in
L =] A
T e -
Lyl \"\\‘_ .
S0
&0
L 70
Center 2482 GCHz 5 MHz/ Span 50 MHz
Tx Channel
BandwidLh 22 MHz Powe T 22 .61 dbim
Adjacent Channel
Bandwidth 11 MH= Lower -36.50 dB
Spacing lé.5 Mz Upper -37.60 dB
Alternate Channel
Bandwidth 11 MAz Lower — —==--
Spacing 27.5 MHz U}_)pe r  —=— =
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FCC Test Report: F108101404-A

Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 01
& oo
Ref 20 dbm *Att 30 dp *SGWT 50 ms
[, - IR o
m in /
= e 7 M““—k

| et

50

- 60

- 70

Center 2.412 GHz 5 MHMz/ Span 50 MHz

Tx Channel

Bandwidth 22 MH= Powe 271 .90 dBm
Adjacent Channel - c
Bandwidth 11 MH= Lower -38.50 dB
Spacing 16-5 MAz Upper -35.85 4B
Alternate Channal

Bandwidth 11 MmOz Lower 0 0m=———
Spacing 27.5 MHz Uppe]_“ _____

Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 06

* REW 1 MHz
*VBEW 1 MH=z
Ref 20 dbm *Rtt 30 dp *SWT 50 ms
10
0 / \ | =
10
L _PK]
20 | :

TDF

Center 2,437 CHz 5 MHz/ Span 50 MHz

Tx Channel

BandwidlLh 22 MHz Power 27 .91 dBRm
Adjacant Channel y

Bandwidth 11 MEzZ Lower -36.01 dB
Spacing 16.5 MHz Upper -36.441 dB
Alternate Channel I N

BandwidLh 11 MHz Ower - T
Spacing 27.5 MHE=z U[) per 0 mm———

o
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FCC Test Report: F108101404-A

Modulation Standard: 802.11n HT20 (130Mbps), ANT R

Channel: 11

Ref 20 dbm *ARtt 30 dp

*REW 1 MHz
*VEW 1 MHz
*SWT 50 ms

AN

Center 2,462 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MH= Powe 217.43 dPBm
Adjacent Channel .
Bandwidth 11 MAz Lower -35.75 dB
Spacing 16.5 MH= U:ppe_]_" -37.12 dB
Alternate Channel N
Bandwidth 11 MHz Lower - -—---
Spacing 27.5% MH=z U£_‘, per = m———
Modulation Standard: 802.11n HT20 (130Mbps), ANT L
Channel: 01
* REW 1 MHz
*VEW 1 MHz
Ref 20 dbm *Rtt 30 dp *SWT 50 ms
10 L e [
0 / [ B |
10
L P /
m o - u\\‘-\*‘—-.\_\‘_
kil
40
TDF
|- 50
&0
70
Center Z.413 GHz 5 MHz/ gpan 50 MH=z
TXx Channel
Bandwidth 22 MH=z Power 24.82 dBm
Adjacent Channel N c
Bandwidth 11 MH=z Lower -35.71 dB
Spacing 16.5 MOz Upper -35.31 dB
Alternate Channal .
Bandwidth 11 MAz Lower - =—==
Spacing Z27.5 MH=z Ul:)];)e r  ——= ==
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FCC Test Report: F108101404-A

Modulation Standard: 802.11n HT20 (130Mbps), ANT L

Channel: 06
*RDW 1 MHz
*¥pw 1 MHz
Ref 20 dbm *Att 30 dp *SWT 50 ms
1 /ﬁ/\_‘__ﬁ-»—“m_\‘\
n Ex
--10 s
L PK
e 20 ’A._.—wa-f"/‘ kﬂ""‘*—-«—ww..\__h
|- 3
'JJ\'-J" _‘_\‘\4-\.
40
TDF
- 50
|- &0
=70
Center X.437 GHzZ 5 MH=z/ dpan 50 MH=z

Tx Channel

Bandwidth 22 MH=z Power 2 ,] . 9 5 dBn’
Adjacent Channel N -
Bandwidth 11 M= Lower -34.68 dB
Spacing 16.5 MHz Upper -341.9¢ 4dB
Alternate Channel

Bandwidth 11 MH=z Lower - —=--=
Spacing 27.5 MEz Up per —====

Modulation Standard: 802.11n HT20 (130Mbps), ANT L

Channel: 11
*REW 1 MHz
*VEW 1 MHz
Ref 20 dbm *Att 30 dp *OWT 50 m=
m e e
o / AN o
=10
L _PK]
w0 —
S=Cages .
--40
TDF
|- 50
&0
=70
Center .46 GHzZ 5 MH=z/ dpan 50 MH=
Tx Channel
Bandwidth 22 MEz Power 24.15 dBm
Adjacent Channel
- _ar
Bandwidth 11 MEz Lower 35.32 dB
Spacing 16.5 MOz Upper -36.08 dB
Altearnate Channel
Bandwidth 11 MAz Lower — —-=—==
Spacing 27.5 MHz Upper _____

o
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FCC Test Report: F108101404-A

Modulation Standard: 802.11n HT40 (270Mbps), ANT R

Channel: 03

*Rtt 30 dp

*REW 1 MHz
*VEW 1 MHz
*SWD 50 ms

10
| )
6 //m M“‘\ ' =]
10
=
B X,
22 Mﬁ\"“‘ TDF
[ =0
|--60
o
Center 2.422 GHz 10 mMHz/ Span 100 MHz
Tx Channel
Bandwidth 4 e Power 21.00 dBm
Adjacant Channel .
Banduwidth 22 Moz Lower -5.83 dB
Spacing 16.5 MHz Ul:)]_:)e T -4.27 dB
f:ltiil::ti channed 25 MAZ Lower -17.18 dB
Spacing 27.5 MHA=z I]r)r)e r - 1&6.5H2 dAB
Modulation Standard: 802.11n HT40 (270Mbps), ANT R
Channel: 06
*RDW 1 Miz
*VDW 1 MHz
Ref 20 dbm *ARtt 30 dp *SWT 50 ms
10 ™ P —
" 1 N B
10
= |- y
-0 IV \""‘-"\,—-..\,._‘____\
=] ] oe
S0
Lo
|--70

Cenbter 2,437 GHz

Tx Channel
Bandwidth

Adjacent Channel
Bandwidth
Spacing

Alternate Channel
Bandwidth

Spacing

44

[
~J
owor

10 MHz/
HEz Power
MEz Lower
MEz Upper
ME= Lower
M= Upperxr

Span 1010 MHz

22.00 dBm

-5_.15 dB
-5.38 dB
-17.85 dB
-17.35 dB
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FCC Test Report: F108101404-A

Modulation Standard: 802.11n HT40 (270Mbps), ANT R
Channel: 09

* REW 1 MHz
*VEW 1 MHz

Ref 20 dbm *Rtt 30 dp *SWT 50 ms

/ \

g |
/ \

,..3\9-‘_/“""‘/“/\/ V\M\/ H-ﬂq_\"'\. TOF

Center Z.452% GHz 10 MHz/ gpan 100 MH=z

TXx Channel

Bandwidth 44 MH=z Power 17.65 dBm
Adjacent Channel N -
Bandwidth 22 MH=z Lower -5.06 dB
Spacing 16.5 MHz Ul:)]_:)e i -41.25 dB
ﬁfi‘:?:ii cramnsl 25 MHZ Lower -15.98 dB
Spacing 27.5 MHz U[)[)(_\_ I -15.80 dPBP
Modulation Standard: 802.11n HT40 (270Mbps), ANT L
Channel: 03
* RBW 1 MHz
*VBW 1 MHz
Ref 20 dbm *Att 30 db *SGWT 50 ms
10 RS
0 | B |
10
=
TDF
| _s0
&0
70
Center 2_4322 GH= 10 MHz/ Fpan 100 MH=z
Tx Channel
Bandwidth 44 MH= Powe 24 .35 dBm
Adjacent Channel .
Bandwidth 22 MAz Lower -5.35 dB
Spacing 16.5 MHz Uppe]_" -4.89 dB
plteEnate Chammed I Lower ~18.53 dB
Spacing 27.5 ME= U£_)£_)(_\_ I -17.34 dB
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FCC Test Report

: F108101404-A

Modulation Standard: 802.11n HT40 (270Mbps), ANT L

Channel:

@

Channel:

®

06

* REW 1 MHz
*VEW 1 MHz

et 20 dBm *RAEE 30 dB *SWT 50 ms
10 N T
in0
°° S
- 30 n_.—-l"‘“-""—‘/ L
WMF‘“ .l
TDF
|- 50
&0
70
Center 2,437 CHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 44 MH= Powe - 2 3 . ’3 5 (_151[]
Adjacant Channel .
Bandwidth 22 Moz Lower -5.21 dB
Spacing 16.5 MHz Upper -41.82 dB
Alternate Channal . .
Bandwidth 22 Moz Lower -17.77 dB
Spacing 27.5 MHz Upper -17.49 4dB
Modulation Standard: 802.11n HT40 (270Mbps), ANT L
*RDW 1 MHz
*¥pw 1 MHz
Ref 20 dBEm * Rttt 30 dB * SWT 50 ms
10 el i T RE R R
» sl TN o
|--10
[ M
::JAWMJ{M e I-‘ML
30
TDF
|- 50
&0
=70
Center 2.45%2 GHz 10 mMHz/S dpan 100 MH=z
Tx Channel
Bandwidth 44 MH= Powe T 24 .11 dBRm
Adjacent Channel -
Bandwidth 2 Mz Lower -4.61 dB
Spacing 16.5 MHz Upper -5.1¢ dBE
Alternate Channel I
Bandwidth 22 MH= Lower -le.74 dB
Spacing 27.5 MH=z Upper -16.87 4dB
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FCC Test Report: F108101404-A

8. Band Edges Measurement

8.1 Test Limit

Below —20dB of the highest emission level of operating band (In 100 kHz Resolution Bandwidth)

8.2 Test Procedure

a. The transmitter output was connected to the spectrum analyzer via a low lose cable.

b. Set both RBW and VBW of spectrum analyzer to 100 KHz with convenient frequency span
including 100 KHz bandwidth from band edge.

c. The band edges was measured and recorded.

8.3

EUT

Test Setup Layout

Spectrum

8.4

Analyzer

Measurement Equipment

Instrument/Ancillary

Model No.

Manufacturer

Serial No.

Calibration Date

Valid Date

Spectrum Analyzer

FSP40

R&S

10047

2008/02/22

2009/02/21

8.5

Test Result and Data

Test Date: Nov. 24, 2008
Atmospheric pressure: 1010 hPa

Temperature: 25
Humidity: 70%

. maximum value in .
Mscigmja;c&n Channel Fr?'\cjlllj_'ezr)]cy frequency (MH2) maximum value (dBm)
ANT R ANT L ANT R ANT L
802.11b 01 2412 2398.0 2397.8 -31.72 -35.35
(11Mbps) 11 2462 7360.0 2503.3 -36.88 -46.40
802.11g 01 2412 2398.6 2399.6 -33.33 -31.17
(54Mbps) 11 2462 7360.0 2484.7 -43.23 -49.16
802.11n HT20 01 2412 2399.0 2398.2 -34.47 -30.53
(130Mbps) 11 2462 7360.0 2484.7 -43.18 -45.74
802.11n HT40 03 2422 2399.4 2399.4 -40.87 -35.72
(270Mbps) 09 2452 2488.9 2484.3 -42.11 -39.99
]
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FCC Test Report: F108101404-A

Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 01

® *REW 100 kA= Marker 1
*YEBEW 100 kHz

Fefl 10 dBm Attt 20 dB *5WT 125 ms 2.39800

X e .

L Py
&= |,

D1 -12.]33 JdBm

in
|--40

T \L.‘L PR

-0

i

|--ao

-a0

Center 2.4 GH= 100 M=/ Span 100 MH=

® *REW 100 kH= Marker 1
*WVBW 100 kH=z

Fef 0 dBm *ALL 10 dE TEWT 2.5 = 7.228000000

10 Ex
Dl -12.53 dBm
=
= |,
-z0 TDF
1
v
40

=1

--20

=100

Center 13.75% GH= 2.25 GHz/ Span Z22.5 GHz

o
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FCC Test Report: F108101404-A

Modulation Standard: 802.11b (11Mbps), ANT R

Channel: 11
® *RBW 100 kHz Marker 1 [T1 |
*VBW 100 kEHz -50.03 3
Ref 10 dBm TALL 20 dBE *SWT 125 my 2£.485100000 CGHz
in
s | 2 |
EE
|, /
D1 -13.pé dBm \
—_—h TDF
30
40
i 1\( M
|- &0
an
G0
=40
Center Z.4835 GOz 10 MHE=Z/ Span 100 MOz

® *RBW 100 kHz Marker 1 [T1 |
*YBW 100 kHz 36G.88 dBm

Ref 0 dBm “Att 10 4B “SWT 2.5 s 7.360000000
0
10 ES
D1 ~-12.36 dBm
EE :
= | L,
-0 TDF
1
¥

|- &0
=50
=100
Start 2.5 GH=z z2.25 GEz/ Stop 25 GH=

o
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FCC Test Report: F108101404-A

Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 01

® *RBW 100 kHz Marker
*VBW 100 kH=z

Ref 10 4dBm *ALL 20 dB *EWT 125 mz 2.39

in0

0 Mr"ut\,/\ N
s
.

-0

[

|

a0

o
4 Nl

W~ TR BT e A

&0

70

-&0

=40

Center 2.4 GHz 10 MH=z/ Span 100 MHz

® *RBW 100 kHz Marker 1 [T1 |
*VBEW 100 kH=z -32.65 dBm

Ref 0 dEm TALL 10 dBE *SWT 2.5 3 7.225000000 CGHz

-20 TDF

40

- 50

-a0

=100

Start 2.5 GHz 2.25 GHz/ Steop 25 GHz

o
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FCC Test Report: F108101404-A

Modulation Standard: 802.11g (54Mbps), ANT R

Channel: 11
® *REW 100 kHAz arker 1 [T
*YEBEW 100 kHz -49.15 dBm
Ref 10 dBm *ALL 20 dB *EWT 125 mz 2.484500000 GHz
10
N L [ 2
VI .
D1 -17f[18 JdBm
TDF

L

i

- 40
W
50
&0
|--70
|--an0
=80
Center 2.4835% GHz 10 MHzZ/ Span 100 MHz
® *REW 100 kH= arke
*YBW 100 kH=z
Fef 0 dBm *ALL 10 dE TEWT 2.5 = K
[u)
10 EX
L £y 1 17 ha
D1 -17.[18 JdBm
7257 I I
|- 30 TDF
40 3
A
|- =0
18]
Wuww\mmw
|--ao
|--90
=100

Start 2.5 GHz 2.2% GHz/

Stop 25 GHz
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FCC Test Report: F108101404-A

Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 01

® *REW 100 kH= Marker 1
*WVBW 100 kH=z

Bm
Fef 10 dEm *ALL 20 dE TEWT 12% mz 2.39780 SHz
10
o ES
o
[z [ f
Dl ~14.002 dBm J
|--20 TDF
30

N / R

-0

]

|--ao

=80

Center 2.4 GH= 100 MH=z/ Span 100 MH=z

® *RBW 100 kHz Marker 1 [T1 |
*VBW 100 kH=z -45.65 dBm

Fef 0 dBm *ALL L0 dB *S5WT 2.5 = ZLEEOO000000 i«

0

| .. =
i Py D1l - 14,02 dBm
= |,

-20 TDF

40

1

» MHLNJ\/MMN WWM b A Uy Lty o)

-&0

o0

=100

Start 2.5 GH=z 2.25 GHz/ Stop 25 GHz

o
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FCC Test Report: F108101404-A

Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 11

® *RBW 100 kHz Marker
*VBW 100 kH=z

Ref 20 4dBm *TALL 30 dJdB *EWT 125 mz 2.50330

i
£

.
B |,

MR

\ TDF

» Dl -14.0M9 anr \

30

[ oM "

el RIS ST PO RN |

&0

T

B0

Center 2.4835 GH= 10 MH=z/ Span 100 M=z

® *RBW 100 kH= Marker 1
*VBEW 100 kH=z

Ref 0 dEm TALL 10 dBE *SWT 2.5 3 £.545000000 GHz

o
10 Ex
i Py D1l - 14.[42 dBm
.,
-20 TDF
-a0
=50

80

an

i00

Start 2.5 GH= 2,25 GH=/ Stop 25 GH=

o
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FCC Test Report: F108101404-A

Modulation Standard: 802.11g (54Mbps), ANT L
Channel: 01

® *RBW 100 kHz Marker 1 [T1 |
*WEBW 100 kHz -31.17 dBm

Fe 10 dBm TALL 20 JdB *SWT 125 ms 2.3%9600000 GH=
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FCC Test Report: F108101404-A

Modulation Standard: 802.11g (54Mbps), ANT L
Channel: 11
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FCC Test Report: F108101404-A

Modulation Standard: 802.11n HT20 (130Mbps), ANT R

Channel: 01
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FCC Test Report: F108101404-A

Modulation Standard: 802.11n HT20 (130Mbps), ANT R

Channel: 11
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FCC Test Report: F108101404-A

Modulation Standard: 802.11n HT20 (130Mbps), ANT L

Channel: 01

®
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FCC Test Report: F108101404-A

Modulation Standard: 802.11n HT20 (130Mbps), ANT L
Channel: 11
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FCC Test Report: F108101404-A

Modulation Standard: 802.11n HT40 (270Mbps), ANT R

Channel: 03
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FCC Test Report: F108101404-A

Modulation Standard: 802.11n HT40 (270Mbps), ANT R
Channel: 09
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FCC Test Report: F108101404-A

Modulation Standard: 802.11n HT40 (270Mbps), ANT L
Channel: 03
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FCC Test Report: F108101404-A

Modulation Standard: 802.11n HT40 (270Mbps), ANT L
Channel: 09
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FCC Test Report: F108101404-A

8.6 Restrict Band Emission Measurement Data

Test Date
Temperature

Humidity

Atmospheric Pressure
Antenna

Nov. 19, 2008

20
70%

1010 hPa

External Antenna

Modulation Standard: IEEE 802.11b (11Mbps), Adapter: Leader \ MT-12-Y120100-A1

Channel 1 Fundamental Frequency: 2412 MHz
Limit@3m . Ant
TR | | g | o | iy | Roma | (@aaim | Magn | G| g
Peak | Ave.
2385.89 H 49.83 -3.51 46.32 Peak 74 54 | -27.68 286 1.00
2389.76 H 37.37 -3.50 33.88 Ave 74 54 | -20.12 286 1.00
2389.97 V 60.71 -3.50 57.22 Peak 74 54 | -16.78 238 1.00
2389.87 \% 48.79 -3.50 45.29 Ave 74 54 -8.71 238 1.00
Channel 11 Fundamental Frequency: 2462 MHz
2489.82 H 49.25 -3.14 46.11 Peak 74 54 | -27.89 286 1.00
2495.90 H 37.60 -3.11 34.48 Ave 74 54 | -19.52 286 1.00
2484.95 \Y% 59.75 -3.15 56.60 Peak 74 54 | -17.40 238 1.00
2483.51 \% 48.81 -3.16 45.65 Ave 74 54 -8.35 238 1.00

Modulation Standard: IEEE 802.11g (54Mbps), Adapter: Leader \ MT-12-Y120100-Al

Channel 1 Fundamental Frequency: 2412 MHz
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Margin Table .
(MH2) HV | Reading | Factor | (dBuv/m) | Remark | (dBuV/m) @B) | (Deg.) '2';]?]’)*‘
Peak | Ave.
2384.87 H 49.13 -3.51 45.61 Peak 74 54 | -28.39 286 1.00
2389.87 H 37.40 -3.50 33.91 Ave 74 54 | -20.09 286 1.00
2389.76 \% 62.20 -3.50 58.70 Peak 74 54 | -15.30 238 1.00
2389.97 vV 49.25 -3.50 45.75 Ave 74 54 | -8.25 238 1.00
Channel 11 Fundamental Frequency: 2462 MHz
2497.87 H 49.85 -3.11 46.74 Peak 74 54 | -27.26 286 1.00
2496.54 H 37.60 -3.11 34.48 Ave 74 54 | -19.52 286 1.00
2483.62 V 62.15 -3.16 58.99 Peak 74 54 | -15.01 238 1.00
2483.51 vV 49.03 -3.16 45.87 Ave 74 54 | -8.13 238 1.00
Notes:
1. Result = Meter Reading + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is 3
MHz for Peak detection at frequency above 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1IMHz and video bandwidth is
10Hz for Average detection at frequency above 1GHz
O
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FCC Test Report: F108101404-A

Modulation Standard: IEEE 802.11n HT20 (130Mbps), Adapter: Leader \ MT-12-Y120100-A1

Channel 1 Fundamental Frequency: 2412 MHz
Frequency Ant-Pol Meter Corrected Result Limit@3m Margin Table Ant
(MH2) HV | Reading | Factor | (dBuv/m) | Remark | (dBuv/m) @B) | (Deg.) '?:%h
Peak | Ave.

2375.69 H 48.99 -3.55 45.45 Peak 74 54 | -28.55 286 1.00
2389.87 H 37.36 -3.50 33.86 Ave 74 54 | -20.14 286 1.00
2389.87 \Y% 63.54 -3.50 60.05 Peak 74 54 | -13.95 238 1.00
2389.87 \% 49.75 -3.50 46.25 Ave 74 54 -7.75 238 1.00
Channel 11 Fundamental Frequency: 2462 MHz
2484.88 H 49.17 -3.15 46.02 Peak 74 54 | -27.98 286 1.00
2499.51 H 37.56 -3.10 34.46 Ave 74 54 | -19.54 286 1.00
2483.51 \ 63.39 -3.16 60.23 Peak 74 54 | -13.77 238 1.00
2483.51 \ 49.32 -3.16 46.16 Ave 74 54 -7.84 238 1.00

Modulation Standard: IEEE 802.11n HT40 (270Mbps), Adapter: Leader \ MT-12-Y120100-A1

Channel 3 Fundamental Frequency: 2422 MHz
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Margin Table .
(MH2) HV | Reading | Factor | (dBuv/m) | Remark | (dBuV/m) @B) | (Deg) '?r'g)h
Peak | Ave.
2387.21 H 49.70 -3.51 46.19 Peak 74 54 | -27.81 286 1.00
2389.76 H 37.86 -3.50 34.36 Ave 74 54 | -19.64 286 1.00
2389.97 \% 67.85 -3.50 64.35 Peak 74 54 | -9.65 238 1.00
2389.87 V 53.49 -3.50 49.99 Ave 74 54 | -4.01 238 1.00
Channel 9 Fundamental Frequency: 2452 MHz
2487.99 H 49.14 -3.14 45.99 Peak 74 54 | -28.01 268 1.00
2483.51 H 37.88 -3.16 34.73 Ave 74 54 | -19.27 268 1.00
2483.81 V 65.29 -3.16 62.14 Peak 74 54 | -11.86 238 1.00
2483.51 \% 52.15 -3.16 48.99 Ave 74 54 | -5.01 238 1.00
Notes:
1. Result = Meter Reading + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is 3
MHz for Peak detection at frequency above 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is
10Hz for Average detection at frequency above 1GHz
o
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FCC Test Report: F108101404-A

Modulation Standard: IEEE 802.11b (11Mbps), Adapter: Sunny \ SYS1381-1212-W2

Channel 1 Fundamental Frequency: 2412 MHz
Limit@3m . Ant
| | iy | ot | ey | Reman | @) | Megn | e | oy
Peak | Ave.
2385.89 H 49.25 -3.51 45.74 Peak 74 54 | -28.26 286 1.00
2389.76 H 37.29 -3.50 33.79 Ave 74 54 | -20.21 286 1.00
2389.97 V 60.86 -3.50 57.36 Peak 74 54 | -16.64 238 1.00
2389.87 \Y 48.66 -3.50 45.16 Ave 74 54 -8.84 238 1.00
Channel 11 Fundamental Frequency: 2462 MHz
2489.82 H 49.44 -3.14 46.30 Peak 74 54 | -27.70 286 1.00
2495.90 H 37.39 -3.11 34.28 Ave 74 54 | -19.72 286 1.00
2484.95 \Y 59.61 -3.15 56.46 Peak 74 54 | -17.54 238 1.00
2483.51 vV 48.72 -3.16 45.56 Ave 74 54 -8.44 238 1.00

Modulation Standard: IEEE 802.11g (54Mbps), Adapter: Sunny \ SYS1381-1212-W2

Channel 1 Fundamental Frequency: 2412 MHz
Limit@3m . Ant

Frequency Ant-Pol Meter Corrected Result Margin Table .
(MHz) H/IV Reading Factor (dBuVv/m) Remark (dBuV/m) (dB) (Deg.) '}':g)h

Peak | Ave.
2384.87 H 49.48 -3.51 45.97 Peak 74 54 | -28.03 286 1.00
2389.87 H 37.22 -3.50 33.72 Ave 74 54 | -20.28 286 1.00
2389.76 \% 62.29 -3.50 58.79 Peak 74 54 | -15.21 238 1.00
2389.97 \% 49.33 -3.50 45.83 Ave 74 54 -8.17 238 1.00
Channel 11 Fundamental Frequency: 2462 MHz
2497.87 H 49.66 -3.11 46.55 Peak 74 54 | -27.45 286 1.00
2496.54 H 37.49 -3.11 34.38 Ave 74 54 | -19.62 286 1.00
2483.62 \% 62.58 -3.16 59.42 Peak 74 54 | -14.58 238 1.00
248351 \% 49.77 -3.16 46.61 Ave 74 54 -7.39 238 1.00
Notes:

1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is 3
MHz for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is
10Hz for Average detection at frequency above 1GHz

o
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FCC Test Report: F108101404-A

Modulation Standard: IEEE 802.11n HT20 (130Mbps), Adapter: Sunny \ SYS1381-1212-W2

Channel 1 Fundamental Frequency: 2412 MHz
Limit@3m . Ant
| | iy | ot | ey | Reman | @) | Megn | e | oy
Peak | Ave.
2375.69 H 48.66 -3.55 45.11 Peak 74 54 | -28.89 286 1.00
2389.87 H 37.87 -3.50 34.37 Ave 74 54 | -19.63 286 1.00
2389.87 vV 63.25 -3.50 59.75 Peak 74 54 | -14.25 238 1.00
2389.87 \Y 49.35 -3.50 45.85 Ave 74 54 -8.15 238 1.00
Channel 11 Fundamental Frequency: 2462 MHz
2484.88 H 49.45 -3.15 46.30 Peak 74 54 | -27.70 286 1.00
2499.51 H 37.66 -3.10 34.56 Ave 74 54 | -19.44 286 1.00
2483.51 \Y 63.58 -3.16 60.42 Peak 74 54 | -13.58 238 1.00
2483.51 vV 49.51 -3.16 46.35 Ave 74 54 -7.65 238 1.00

Modulation Standard: IEEE 802.11n HT40 (270Mbps), Adapter: Sunny \ SYS1381-1212-W2

Channel 3 Fundamental Frequency: 2422 MHz
Limit@3m . Ant

Frequency Ant-Pol Meter Corrected Result Margin Table .
(MHz) H/IV Reading Factor (dBuVv/m) Remark (dBuV/m) (dB) (Deg.) '}':g)h

Peak | Ave.
2387.21 H 49.63 -3.51 46.12 Peak 74 54 | -27.88 286 1.00
2389.76 H 37.55 -3.50 34.05 Ave 74 54 | -19.95 286 1.00
2389.97 \% 67.42 -3.50 63.92 Peak 74 54 | -10.08 238 1.00
2389.87 \% 53.62 -3.50 50.12 Ave 74 54 -3.88 238 1.00
Channel 9 Fundamental Frequency: 2452 MHz
2487.99 H 49.19 -3.14 46.05 Peak 74 54 | -27.95 268 1.00
248351 H 37.52 -3.16 34.36 Ave 74 54 | -19.64 268 1.00
2483.81 \% 65.65 -3.16 62.49 Peak 74 54 | -11.51 238 1.00
248351 \% 52.50 -3.16 49.34 Ave 74 54 -4.66 238 1.00
Notes:

1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is 3
MHz for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is
10Hz for Average detection at frequency above 1GHz

o
Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Dec. 08, 2008 234 of 252




FCC Test Report: F108101404-A

Test Date : Nov. 19, 2008
Temperature 20

Humidity . 70%
Atmospheric Pressure . 1010 hPa
Antenna : Internal Antenna

Modulation Standard: IEEE 802.11b (11Mbps), Adapter: Leader \ MT-12-Y120100-A1

Channel 1 Fundamental Frequency: 2412 MHz
Limit@3m . Ant

Frequency Ant-Pol Meter Corrected Result Margin Table .
(MH2) HV | Reading | Factor | (dBuv/m) | Remark | (dBuV/m) @B) | (Deg.) ':';%h

Peak | Ave.

2385.89 H 50.48 -3.51 46.97 Peak 74 54 | -27.03 220 1.00
2389.76 H 38.13 -3.50 34.63 Ave 74 54 | -19.37 220 1.00
2389.97 V 59.96 -3.50 56.46 Peak 74 54 | -17.54 200 1.00
2389.87 V 48.31 -3.50 44.81 Ave 74 54 -9.19 200 1.00
Channel 11 Fundamental Frequency: 2462 MHz
2489.82 H 49.56 -3.14 46.42 Peak 74 54 | -27.58 220 1.00
2495.90 H 37.80 -3.11 34.69 Ave 74 54 | -19.31 220 1.00
2484.95 V 59.04 -3.15 55.89 Peak 74 54 | -18.11 200 1.00
2483.51 \Y 48.31 -3.16 45.15 Ave 74 54 -8.85 200 1.00

Modulation Standard: IEEE 802.11g (54Mbps), Adapter: Leader \ MT-12-Y120100-Al

Channel 1 Fundamental Frequency: 2412 MHz
Limit@3m . Ant

Frequency Ant-Pol Meter Corrected Result Margin Table .
(MH2) HV | Reading | Factor | (dBuv/m) | Remark | (dBuV/m) @B) | (Deg.) ':';%h

Peak | Ave.
2384.87 H 50.09 -3.51 46.58 Peak 74 54 | -27.42 220 1.00
2389.87 H 38.07 -3.50 34.57 Ave 74 54 | -19.43 220 1.00
2389.76 V 61.39 -3.50 57.89 Peak 74 54 | -16.11 200 1.00
2389.97 \% 48.41 -3.50 44.91 Ave 74 54 -9.09 200 1.00
Channel 11 Fundamental Frequency: 2462 MHz
2497.87 H 50.18 -3.11 47.07 Peak 74 54 | -26.93 220 1.00
2496.54 H 38.44 -3.11 35.33 Ave 74 54 | -18.67 220 1.00
2483.62 \Y 61.22 -3.16 58.06 Peak 74 54 | -15.94 200 1.00
2483.51 \Y 48.83 -3.16 45.67 Ave 74 54 -8.33 200 1.00
Notes:

1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is 3
MHz for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is
10Hz for Average detection at frequency above 1GHz
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FCC Test Report: F108101404-A

Modulation Standard: IEEE 802.11n HT20 (130Mbps), Adapter: Leader \ MT-12-Y120100-A1

Channel 1 Fundamental Frequency: 2412 MHz
Limit@3m . Ant

Frequency Ant-Pol Meter Corrected Result Margin Table .
(MH2) HV | Reading | Factor | (dBuv/m) | Remark | (dBuv/m) @B) | (Deg.) '?:%h

Peak | Ave.

2375.69 H 49.92 -3.55 46.37 Peak 74 54 | -27.63 220 1.00
2389.87 H 38.05 -3.50 34.55 Ave 74 54 | -19.45 220 1.00
2389.87 V 62.88 -3.50 59.38 Peak 74 54 | -14.62 200 1.00
2389.87 V 49.07 -3.50 45.57 Ave 74 54 -8.43 200 1.00
Channel 11 Fundamental Frequency: 2462 MHz
2484.88 H 49.78 -3.15 46.63 Peak 74 54 | -27.37 220 1.00
249951 H 37.63 -3.10 34.53 Ave 74 54 | -19.47 220 1.00
2483.51 V 62.62 -3.16 59.46 Peak 74 54 | -14.54 200 1.00
2483.51 \Y 48.39 -3.16 45,23 Ave 74 54 -8.77 200 1.00

Modulation Standard: IEEE 802.11n HT40 (270Mbps), Adapter: Leader \ MT-12-Y120100-A1

Channel 3 Fundamental Frequency: 2422 MHz
Limit@3m . Ant

Frequency Ant-Pol Meter Corrected Result Margin Table .
(MH2) HV | Reading | Factor | (dBuv/m) | Remark | (dBuv/m) @B) | (Deg.) '?:%h

Peak | Ave.
2387.21 H 50.05 -3.51 46.54 Peak 74 54 | -27.46 220 1.00
2389.76 H 38.74 -3.50 35.24 Ave 74 54 | -18.76 220 1.00
2389.97 V 67.14 -3.50 63.64 Peak 74 54 | -10.36 200 1.00
2389.87 V 52.50 -3.50 49.00 Ave 74 54 -5.00 200 1.00
Channel 9 Fundamental Frequency: 2452 MHz
2487.99 H 49.41 -3.14 46.27 Peak 74 54 | -27.73 220 1.00
2483.51 H 38.28 -3.16 35.12 Ave 74 54 | -18.88 220 1.00
2483.81 V 64.37 -3.16 61.21 Peak 74 54 | -12.79 200 1.00
2483.51 \Y 51.15 -3.16 47.99 Ave 74 54 -6.01 200 1.00
Notes:

1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is 3
MHz for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1IMHz and video bandwidth is
10Hz for Average detection at frequency above 1GHz
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Modulation Standard: IEEE 802.11b (11Mbps), Adapter: Sunny \ SYS1381-1212-W2

Channel 1 Fundamental Frequency: 2412 MHz
Limit@3m . Ant

Frequency Ant-Pol Meter Corrected Result Margin Table .
(MH2) HV | Reading | Factor | (dBuvm) | Remark | (dBuV/m) @B) | (Deg.) F('r'ﬁ)h

Peak | Ave.

2385.89 H 49.62 -3.51 46.11 Peak 74 54 | -27.89 220 1.00
2389.76 H 38.16 -3.50 34.66 Ave 74 54 | -19.34 220 1.00
2389.97 \Y 60.69 -3.50 57.19 Peak 74 54 | -16.81 200 1.00
2389.87 vV 47.70 -3.50 44.20 Ave 74 54 -9.80 200 1.00
Channel 11 Fundamental Frequency: 2462 MHz
2489.82 H 49.61 -3.14 46.47 Peak 74 54 | -27.53 220 1.00
2495.90 H 37.50 -3.11 34.39 Ave 74 54 | -19.61 220 1.00
2484.95 \Y 59.03 -3.15 55.88 Peak 74 54 | -18.12 200 1.00
2483.51 vV 47.93 -3.16 44,77 Ave 74 54 -9.23 200 1.00

Modulation Standard: IEEE 802.11g (54Mbps), Adapter: Sunny \ SYS1381-1212-W2

Channel 1 Fundamental Frequency: 2412 MHz
Limit@3m . Ant

Frequency Ant-Pol Meter Corrected Result Margin Table .
(MH2) HV | Reading | Factor | (dBuv/m) | Remark | (dBuV/m) @B) | (Deg.) F(':ﬁ)h

Peak | Ave.
2384.87 H 49.78 -3.51 46.27 Peak 74 54 | -27.73 220 1.00
2389.87 H 38.20 -3.50 34.70 Ave 74 54 | -19.30 220 1.00
2389.76 V 61.32 -3.50 57.82 Peak 74 54 | -16.18 200 1.00
2389.97 V 49.27 -3.50 45.77 Ave 74 54 -8.23 200 1.00
Channel 11 Fundamental Frequency: 2462 MHz
2497.87 H 50.25 -3.11 47.14 Peak 74 54 | -26.86 220 1.00
2496.54 H 38.11 -3.11 35.00 Ave 74 54 | -19.00 220 1.00
2483.62 V 62.45 -3.16 59.29 Peak 74 54 | -14.71 200 1.00
248351 V 48.78 -3.16 45.62 Ave 74 54 -8.38 200 1.00
Notes:

1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is 3
MHz for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1IMHz and video bandwidth is
10Hz for Average detection at frequency above 1GHz

O
Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Dec. 08, 2008 237 of 252



FCC Test Report: F108101404-A

Modulation Standard: IEEE 802.11n HT20 (130Mbps), Adapter: Sunny \ SYS1381-1212-W2

Channel 1 Fundamental Frequency: 2412 MHz
Limit@3m . Ant

Frequency Ant-Pol Meter Corrected Result Margin Table .
(MH2) HV | Reading | Factor | (dBuvm) | Remark | (dBuV/m) @B) | (Deg.) F('r'ﬁ)h

Peak | Ave.

2375.69 H 48.68 -3.55 45.13 Peak 74 54 | -28.87 220 1.00
2389.87 H 38.62 -3.50 35.12 Ave 74 54 | -18.88 220 1.00
2389.87 V 62.62 -3.50 59.12 Peak 74 54 | -14.88 200 1.00
2389.87 V 48.47 -3.50 44.97 Ave 74 54 -9.03 200 1.00
Channel 11 Fundamental Frequency: 2462 MHz
2484.88 H 50.04 -3.15 46.89 Peak 74 54 | -27.11 220 1.00
249951 H 38.51 -3.10 35.41 Ave 74 54 | -18.59 220 1.00
248351 V 63.45 -3.16 60.29 Peak 74 54 | -13.71 200 1.00
248351 V 48.67 -3.16 45,51 Ave 74 54 -8.49 200 1.00

Modulation Standard: IEEE 802.11n HT40 (270Mbps), Adapter: Sunny \ SYS1381-1212-W2

Channel 3 Fundamental Frequency: 2422 MHz
Limit@3m . Ant

Frequency Ant-Pol Meter Corrected Result Margin Table .
(MH2) HV | Reading | Factor | (dBuv/m) | Remark | (dBuV/m) @B) | (Deg.) F(':ﬁ)h

Peak | Ave.
2387.21 H 49.78 -3.51 46.27 Peak 74 54 | -27.73 220 1.00
2389.76 H 38.34 -3.50 34.84 Ave 74 54 | -19.16 220 1.00
2389.97 V 66.51 -3.50 63.01 Peak 74 54 | -10.99 200 1.00
2389.87 V 52.63 -3.50 49.13 Ave 74 54 -4.87 200 1.00
Channel 9 Fundamental Frequency: 2452 MHz
2487.99 H 49.41 -3.14 46.27 Peak 74 54 | -27.73 220 1.00
248351 H 38.45 -3.16 35.29 Ave 74 54 | -18.71 220 1.00
2483.81 V 65.17 -3.16 62.01 Peak 74 54 | -11.99 200 1.00
248351 V 52.26 -3.16 49.10 Ave 74 54 -4.90 200 1.00
Notes:

1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is 3
MHz for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1IMHz and video bandwidth is
10Hz for Average detection at frequency above 1GHz

O
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9. Power Spectral Density

9.1 Test Limit
The Maximum of Power Spectral Density Measurement is 8dBm.

9.2 Test Procedures

a.
b.

The transmitter output was connected to spectrum analyzer.

The spectrum analyzer’s resolution bandwidth were set at 3KHz RBW and 30KHz
VBW as that of the fundamental frequency. Set the sweep time=span/3KHz.

The power spectral density was measured and recorded.

The Sweep time is allowed to be longer than span/3KHz for a full response of the
mixer in the spectrum analyzer.

9.3 Test Setup Layout

Spectrum

EUT

Analyzer

9.4 Measurement Equipment

Instrument/Ancillary | Model No. |Manufacturer| Serial No. Calibration Date | Valid Date

Spectrum Analyzer FSP40 R&S 10047 2008/02/22 2009/02/21

9.5 Test Result and Data

Test Date: Nov. 25, 2008 Temperature: 25
Atmospheric pressure: 1010 hPa Humidity: 70%
_ Frequency Maximum Powc_er Density of 3 kHz
Modulation Standard | Channel (MHz2) Bandwidth (dBm)
ANT R ANT L
01 2412 -5.77 -4.43
802.11b (11Mbps) 06 2437 -5.82 -4.05
11 2462 -5.82 -4.39
01 2412 -8.13 -4.89
802.11g (54Mbps) 06 2437 -7.95 -4.61
11 2462 -8.10 -4.86
ANT R ANT L R+L
802.11n HT20 01 2412 -7.44 -2.32 -1.16
(130Mbps) 06 2437 -9.82 -3.31 -2.43
11 2462 -8.19 -2.41 -1.39
802.11n HT40 03 2422 -12.38 -4.26 -3.64
(270Mbps) 06 2437 -9.37 -4.03 -2.92
09 2452 -12.46 -4.18 -3.58
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Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 01

® “RBW 3 kHz Marker 1 [T}
*WBW 30 kH=z -5.77 dBm

Ref 20 dBm *ALL 30 dE *SWL 500 = 2.411%885000 GHz

[
=

30

|--40

- 50

(=]

|--70

-a0

Center 2.412 GHz 150 kH=z/ Span 1.5 MH=z

Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 06

® “RBW 3 kHz Marker 1 [T}
*WBW 30 kH=z -5.82 dBm

Ref 20 dBm *ALL 30 dB TSWD 500 = Z2.4386985000 CGHz

=
L
B |,

- 40

=11

-0

--70

-a0

Center Z.437 GHz 150 kHz/ Span 1.5 MH=z
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Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 11

@ *REW 3 kH=z
*WVBW 30 kHz

Ref 20 dBm *Att 30 4B *SWT 500 =

zZ0

1 PR

L0

10 TDF

30

70

-80

Center 2.482 GHz 150 kHz/ Span 1.5 MHz

Modulation Standard: 802.11g (54Mbps), ANT R

Channel: 01
@ *REW 3 kHz
*YBW 30 kHz 3.13 cBm
Ref 20 d4dBm *Att 30 4B *SWT 500 = 2.411585000 GHz
"
10 [ A
SGL
=

80

Center 2.412 GH:z= 150 kHz/ Span 1.9% MHz
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Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 06

® *REW 3 kH= Marker 1 ]
*WBW 30 kH=z

Ref 20 dBm ALt 30 dB *HSWT 500 =

a0

|--30

|- 40

- 50

(=]

|--70

-a0

Center 2.437 GH= 150 kH=z/ Span 1.5 M=z

Modulation Standard: 802.11g (54Mbps), ANT R

Channel: 11
® “REW 3 kAz Marker 1
*VEBW 30 kHz
Ref 20 dBm *~ALL 30 dB " SWT 500 = 2.461982000
20
10
o
= |,
1
k-
--10 TOF

30 |

|--40

- 50

(=]

i

=1

Center Z.462 GH= 150 kH=z/ Span 1.5 M=z

o
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Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 01

® “RBW 3 kHz Marker 1 [T}
*WBW 30 kH=z -4.43 dBm

Ref 20 dBm “Att 30 dB * SWT 500 = 2.411985000 GHz

20

10 ES
; SGL
VIEw I I

30 U

- 40

- 50

(=]

a0

Center Z2.412 GH= 150 kH=z/ Span 1.5 M=z

Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 06

® “RBW 3 kHz Marker 1 [T}
*WBW 30 kH=z -4.05 dBm

Ref 20 dBm “Att 30 dB * SWT 500 = 2.436985000 GHz

20

10 ES
; SGL
VIEw I I

iy

30 u

- 40

- 50

(=]

|--70

a0

Center 2.437 GH= 150 kH=z/ Span 1.5 M=z
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Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 11

® “RBW 3 kHz Marker 1 [T}
*WBW 30 kH=z -4.39 dBm

Ref 20 dBm *ALL 30 dE *SWL 500 = 2.461985000 GHz

20

1o EX

- 30

a0

-0

--70

-a0

Center Z.462 GHz 150 kHz/ Span 1.5 MH=z

Modulation Standard: 802.11g (54Mbps), ANT L
Channel: 01

® “RBW 3 kHz Marker 1 [T}
*WBW 30 kH=z -4.89 dBm

Ref 20 dBm “Att 30 dB * SWT 500 = 2.411985000 GHz
20
L0 ES
VIEw I I -
¥
- 10 TDE

T

a0

|- 50

-0

--70

-a0

Center Z.412 GHz 150 kHz/ Span 1.5 MH=z
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Modulation Standard: 802.11g (54Mbps), ANT L
Channel: 06

® *REW 3 kH=
*WBW 30 kH=z

Ref 20 dBm *ALL 30 dE *SWL 500 =

20

10

4y

-10

210

-30

|- 40

=11

|--70

-a0

Center 2.437 GHz 150 kHz/

Modulation Standard: 802.11g (54Mbps), ANT L
Channel: 11

® *REW 3 kH=
*WBW 30 kH=z

Ref 20 dBm *ALL 30 dE *SWL 500 =

Span 1.5 MHz

20

|--40

TDF

- 50

(=]

|--70

-a0

Center 2.462 GHz 150 kHz/

Span 1.5 MH=z
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 01

*REW 3 kHO= Marker 1 [TI
*WBW 30 kH=z -7.44 dBm

Ref 20 dBm *ALL 30 dE *SWL 500 = 2.411%885000 GHz

[
=

a1 AP g [ L
I lk

|--40

- 50

(=]

|--70

-a0

Center 2.412 GHz 150 kH=z/ Span 1.5 MH=z

Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 06

®

*REW 3 kHO= Marker 1 [TI
*YEW 30 kHz ~G.8
*SWT 500 = 2.436982000 GH=Z

Ref 20 dBm *Att 30 dB

a0

a0

|- 50

-0

--70

-a0

Center Z.437 GHz 150 kHz/ Span 1.5 MH=z
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 11

® “RBW 3 kHz Marker 1 [T}
*WBW 30 kH=z -2.19 dBm

Ref 20 dBm ALt 30 dB *S5WT 500 = Z.461982000 GH=

L
o

L _ 40

|- =0

-0

-80

Center 2.462 GHz 150 kH=z/ Span 1.5 MH=z

Modulation Standard: 802.11n HT20 (130Mbps), ANT L
Channel: 01

® “RBW 3 kHz Marker 1 [T}
*WBW 30 kH=z -2.32 dBm

Fef 20 dBm *ARtt 30 dB *5WT LS00 = 2.411985000 GH=Z
20
|10 FAY
VIEw I I

LR Y T L

Center 2.412 GH=z 150 kH=z/ Span 1.5 MH=z
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L
Channel: 06

® “RBW 3 kHz Marker 1 [T}
*WBW 30 kH=z -3.31 dBm

Ref 20 dBm ALt 30 dB *S5WT 500 = 2.436985000 GH=

a0

-1 [ TOF

|--30 ]

- 40

-0

|--70

-a0

Center 2.437 GH=z 150 kH=z/ Span 1.5 MH=z

Modulation Standard: 802.11n HT20 (130Mbps), ANT L
Channel: 11

@ “RBW 3 kHz Marker 1 [T}
*WBW 30 kH=z -2.41 dBm

ref 20 dBm *ATT 30 dB *5WT 500 = Z.481985000 GHE

a0

-1 TOF
20 F ] ' “
30 ]

- 40

- 50

(=]

=1

Center Z.462 GH= 150 kH=z/ Span 1.5 M=z
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Modulation Standard: 802.11n HT40 (270Mbps), ANT R

Channel: 03
® *RBW 3 kHAz Marker 1
*WVBW 30 kHz
Ref 20 dBm *ALL 30 dB * SWT 500 = 2.42198
a0
10 EN
SGL
EE
= |,
e TDF

Center 2.422 GHz 150 kHz/ Span 1.5 MH=z

Modulation Standard: 802.11n HT40 (270Mbps), ANT R

Channel: 06
® *RBW 3 kHAz Marker 1
*VBW 30 kHz 7

Ref 20 dBm “ALL 30 dB *SWT 500 = 2.436985000
20
10

i P

[V IEw I

o

-10 TLDF
|, 1 )

WATEND W'
N NI, YA

=11

-0

--70

=80

Center 2.437 GHz 150 kH=z/ Span 1.5 MH=z
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Modulation Standard: 802.11n HT40 (270Mbps), ANT R
Channel: 09

® *REW 3 kHOz Marker 1 [T}
*WEBW 30 kHz -12.4¢6 dBm

Ref 20 dBm *ALL 30 dEBE *SWIT BE00 = 2.451%982000 GHz

[
=

W

@

=]

10 1 TDF

Y /

- 50

(=]

|--70

-a0

Center 2.452 GHz 150 kH=z/ Span 1.5 MH=z

Modulation Standard: 802.11n HT40 (270Mbps), ANT L
Channel: 03

® *REW 3 kHOz Marker 1 [T}
*WEBW 30 kHz -4.26 dBm

Rel 20 dBm *ALL 30 dB *SWT 500 o 2.421985000 GHz
20
10 N
SGL
S
== |,
F
10 TODF

|--40

=11

-0

--70

=1

Center 2.422 GH= 150 kH=z/ Span 1.5 M=z
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Modulation Standard: 802.11n HT40 (270Mbps), ANT L
Channel: 06

® *REW 3 kHOz Marker 1 [T}
*WEBW 30 kHz -4.03 <Bm

Ref 20 dBm *ALL 30 dEBE *SWIT BE00 = 2.438985000 GHz
20
10 ES
S6L
S
= |
v
10 TDF
m{m"ﬂ‘ )
40 ] — * 1
|- 50
&0
=70
=40
Center 2.437 GHz 150 kHz/ Span 1.5 MH=z
Modulation Standard: 802.11n HT40 (270Mbps), ANT L
Channel: 09
® *REW 3 kH= Marker 1 [TI
*WEBW 30 kHz -4.18 dBm
Ref 20 dbm *ALL 30 dB *SWT 500 = 2.451985000 GHz
20
10 ES
S6L
S
&= |, :
v
-10 TLDF

e Mgy | 1 ik

- 40

|- 50

-0

|--70

-a0

Center 2.452 GH=z 150 kH=z/ Span 1.5 MH=z
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10. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

6.21500 — 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 — 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675 - 12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

1660.0 — 1710.0
1718.8 —1722.2
2200.0 — 2300.0
2310.0 — 2390.0
2483.5 — 2500.0
2655.0 — 2900.0
3260.0 — 3267.0
3332.0 — 3339.0
3345.8 - 3358.0
3600.0 — 4400.0

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9 - 410.0 4.500 - 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 - 614.0 5.350 - 5.460
2.17350 - 2.19050 16.80425 - 16.80475 960.0 — 1240.0 7.250-7.750
4.12500 — 4.12800 25.50000 - 25.67000 1300.0 — 1427.0 8.025 - 8.500
4.17725-4.17775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 — 9.200
4.20725 - 4.20775 73.00000 — 74.60000 1645.5 — 1646.5 9.300 — 9.500

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010 - 23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**: Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

10.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must

accept any interference received, including interference that may cause undesired operation.

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued date: Dec. 08, 2008

252 of 252




FCC Test Report: F108101404-A

Appendix A. Photographs of EUT
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|.T.E. POWER SUPPLY
DESIGN NO.:MT12-Y1120-A862S
MODEL NO.:MT12-Y120100-A1

INPUT: 120V -m 0.3A
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SWITCHING ADAPTER(Z H- R 2 2) F®“ e (A
MODEL(EX)-YS1381-1212W2 & \ox rowm mowy
INPUTE 1):100-240V-0 SA MAX,50-60Hz _,/ C

OUTPUT{RHY: 1V === 10A
ouTPUT mtmmm AZW MAX o
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